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GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for the 2002 Softail model motorcycles. Refer to
the Glossary at the end of the book for unfamiliar abbreviations. A complete Hardware Listing is also featured. Index numbers shown
in the illustrations correspond to index numbers in parts lists. Consult the illustrations when ordering parts so you are sure to get the
part required. The number in parenthesis following description of parts is the quantity needed for complete assembly. If there is no
number in parenthesis, only one is used. Prices of parts in this catalog are published separately.

The following instructions should be followed carefully when ordering parts.

+ The model usage column has a two character code, corresponding to the V.I.N. Model Designation. If the part fits all models “All”
will be in the model usage column. The Softail models are listed at the bottom of each right hand page.

« Specify the correct part number for each item. Check the “models” column of the parts list which shows the model on which the
part fits. Whenever in doubt, refer to the Vehicle Identification Number (V.I.N.). A 17 digit V.LLN. is stamped on the front of the frame
and frame right downtube label. An abbreviated V.I.N. is stamped on the left engine crankcase.

Always give one of these numbers when ordering parts or making any inquiry about your motorcycle.

SOFTAIL MODELS

Model Designation p-| FXST BH FLSTCI  BW FLSTS  BR FXSTSl BZ FXSTD  BS
FXSTI BY  FLSTF BM FLSTSI  BY FXSTB BT FXSTDI  JB

FLSTC BJ FLSTFI BX FXSTS BL FXSTBI JA

1 - Regular Introduction Date
2 - Mid-year Introduction

3 - California Only

4 - Special Edition

Model Year ——{ 2 - 2002

Sequential Number
4 L ____L__
1 HD1 BJd Y 1 * 2 Y 110000

* Varies - can be 0 through 9 or X

Sample V.I.N. as it appears on the steering head - 1 HD 1BJY1 12Y110000
Sample abbreviated V.I.N. as it appears on the engine - BJY2 110000

* An asterisk ( * ) in the “Used On” column indicates part is used through the current model year.

+ Orders may be placed via your computer for all parts. Please review your system documentation for details on placing orders
electronically. All non-warranty replacement crankcase orders require return of the complete left crankcase half with VIN. All
non-warranty replacement frame orders require return of the steering neck with VIN. Non-compliance will result in a fine. See
non-warranty frame and crankcase policy or contact your SPOC team for details.

THIS IS NOT AN ASSEMBLY MANUAL AND SHOULD NOT BE USED AS SUCH.
PATENT NOTICE
Harley-Davidson products are manufactured under one or more of the following patents: U.S. Patents - 2986162, 2987934,
2998809, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, 3559773, 3673359, 3709317, Des. 225,626.
To the best knowledgé of Harley-Davidson Motor Company, the material contained herein is accurate as of the date this publication

was approved for printing. Harley-Davidson Motor Company reserves the right to change specifications, equipment, or designs at
any time without notice and without incurring obligation.

©COPYRIGHT 2001 BY HARLEY-DAVIDSON MOTOR COMPANY, ALL RIGHTS RESERVED
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COMPLETE ENGINE - Twin Cam 88B™

INDEX PART

NO. NO. DESCRIPTION MODELS

1 16118-02 ENGINE ASM., complete (polished & silver painted) BH
16119-02 ENGINE ASM., complete (polished & silver painted)(Cal. only) BH
16121-02 ENGINE ASM., complete (chrome & black texture) BJ/L/M/R
16126-02 ENGINE ASM., complete (chrome & black texture)(Cal. only) BJ/L/M/R
16128-02 ENGINE ASM., complete (chrome & black texture) BS
16129-02 ENGINE ASM., complete (chrome & black texture)(Cal. only) BS
16132-02 ENGINE ASM., complete (black wrinkle)(Cal. only) BT
16155-02 ENGINE ASM., complete (black wrinkle) BT
16113-02 ENGINE ASM., complete - w/EFI (black wrinkle) JA
16114-02 ENGINE ASM., complete - w/EFI (polished & silver painted) BV
16142-02 ENGINE ASM., complete - w/EF] (chrome & black texture) BW/X/Y/Z
16184-02 ENGINE ASM., complete - w/EFI (chrome & black) JB

H-D INTERNATIONAL ONLY
NOTE: 2002 model year international Softail motorcycles use the same engine assemblies
as the 49 state U.S. models listed above.

SOFTAIL MODELS

FXST BH FLSTCI BW[ FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT [ FX8TDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 5




CYLINDERS, HEADS & VALVES (REAR SHOWN)
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10076 CYLINDERS, HEADS & VALVES - Twin Cam 88B™

INDEX PART

NO. NO. DESCRIPTION MODELS

1 4175 SCREW (plugs temperature sensor hole on front cyl. head) ALL

2 11256 O-RING, cylinder base (2) ALL

3 11273 O-RING (4) ALL

4 16478-85A SCREW, internal thread 3-3/16 inch long (4) ALL

5 16480-92 SCREW, internal thread 1-7/8 inch long (4) ALL

6 16525-99 CYLINDER ASM. w/ piston, rings, piston pin & retaining rings (silver) (2) BH/V
16526-99 CYLINDER ASM. w/ piston, rings, piston pin & retaining rings (black) (2) BJ/L/M/R/S/T/W/X/YIZ;JA/B

7 16595-99A DOWEL, cylinder to head (4) ALL

8 16715-83 STUD, exhaust port (4) ALL

9 16716-99 CYLINDER HEAD, front w/guides & seats (silver) BH/V
16717-99 CYLINDER HEAD, rear w/guides & seats (silver) BH/N
16722-99 CYLINDER HEAD, front w/guides & seats (black) BJ/L/M/R/SITIWIXIYIZ;JA/B
16724-99 CYLINDER HEAD, rear w/guides & seats (black) BJ/L/IM/R/SITIW/XIYIZ;JA/B

10 16775-99 GASKET, cylinder head (2) ALL

11 16834-99 STUD, cylinder (8) ALL

12 17052-99 GASKET KIT, top end ALL
17053-99 GASKET KIT, engine overhaul ALL

13 18001-83B SEAL, valve (4) ALL

14 18011-86 INSERT, exhaust valve seat (2) ALL
18124-83A INSERT, exhaust valve seat - 0.005 Q.S. (2) ALL

15 18020-83 INSERT, intake valve seat (2) ALL
18134-83A INSERT, intake valve seat - 0.005 O.S. (2) ALL

16 18074-83A INTAKE VALVE (2) ALL
18076-83 INTAKE VALVE, 0.03 short (2) ALL

17 18085-99 EXHAUST VALVE (2) ALL

18 18112-92A VALVE GUIDE, int. & exh. (4) ALL
18130-83D VALVE GUIDE, intake & exhaust - 0.001 O.S. (4) ALL
18131-83D VALVE GUIDE, intake & exhaust - 0.003 O.S. (4) ALL
18133-83B VALVE GUIDE, intake & exhaust - 0.002 O.S. (4) ALL

19 18201-83 VALVE SPRING, outer (4) ALL

20 18202-83 VALVE SPRING, inner (4) ALL

21 18219-83A COLLAR, valve spring - upper (4) ALL

22 18222-83A COLLAR, valve spring - lower (4) ALL

23 18229-83 RETAINER, valve collar (8) ALL

SOFTAIL MODELS
FXST BH FLSTCI BW] FLSTS BR | FXSTS!
FXSTI BV FLSTF BM|{ FLSTSI BY | FXSTB
FLSTC BJ FLSTF BX | FXSTS BL | FXSTB!




ROCKER ARM ASSEMBLY & PUSH RODS (REAR SHOWN)
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ROCKER ARM ASSEMBLY & PUSH RODS -Twin Cam 88B™

INDEX PART

NO. NO. DESCRIPTION MODELS

1 1039 BOLT (8) ALL

2 3692A SCREW (6) ALL

3 3693A SCREW (10) ALL

4 3736A SCREW (8) ALL

5 3746 SCREW (4) ALL

6 4741A SCREW (8) ALL

7 6762B WASHER (4) ALL

8 11132 O-RING, push rod cover (4) ALL

9 11145 O-RING, push rod cover (4) ALL

10 11270 O-RING (2) ALL

11 11293 O-RING (4) ALL

12 16719-99 GASKET, rocker housing (2) ALL

13 17045-99A GASKET KIT, cam service ALL

14 17360-83A ROCKER ARM, front intake, rear exhaust - includes bushings (2) ALL

15 17375-83A ROCKER ARM, rear intake, front exhaust - includes bushings (2) ALL

16 17386-99 GASKET, rocker cover (2) ALL

17 17428-57 BUSHING, rocker arm (8) ALL

18 17572-99 ROCKER COVER, chrome (2) BJ/L/M/RIS/W/XIY/IZ;)B
17575-99 ROCKER COVER, polished (2) BH/V
17620-99 ROCKER COVER, black texture (2) BT;JA

19 17573-99 ROCKER HOUSING, chrome (2) BJ/L/M/RISIWIX/IYIZ;JB
17574-99 ROCKER HOUSING, polished (2) BH/V
17618-99 ROCKER HOUSING, black texture (2) BT;JA

20 17576-99 LIFTER COVER, front - polished BH/V
17577-99 LIFTER COVER, rear - polished BH/NV
17964-99 LIFTER COVER, front - chrome BJ/L/M/R/ISITIW/XIYIZ;JA/B
17966-99 LIFTER COVER, rear - chrome BJ/L/M/R/SITIW/IXIYIZ,JA/B

21 17594-99 SUPPORT, rocker arm (2) ALL

22 17907-01 BREATHER ASSEMBLY, engine (2) ALL

23 17611-83 SHAFT, rocker arm (4) ALL

24 17922-99 PUSHROD, exhaust - 10.536" long (black oxide finish) (2) ALL
17923-99 PUSHROD, intake - 10.418" long (plain finish) (2) ALL

25 17939-99 COVER, push rod - lower (4) ALL

26 17945-36B CAP, cover spring (4) ALL

27 17947-36 SPRING, push rod cover (4) ALL

28 17948-99 COVER, push rod - upper (4) ALL

29 17968-99 RETAINER, spring cap (4) ALL

30 18535-99 PIN, anti-rotation (2) ALL

31 18538-99A HYDRAULIC LIFTER (4) ALL

32 18635-99A GASKET, lifter cover (2) ALL

33 63815-99 FILTER ELEMENT, breather (2) ALL

SOFTAIL MODELS

FXST BH FLS8TCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC 8J FLSTF! BX | FXSTS BL | FXSTB! JA




PISTONS AND FLYWHEEL ASSEMBLY
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10072 PISTONS AND FLYWHEEL ASSEMBLY -Twin Cam 88B™

INDEX PART

NO. NO. DESCRIPTION MODELS
¢ 1 21936-99 PISTON RING SET - std. (2) ALL
/ 21937-99 PISTON RING SET - 0.005" O.S.(2) ALL
21938-99 PISTON RING SET - 0.010" 0.8. (2) ALL
2 21930-99 PISTON AND RINGS ASM. w/ piston pin & lock rings - std. (2) ALL
21931-99 PISTON AND RINGS ASM. w/ piston pin & lock rings - 0.005" 0.S. (2) ALL
21933-99 PISTON AND RINGS ASM. w/ piston pin & lock rings - 0.010" O.S. (2) ALL
3 22097-99 LOCK RING, piston pin (4) ALL
4 22132-99 PISTON PIN (2) ALL
5 24316-99 BUSHING, piston pin - 0.002" O.S. (2) ALL
6 23912-00 FLYWHEEL ASM. with connecting rods ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTi BYV FLSTF BM| FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FX8TS BL | FXSTBI JA 11




CRANKCASE AND ENGINE OIL FILTER
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CRANKCASE AND ENGINE OIL FILTER -Twin Cam 88B™

PART

NO NO. DESCRIPTION MODELS
1 765 PLUG ALL
2 895 BOLT (12) ALL
3 9028 BEARING ASM., main - left side of crankshaft ALL
4 9110 SHIM, brg. asm. 0.0905 -.0895" ALL
9120 SHIM, brg. asm. 0.0925 - .0915" ALL
9121 SHIM, brg. asm. 0.0945 - .0935" ALL
9122 SHIM, brg. asm. 0.0965 - .0955" ALL
9123 SHIM, brg. asm. 0.0985 - .0975" ALL
9124 SHIM, brg. asm. 0.1005 - .0995" ALL
9125 SHIM, brg. asm. 0.1025 - .1015" ALL
9126 SHIM, brg. asm. 0.1045 - .1035" ALL
9127 SHIM, brg. asm. 0.1065 - .1055" ALL
9128 SHIM, brg. asm. 0.1085 - .1075" ALL
9129 SHIM, brg. asm. 0.1105 - .1095" ALL
9130 SHIM, brg. asm. 0.1125 - .1115" ALL
9131 SHIM, brg. asm. 0.1145 - .1135" ALL
9132 SHIM, brg. asm. 0.1165 - .1155" ALL
9133 SHIM, brg. asm. 0.1185 - .1175" ALL
9134 SHIM, brg. asm. 0.1205 - .1195" ALL
5 9198 NEEDLE BEARING, left side of camshafts (2) ALL
6 11140 O-RING (2) ALL
7 11273 O-RING (2) ALL
8 12068 OIL SEAL ALL
9 16574-99A DOWEL RING (2) ALL
.10 16589-99A DOWEL RING (2) ALL
;o 16595-99A DOWEL RING (4) ALL
' 12 22307-99 PISTON COOLING JET, with o-ring (2) ALL
13 24039-01A SPACER, sprocket shaft ALL
14 24619-00 SET OF CRANKCASES, (silver) w/ brgs., cooling jets & through bolts  BH/V
24620-00 SET OF CRANKCASES, (black) w/ brgs., cooling jets & through bolts ~ BJ/L/M/R/S/T/IWIX/Y/Z;JA/B
15 24604-00A BEARING, main - right side of crankshaft ALL
16 26352-95A ADAPTOR, oil filter ALL
17 26432-76A O-RING (2) ALL
18 35093-00 PLATE, bearing retaining ALL
19 63798-99 OIL FILTER (chrome) BH/J/LIM/R/ISNIWIXIY/Z;JB
63731-99 OIL FILTER (black) BT;JA
. 20 68042-99 SCREW (6) ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTi B8v FLSTF BM | FLSTSI BY | FXSTB BT | FXSTD! JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 13




ENGINE BALANCER
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10074 ENGINE BALANCER - Twin Cam 88B™

INDEX PART
NO. NO. DESCRIPTION MODELS
.1 956 SCREW (6) ALL
/o2 6852 WASHER (2) ALL
3 7974 NUT (2) ALL
4 8991 BEARING (2) ALL
5 8989 BEARING (2) ALL
6 14716-00 SUPPORT, front balance shaft ALL
7 14717-00 SUPPORT, rear balance shaft ALL
8 14728-00 SUPPORT ASSEMBLY, chain guide - includes tensioner pistons ALL
9 14761-00 GUIDE KIT, chain tensioner, includes lower, front and rear guides ALL
10 14762-00 CHAIN DRIVE KIT, includes chain, front and rear sprockets ALL
11 14764-00 PISTON ASSEMBLY KIT, chain tensioner (2) ALL
12 14780-00 SPACER .130 inch thick ALL
14781-00 SPACER .140 inch thick ALL
14782-00 SPACER .150 inch thick ALL
/ 14783-00 SPACER .160 inch thick ALL
14784-00 SPACER .170 inch thick ALL
14785-00 SPACER .180 inch thick ALL
14786-00 SPACER .190 inch thick ALL
14787-00 SPACER .200 inch thick ALL
14788-00 SPACER .210 inch thick ALL
13 14789-00 BALANCE SHAFT KIT, front - includes balance shaft and sprocket ALL
14 14790-00 BALANCE SHAFT KIT, rear - includes balance shaft and sprocket ALL
15 16583-00 DOWEL (4) ALL
16 45359-00 SEAL, oil interconnect ALL

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTi Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 15
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CAMSHAFTS AND CAM COVER - Twin Cam 88B™

INDEX PART
NO. NO. BESCRIPTION MODELS
1 601 ROLL PIN ALL
2 3290 PLUG, cam support plate ALL
3 4740A SCREW (10) ALL
4 4741A SCREW (10) ALL
5 8983 BEARING ASSEMBLY ALL
6 8990A BALL BEARING ALL
7 11031 RETAINING RING (2) ALL
8 11286 O-RING ALL
9 11293 O-RING ALL
10 11298 O-RING, viton ALL
11 11301 O-RING (2) ALL
12 11494 RETAINING RING ALL
13 17045-99A GASKET KIT, cam service ALL
14 24983-00 SCREEN, oil ALL
15 25267-99B CAM SUPPORT ASM. w/brgs., retaining plt., tensioners & bypass valve ALL
16 25344-99 BUSHING, crankshaft ALL
17 25244-99 GASKET, cam cover ALL
18 25369-01 CAM CQOVER, chrome BJ/L/IM/R/IS/W/IXIY/Z;JB
25364-01 CAM COVER, black texture BT;JA
25367-01 CAM COVER, silver painted BH/V
19 25534-99 CAMSHAFT, front (stamped A) ALL
20 25544-00 CAMSHAFT, rear (stamped A) ALL
21 25533-99A CAM DRIVE SPROCKET RETENSION KIT, includes two screws & ALL
washers
22 25938-00 SPACER KIT ALL
25717-00 SPACER, cam drive sprocket alignment 0.327 inch thick (use as req’d.) ALL
25719-00 SPACER, cam drive sprocket alignment 0.317 inch thick (use as req'd.) ALL
25721-00 SPACER, cam drive sprocket alignment 0.307 inch thick (use as req'd.) ALL
25722-00 SPACER, cam drive sprocket alignment 0.287 inch thick (use as req'd.) ALL
25723-00 SPACER, cam drive sprocket alignment 0.297 inch thick (use as req'd.) ALL
23 25607-99 CHAIN, secondary cam drive ALL
24 25609-99 SPROCKET, cam drive on crankshaft - 17 tooth ALL
25 25610-99 CHAIN, primary cam drive ALL
26 25716-99 SPROCKET, cam drive - 34 tooth ALL
27 26035-99A OIL PUMP ASM. with body and internal parts ALL
28 26210-99 SPRING, relief valve ALL
29 26248-00 SEPARATOR PLATE, gerotor (2) ALL
30 26255-00 GEROTOR ASM., scavenge ALL
31 26400-82 RELIEF VALVE, oil pump ALL
32 26464-99 GEROTOR ASM., pressure ALL
33 32543-99 CAM POSITION SENSOR COVER, silver BH/J/L/MIRISINVIWIXIYTZ;JB
32727-00 CAM POSITION SENSOR COVER, black BT;JA
34 35060-00 PLATE, bearing retaining ALL
35 39954-99A CHAIN TENSIONER, primary cam drive chain ALL
36 39964-99A CHAIN TENSIONER, secondary cam drive chain ALL
37 39965-99 CHAIN GUIDE ALL
38 40323-00 SPRING, separator ALL
39 68042-99 SCREW (9) ALL
SOFTAIL MODELS
FXST BH FLSTCI BW/ FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI 8V FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 7




ENGINE MOUNTS
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10081 ENGINE MOUNTS

INDEX PART
NO. NO. DESCRIPTION MODELS
1 4716W SCREW (2) ALL
2 4726 BOLT ALL
3 6019 WASHER (2) ALL
4 6516HW WASHER ALL
5 6530 WASHER (4) ALL
6 7039 LOCKWASHER ALL
7 7601 FLANGE LOCKNUT (3) ALL
8 7879 FLANGE NUT (2) ALL
9 16247-00 BRACKET, top engine mount ALL
10 24603-00 SPACER (4) ALL
11 48054-00 BOLT ALL
12 48093-00 BOLT ALL
! 13 48094-00 SPACER, engine mount (3) ALL
/ 14 69136-00 BRACKET, top engine mount, horn and enrichener cable BHAJ/L/M/S/T
,,,,,,,,,,, 69046-01 BRACKET - EFI, top engine mount, horn and enrichener cable BV/W/X/Z,JA/B
69137-00 BRACKET, top eng. mount, spotlamp switch and enrichener cable BR
69047-01 BRACKET - EFI, top eng. mount, spotlamp switch and enrichener cable BY

SOFTAIL MODELS

FXST BH FLSTCI BW[ FLSTS BR | FXSTSI BZ | FXSTD 88
FXSTl Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTD! JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 9
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t0016b

CARBURETOR

PART

NO NO. DESCRIPTION MODELS
1 3275 SCREW (4) BH/J/L/M/R/SIT
2 10014 CLAMP (2) BH/J/IL/M/R/S/T
3 26995-86B SEAL, intake manifold (2) BH/J/L/M/R/S/T
4 27002-89 SEAL RING BH/JIL/M/R/SIT
5 27009-86A FLANGE, mounting -front BH/J/L/IM/R/S/T
6 27010-86A FLANGE, mounting - rear BH/J/L/M/R/SIT
7 27613-99 MANIFOLD BH/J/L/M/R/SIT
8 27100-88 NEEDLE JET BH/J/L/M/R/SIT
9 27101-88 NEEDLE JET HOLDER BH/J/L/M/R/SIT
10 27243-95 MAIN JET BH/J/L/M/R/SIT
11 27122-89 ROD BH/J/L/M/R/SIT
12 27123-89A SPRING BH/J/L/M/R/S/T
13 27124-89 E-CLIP BH/J/L/M/R/SIT
14 27125-89 WASHER BH/J/L/IM/R/SIT
15 27126-89 LEVER BH/J/L/M/R/SIT
16 27127-89 WASHER BH/JA/MIR/S/T
17 27128-89 PIN (2) BH/J/L/M/R/SIT
18 27130-90 IDLE SCREW BH/JL/M/R/SIT
19 27136-90A SPRING BH/J/L/M/R/SIT
20 27137-81 WASHER BH/J/L/M/R/S/T
21 27146-89 SCREW w/WASHER (3) BH/J/LM/R/SIT
22 27147-89 COLLAR BH/J/L/M/R/S/T
23 27148-89 WASHER BH/J/L/M/R/SIT
24 27156-89 ROD BH/J/L/M/R/SIT
25 27260-00 PUMP HOUSING BH/J/L/M/R/SIT
26 27162-89 SPRING BH/J/IL/M/R/SIT
27 27170-89 SLOW JET BH/J/L/M/R/SIT
27A 27231-98 COLLAR BH/JILIM/R/SIT
28 27261-96 TOP, carburetor BH/JIL/M/IR/T
27267-00 TOP, carburetor (chrome) BS
29 27262-96 SCREW, top (3) BH/J/L/M/R/SIT
30 27263-96 COLLAR, carb top BH/J/L/M/R/SIT
31 27406-00 JET NEEDLE BH/J/L/M/R/S/T
32 27421-99B CARBURETOR BHJ/L/M/RIT
27414-99B CARBURETOR (Cal. only) BH/J/L/M/R/T
27429-00A CARBURETOR BS
27428-00A CARBURETOR (Cal. only BS

SOFTAIL MODELS

FXST BH FLSTC! BW/ FLSTS BR
FXSTI Bv FLSTF BM [ FLSTSI BY
FLSTC BJ FLSTFI BX | FXSTS BL

FXSTSI
FXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB

21



CARBURETOR
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t0016b

CARBURETOR (CONT'D)

INDEX PART

NO. NO. DESCRIPTION MODELS
33 27311-76 BOOT, accelerator pump BH/AJ/L/M/R/SIT
34 27315-88A SPRING BH/J/L/M/R/SIT
35 27317-88 SCREW BH/J/L/M/R/SIT
36 27339-90 BRACKET, throttle cables BH/J/L/M/R/SIT
37 27360-76 O-RING BH/J/L/M/R/SIT
38 27361-76A DIAPHRAM, accelerator pump BH/J/L/M/R/S/T
39 27362-76 SPRING, diaphragm BH/J/L/M/R/S/T
40 27371-76A FITTING BH/J/L/IM/R/SIT
41 27405-00 CHAMBER ASSEMBLY, carburetor float BH/J/L/M/R/S/T
42 27575-88A PIN BH/J/L/M/R/SIT
43 27576-92 FLOAT BH/J/L/M/R/SIT
44 27577-92 O-RING, float chamber BH/J/L/IM/R/SIT
45 27579-88A SCREW (4) BH/J/LM/R/SIT
46 27580-88 CABLE GUIDE BH/J/L/M/R/SIT
47 27581-88 STARTER CAP BH/J/L/M/R/SIT
48 27582-88 CABLE SEALING CAP BH/AJL/MIR/SIT
49 27583-88 STARTER VALVE BH/J/ILIM/R/SIT
50 27585-88 VACUUM PISTON BH/JL/M/R/SIT
51 27586-88 SPRING SEAT BH/J/L/M/R/SIT
52 27587-88 SCREW BH/J/L/M/R/SIT
53 27886-78A VALVE, with clip BH/J/L/M/R/SIT

NOTE: Insulator and fuel hose is sold in bulk length under the following
part number. Cut to length.

54 62555-95 INSULATOR, 5/8" 1.D. (nylon) (8 ft. Ig.) BH/J/LIM/R/SIT
55 63501-68A HOSE, 1/4" 1.D.x 5/8 " O.D. (rubber) (25’ length) BHJ/L/M/R/SIT

SOFTAIL MODELS

FXST B8H FLSTCI BW| FLSTS BR | FXSTS!
FXST! Bv FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB

23
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t0089b

INDUCTION MODULE - FUEL INJECTED

PART
NO. DESCRIPTION MODELS
3275 SCREW (4) BV/W/IX/Y/Z;JA/B
11291 SEAL, manifold air pressure sensor BV/W/X/IY/Z,JA/B
26995-86B SEAL, intake manifold (2) BV/IWIXIYIZ.JA/B
27008-86A FLANGE, mounting -front BV/WIXIYIZ,JAB
27010-86A FLANGE, mounting - rear BV/W/IXY/Z;JA/B
5 27270-95 INTAKE AIR TEMPERATURE KIT, w/ two screws & gasket BV/W/X/IY/Z;JA/B
6 27600-01A INDUCTION MODULE ASSEMBLY, complete BV/W/IXIYIZ;JA/B
7 27603-01 THROTTLE BODY ASSEMBLY, w/ idle screw BV/W/X/YIZ,JA/B
8 27604-01A THROTTLE HOUSING, stop BV/W/X/YIZ;:JA/B
9 27608-01 FUEL RAIL BV/W/IX/IYIZ,JA/B
10 27609-01 INJECTOR, fuel (2) BV/W/X/Y/Z;JA/B
11 27612-01 TUBE, fuel supply BV/WIXIYIZ,JAB
12 27628-01 IDLE KIT, air control w/ two screws, o-ring & idle control BV/W/IX/YIZ;JA/B
13 27629-01 THROTTLE KIT, position sensor w/ two screws & sensor throttle BV/WIXIY/Z;JA/B
14 27630-01 MANIFOLD INTAKE BV/W/IXIY/IZ;JA/B
15 27635-01 KIT HARDWARE INDUCTION MODULE BV/W/IX/Y/Z;JA/B
16 32316-99 SENSOR, manifold air pressure BV/W/X/YIZ:JA/B
17 32424-98 SENSOR MAP, w/o seal BV/W/X/YIZ;:JA/B

SOFTAIL MODELS
FXST BH FLETCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLETSI BY | FXSTB BT ; FXSTDI JB

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA

25



AIR CLEANER & ENRICHENER - CARBURETED MODELS
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AIR CLEANER AND ENRICHENER - CARBURETED MODELS

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR [ FXSTSI
FXsT! BV FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

PART
NO. DESCRIPTION MODELS
946 SCREW (3) BH/J/IL/M/R/SIT
11292 O-RING (2) BH/J/L/M/R/SIT
29062-95B GASKET, carburetor to backplate (Cal. only) BH/J/L/IM/R/SIT
29126-90A SAFETY LABEL (Cal. only) BH/J/L/M/R/S
29449-98A SAFETY LABEL (Cal. only) BT
29127-95A SAFETY LABEL BH/J/L/M/R/S
29161-00 TRIM, air cleaner - HERITAGE SOFTAIL BJ
29169-00 TRIM, air cleaner - SOFTAIL BH/S
29181-00 TRIM, air cleaner - SPRINGER SOFTAIL BL
29256-00 TRIM, air cleaner - FAT BOY BM
29366-00 TRIM, air cleaner - HERITAGE SPRINGER BR
29482-00 TRIM, air cleaner - SOFTAIL (black) BT
7 29229-88C CABLE, enrichment BH/J/L/M/R/SIT
8 29269-83A SCREW BH/AJ/LM/R/S/T
Q9 29313-95 GASKET, filter element BH/J/L/M/R/SIT
10 29338-99 SEAL, air cleaner cover (Cal. only) BH/J/L/M/R/S/T
11 29350-99 COVER, air cleaner (chrome) (Cal. only) BH/J/L/MIR/S
29501-99 COVER, air cleaner (black wrinkle) (Cal. only) BT
29404-01 SAFETY LABEL BT
29456-99 BACKPLATE ASSEMBLY (Cal. only) BH/J/LM/R/SIT
29461-99 FILTER ELEMENT BH/J/L/M/R/SIT
29465-99 SCREW, breather (2) BH/J/L/M/R/SIT
29474-99 BRACKET, air cleaner cover BH/J/LIM/R/SIT
29476-99 BREATHER TUBE (2) BH/J/L/M/R/SIT
29581-01 BACKPLATE ASSEMBLY BH/AJ/L/M/R/IS/IT
29583-01 GASKET, carburetor to backplate BH/J/L/IM/IR/SIT
29584-01 SEAL, air cleaner cover BH/J/LM/R/SIT
29588-01 COVER, air cleaner (black wrinkle) BT
29744-01 COVER, air cleaner {chrome) BH/J/L/IM/R/S
29342-99 GROMMET, backplate (Cal. only)(not illustrated) BH/J/L/M/R/SIT
H-D INTERNATIONAL ONLY
29582-01 BACKPLATE (HDI only) BH/J/L/M/R/SIT
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10094 AIR CLEANER - FUEL INJECTED MODELS

INDEX PART
NO. NO. DESCRIPTION MODELS
1 946 SCREW (3) BV/W/IX/YIZ,JA/B
2 11292 O-RING (2) BV/W/X/YIZ,JAIB
3 29127-95A SAFETY LABEL BV/W/X/YIZ;JB
4 29269-83A SCREW BV/W/X/Y/Z;JA/B
5 29313-95 GASKET, filter element BV/W/IX/Y/Z,JA/B
6 29404-01 SAFETY LABEL JA
7 29461-99 FILTER ELEMENT BV/W/XINIZ,JA/B
8 29465-99 SCREW, breather (2) BV/W/X/Y/Z,JA/B
9 29474-99 BRACKET, air cleaner cover BV/W/XIY/Z,JA/B
10 29476-99 BREATHER TUBE (2) BV/W/IXIYIZ,JA/B
11 29581-01 BACKPLATE ASSEMBLY BV/WIXIYIZ,JA/B
12 29583-01 GASKET, backplate BV/W/X/YIZ,JAIB
13 29584-01 SEAL, air cleaner cover BV/W/XIY/ZJA/B
14 29658-01 TRIM, SEQ. PORT INJECTION - SOFTAIL BV;JB

29660-01 TRIM, SEQ. PORT INJECTION - SOFTAIL (black) JA

29662-01 TRIM, SEQ. PORT INJECTION - SPRINGER SOFTAIL BZ

29664-01 TRIM, SEQ. PORT INJECTION - HERITAGE SOFTAIL BW

29666-01 TRIM, SEQ. PORT INJECTION - FAT BOY BX

29668-01 TRIM, SEQ. PORT INJECTION - HERITAGE SPRINGER BY
15 29744-01 COVER, air cleaner (chrome) BV/W/X/Y/Z;JB

29588-01 COVER, air cleaner (black wrinkle) JA

H-D INTERNATIONAL ONLY

16 29582-01 BACKPLATE (HDI only) BV/WIX/Y/IZ;JA/B

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FX8TSI BZ | FXSTD
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA




ALTERNATOR & REGULATOR
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10017b ALTERNATOR & REGULATOR

PART
NO. DESCRIPTION MODELS
1 2720 SCREW (4) ALL
2 2941 SCREW (2) ALL
3 4741A BOLT (2) ALL
4 9843 TERMINAL, #10 ring - 10-12 awg. ALL
5 10006 CABLE STRAP (4) ALL
6 10177 RETAINER ALL
7 29981-95 ROTOR ASSEMBLY ALL
8 30017-01 STATOR ALL
9 48127-01 BRACKET, regulator mounting ALL
9A 72195-94 SEAL PIN ALL
10 72199-94 ANCHOR, connector ALL
11 72242-94 TERMINAL, 1/4 ring - 10-12 awg. ALL
12 72249-94 SHRINK TUBE, (black) ALL
13 72366-95 SHRINK TUBE, (yellow) ALL
14 72604-01BK PIN HOUSING, 4-way (black) ALL
15 72614-01BK SOCKET HOUSING, 4-way (black) ALL
16 72644-01 SECONDARY LOCK, pin housing ALL
17 72654-01 SECONDARY LOCK, socket housing ALL
18 72690-01 TERMINAL, pin (3) ALL
19 72691-01 TERMINAL, socket (3) ALL
20 74540-01 VOLTAGE REGULATOR ALL

SOFTAIL MODELS
FXST BH FLSTCI BW{ FLSTS BR [ FXSTS! BZ [ FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FX8TDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 31
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100226 IGNITION MODULE & COIL - CARBURETED

INDEX PART
NO. NO. DESCRIPTION MODELS
1 960 SCREW (2) BH/J/L/M/R/SIT
2 4069A SCREW (2) BH/J/L/M/R/SIT
3 6099 WASHER (2) BH/J/LM/R/SIT
4 3602A SCREW with washer BH/J/L/M/R/S/T
5 10177 CABLE STRAP, with plug-in retainer (2) BHAJ/L/M/R/S/T
6 31655-99 IGNITION COIL, dual BH/J/L/M/R/S/IT
7 31725-00 COIL COVER ASSEMBLY, with pad (black wrinkle) BT

31606-00 COIL COVER ASSEMBLY, with pad (chrome) BH/J/L/M/R
8 31682-00 COIL COVER ASSEMBLY, with pad (chrome) BS
9 31983-00B SPARK PLUG CABLE, rear cylinder BH/J/LM/R/SIT
10 31981-998B SPARK PLUG CABLE, front cylinder BH/J/LIM/R/SIT
11 32317-86A SPARK PLUG, 8R12 (2) BH/AJ/L/M/R/SIT
12 32568-00A IGNITION MODULE BH/J/LIM/R/SIT
13 31742-00 PAD, coil cover BH/J/LIM/R/S/T

SOFTAWL MODELS

FXST BH FLSTCI BW] FLSTS BR [ FXSTS! BZ
FXST! BV FLSTF BM | FLSTSI BY | FXSTB BT

FLSTC B8J FLSTFI BX | FXSTS BL | FXSTBI JA
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t0095a

ELECTRONIC CONTROL MODULE & COIL - FUEL INJECTED

INDEX  PART

NO. NO. DESCRIPTION MODELS
3601 SCREW (4) BV/W/X/Y/Z;JA
3602A SCREW with washer BV/W/X/Y/Z:JA/B
4717A SCREW (2) BV/W/X/Y/Z;JA/B
6099 WASHER (4) BVIWIXIYIZ;JA
6716 WASHER (4) JB

5 7629 NUT (4) JB

6 10177 CABLE STRAP, with plug-in retainer (4) BVIW/XIYIZ,JA/B

7 30202-01 COIL COVER ASSEMBLY, with pad (chrome) JB

8 31742-00 PAD, coil cover BV/W/X/Y/Z;JA/B

9 31743-01 IGNITION COIL, dual BVIWIXIYIZJA/B

10 31772-01 COIL COVER ASSEMBLY, with pad (chrome) BV/WIX/Y/Z
31773-01 COIL COVER ASSEMBLY, with pad (black wrinkle) JA

11 31981-99B SPARK PLUG CABLE, front cylinder BV/WIXIYIZ,JA/B

12 31983-008 SPARK PLUG CABLE, rear cylinder BV/W/X/Y/Z:JA/B

13 32317-86A SPARK PLUG, 6R12 (2) BV/W/X/Y/Z:JA/B

14 32612-01A ELECTRONIC CONTROL MODULE wicalibration BV/W/XIZ-JA/B
32762-01A ELECTRONIC CONTROL MODULE w/calibration BY

H-D INTERNATIONAL ONLY

15 32766-01A ELECTRONIC CONTROL MODULE w/calibration (HDI) BV/W/XIZ-JA/B

32768-01A ELECTRONIC CONTROL MODULE w/calibration (HDI) BY

SOFTAIL MODELS

FXST BH FLSTCI BW/ FLSTS BR | FXSTSI BZ | FXSTD
FXSTI BV FLSTF BM | FLSTS! BY | FXSTB BT | FXSTD!
FLSTC BJd FLSTFI BX | FXSTS BL | FXSsTBI JA

BS
JB

35
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t0019c ENGINE SENSORS AND SWITCHES

INDEX PART

NO. NO. DESCRIPTION MODELS
E 4741A SCREW ALL
/o2 11289 O-RING ALL
3 11291 SEAL, manifold air pressure sensor BH/J/L/M/R/S/IT
4 26561-99 OIL PRESSURE SWITCH ALL
5 32316-99 SENSOR, manifold air pressure BH/J/ILIM/R/SIT
6 32424-98 SENSOR, w/o seal BH/J/L/M/R/SIT
7 32446-99 SENSOR, engine temperature BV/W/X/YIZ,JA/B
8 32707-01 SENSOR, crankshaft position - with o-ring, terminal pins & pin housing ALL
9 38712-68 CLAMP ALL
10 38723-99 RETAINING CLIP, manifold air pressure sensor BH/J/L/IM/R/S/T
11 68042-99 SCREW (1-ALL; 2-BH/J/L/M/R/S/T) BH/J/L/M/R/SIT
12 72199-94 CONNECTOR ANCHOR ALL
13 74102-98BK PIN HOUSING, 2 place ALL
14 74142-98 SECONDARY LOCK, 2 place pin housing ALL
15 74192-98 TERMINAL PIN, solid - gold plated (2) ALL
SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS

FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 37




STARTER MOTOR
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t0023a

STARTER MOTOR

INDEX PART
NO. NO. DESCRIPTION MODELS
1 925 SCREW, cover ALL
2 928 BOLT, starter (2) ALL
3 929A SCREW w/ O-Ring (2) ALL
4 3403 NUT, flange ALL
5 3559 BOLT, starter (2) ALL
6 4358A SCREW ALL
7 4326A SCREW (2) ALL
8 6217 WASHER ALL
9 7041 LOCKWASHER (2) ALL
10 7838 NUT, with washer (2) ALL
i 8871 BALL BEARING ALL
12 8879 BALL ALL
13 8883 BALL BEARING ALL
14 9077 CLUTCH ROLLER (5) ALL
15 11116 O-RING ALL
16 11182 RETAINING RING ALL
17 11248 RETAINING RING ALL
18 31342-94 PINION GEAR ALL
19 31430-94 WASHER, thrust ALL
20 31510-90 HOUSING, starter ALL
21 31521-98 YOKE ASSEMBLY, starter ALL
22 31515-90 ARMATURE ASSEMBLY ALL
31516-94 CLUTCH ASSEMBLY, starter w/ #36, 37, & 40 ALL
23 31538-98 SWITCH ASSEMBLY, magnetic w/ housing, ALL
#8, 32, & 38
24 31518-90 BRUSH HOLDER ASSEMBLY ALL
25 31519-90 FRAME, starter end ALL
26 31525-90 IDLER GEAR ALL
27 31527-90 BRACKET, cover ALL
28 31535-91 COVER (chrome) BH/J/L/MIR/ISINIWIXIYIZ;JB
31703-98 COVER (black wrinkle) BT;JA
29 31530-90 RETAINER, idler gear ALL
30 31548-90 COUPLING ALL
31553-94A STARTER, complete (black texture) BH/J/IL/M/RISINMWIXIYIZ,JB
31702-98 STARTER, complete (black wrinkle) BT;JA
31 31600-90 SPRING, return ALL
32 31604-91 STARTER REPAIR KIT ALL
33 31660-90 DRAIN VENT ALL
34 31661-90 SPRING, brush (4) ALL
35 31662-90 BOQOT, insulating ALL
36 31663-90 CLUTCH, starter ALL
37 31664-94 SHAFT, output ALL
38 31688-90 COVER, solenoid ALL
39 31689-90 BOLT w/ washer (3) ALL
40 31692-90 SPRING ALL
41 31695-90 O-RING (2) ALL
42 33126-94 LOCKPLATE ALL
43 33127-94 SHAFT, extension ALL
44 33449-94 SPRING, pinion gear ALL
45 60647-94 COUPLING ALL
SOFTAIL MODELS
FXST BH FLSTCI BW/ FLSTS BR | FXSTSI
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI




 GEAR SHIFTER
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10004e GEAR SHIFTER

INDEX PART

© 0N HWN -

NO. NO. DESCRIPTION MODELS
609 PIN (4) ALL
856A SCREW ALL
3784 SET SCREW, shift fork shaft - left ALL
3909 BOLT (4) ALL
4017 SCREW BH/L/S/TIZ,JA/B
780 SCREW (2) BJMIRIWIXIY
6057 WASHER, nylon ALL
6497HW WASHER ALL
6702 WASHER ALL
10 7041 LOCKWASHER BH/L/S/TNIZ,JAB
11 7736 ACORN NUT ALL
12 9837 BALL BEARING (2) ALL
13 11150 RETAINING RING ALL
14 11191 O-RING (2) ALL
15 11319A RETAINING RING (2) ALL
16 11342 RETAINING RING ALL
17 12045 SEAL ALL
18 33301-00A SUPPORT ASSEMBLY, shifter cam - left, with brg. and retaining ring  ALL
19 33304-00 SUPPORT ASSEMBLY, shifter cam - right, with brg. and retaining ring  ALL
20 33364-00A DETENT FOLLOWER ASSEMBLY ALL
21 33374-00 SPRING, detent arm ALL
22 33375-00A SLEEVE, detent arm spring ALL
23 33376-00 PIVOT SCREW, detent arm ALL
24 33383-02 SHIFTER CAM ALL
25 33660-90B SHIFT LEVER (chrome) BH/L/S/TNIZ,JA/B
33668-90B SHIFT LEVER (chrome) BJIMIRWIXIY
26 33708-94 BEARING SLEEVE (2) AlLL
27 33849-97 LEVER, shifter rod ALL
28 33719-79A SHIFTER ROD BH/J/ILIM/SITIVIWIXIZ,JA/B
33670-97 SHIFTER ROD BR/Y
29 33895-82A SHIFT LEVER (chrome) (2) BJ/M/R/WIXIY
30 34088-87A SHAFT, shifter fork ALL
31 34064-00A SPRING, shift lever centering ALL
32 34191-79E SHIFTER FORK ALL
33 34193-79E SHIFTER FORK ALL
34 34195-79E SHIFTER FORK ALL
35 34564-90A SHIFT LEVER (chrome) BH/L/S/TIVIZ;JA/B
36 34611-65 PEG, shift lever (2- BJ/M/R/W/X/Y) ALL
37 34972-02A LEVER ASSEMBLY, shifter pawl ALL
38 34977-02A SPRING, shifter shaft lever ALL
39 34978-00A CENTERING PIN ALL
SOFTAN. MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXST8I JA 41




TRANSMISSION HOUSING
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£0020a TRANSMISSION HOUSING

INDEX PART
NO. NO. DESCRIPTION MODELS

1 337 DOWEL PIN ALL
) 375 DOWEL PIN ALL
3 609 PIN (6) ALL
4 634 PIN ALL
5 3249 SCREW (2) BH/J/ILITINI/WIZJA
3300 SVREW (2) BM/R/S/X/Y;JB
6 3594 SCREW ALL
7 36998 SCREW (4) ALL
8 4168 SCREW (2) ALL
9 4313 SCREW (2) ALL
10 4717A SCREW (5) ALL
11 4740A SCREW (4) ALL
12 4814A SCREW (4) ALL
13 6448HB WASHER (4) ALL
14 6532 WASHER (4) ALL
15 8873 BALL (3) ALL
16 8977 NEEDLE BEARING ALL
17 8996A BALL BEARING, mainshaft - left side ALL
18 8992A BALL BEARING (2) ALL
19 10998 RETAINING RING ALL
20 11105 O-RING, drain plug ALL
21 11132 O-RING, filler plug ALL
22 11161 RETAINING RING, ball bearing ALL
23 11165 QUAD SEAL, ball bearing ALL
24 11179 O-RING, clutch cable ALL
25 11290 O-RING ALL
./ 26 12067A OIL SEAL, mainshaft - left side ALL
27 16574-99A DOWEL (2) ALL
28 25604-00 INNER RAMP ALL
29 25605-00 OUTER RAMP ALL
30 33005-02 TRANSMISSION ASM. (silver painted) BH/V
33006-02 TRANSMISSION ASM. (chrome & black) BJ/L/W/Z
33007-02 TRANSMISSION ASM. (chrome & black) BR/M/X/Y
33051-02 TRANSMISSION ASM. (black wrinkle) BT,JA
33052-02 TRANSMISSION ASM. (chrome & black) BS;JB
31 33344-94 SPACER, sprocket ALL
32 33904-00 SWITCH, neutral indicator, with o-ring ALL
33 34541-00 COVER, upper (chrome) BJ/L/M/RISIWIXIYIZ;JB
34544-00 COVER, upper (black wrinkle) BT;JA
345486-00 COVER, upper (silver painted) BH/NV

SOFTAIL MODELS

FXST BH FLSTCI BWI FLSTS BR | FXSTSI BZ | FXSTD BS
FXST! BV FLSTF BM| FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 43




TRANSMISSION HOUSING
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t0020b

TRANSMISSION HOUSING (CONT'D)

INDEX PART
NO. NO. DESCRIPTION MODELS
34 34732-00 TRANSMISSION HOUSING ASM. (black) BJ/LIM/RISITIWIXINIZ;JAIB
34774-00 TRANSMISSION HOUSING ASM. (silver painted) BH/NV
35 34904-86C GASKET, upper cover ALL
36 34920-86A COUPLING ALL
37 35087-99 RETAINING RING, bearing (2) ALL
38 35251-93C BEARING HOUSING ASM. with bearings & retaining rings (sliver) BH/NV
35252-93B BEARING HOUSING ASM. with bearings & retaining rings (black) BJ/L/M/IRISITIWIXIYIZ JAIB
39 35076-79 SPACER (2) ALL
40 35078-79 NUT, mainshaft & countershaft ALL
41 35653-98 GASKET, bearing housing ALL
42 36801-87B GASKET, right side cover ALL
43 37071-87 FILLER PLUG (polished) BH/V
37075-87 FILLER PLUG (chrome) BJ/ILIMIRISITIW/XIYIZ,JA/IB
44 37105-99 CLUTCH RELEASE COVER (chrome) BJ/L/IM/R/IS/WIXIYIZ,JB
37189-99 CLUTCH RELEASE COVER (black wrinkle) BT,JA
37232-00 CLUTCH RELEASE COVER (silver painted) BH/V
45 48052-00 BRACKET, transmission mounting - right ALL
48053-00 BRACKET, transmission mounting - left ALL
46 42533-91A VENT HOSE ALL
47 60328-98A DRAIN PLUG, with o-ring ALL
48 62375-57A FITTING, upper cover ALL
49 74430-00A SENSOR, speedometer ALL
includes the following:
50 11289A O-RING ALL
51 72143-94 SECONDARY LOCK, three-way receptacle ALL
52 72163-94BK RECEPTACLE, 3-way pin ALL
53 72190-94 TERMINAL, pin (3) ALL
54 72199-94 ATTACHMENT CLIP ALL

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI 8v FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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10024b

TRANSMISSION GEARS

INDEX PART
NO. NO. DESCRIPTION MODELS
1 6003 THRUST WASHER (5) ALL
2 8876A BEARING (4) ALL
3 11067 RETAINING RING (6) ALL
4 120358 OIL SEAL, mainshaft fifth gear ALL
5 34091-85 BEARING, inner race ALL
6 35025-79B FIRST GEAR, mainshaft ALL
7 35026-94 GEAR, mainshaft 2nd & countershaft 3rd (2) ALL
8 35027-94 GEAR, mainshaft 3rd & countershaft 2nd (2) ALL
9 35028-94 FOURTH GEAR, mainshaft ALL
10 35029-94 FIFTH GEAR, mainshaft ALL
11 35042-91 MAINSHAFT ALL
12 35051-89 NEEDLE BEARING (2) ALL
13 35064-79 SPACER, mainshaft ALL
14 35622-79C FIRST GEAR, countershaft ALL
15 35625-94 FOURTH GEAR, countershaft ALL
16 35626-94 FIFTH GEAR, countershaft ALL
17 35629-79 SPACER ALL
18 35632-79 COUNTERSHAFT ALL
SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR | FXSTSI BZ

FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT

FLSTC 8J FLSTFI BX | FXSTS BL | FXSTBI JA 47
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t0070

CLUTCH

INDEX PART
NO. NO. DESCRIPTION MODELS
1 2980 SCREW (86) ALL
2 7848W LOCKNUT ALL
3 11096 RETAINING RING ALL
4 37069-90 PUSH ROD END w/#37229-96 ALL
5 37088-90 PUSH ROD, clutch release ALL
6 37090-98A END, push rod - left ALL
7 37312-75 BEARING, push rod ALL
8 37313-80 THRUST WASHER (2) ALL
9 37496-90 NUT, mainshaft ALL
10 37550-98 CLUTCH HUB w/#'s 37873-90 & 37874-90 ALL
11 37707-98A CLUTCH SHELL & SPROCKET w/ ring gear ALL
37802-98B CLUTCH ASSEMBLY ALL
12 37871-98A SPRING, diaphragm ALL
13 37873-90 THRUST WASHER ALL
14 37874-90 SPRING WASHER ALL
15 37883-98 SEAT, damper spring ALL
16 37884-98 DAMPER SPRING ALL
17 37903-90 RELEASE PLATE ALL
18 37904-90 RETAINING RING, internal ALL
19 37905-00 RETAINING RING, internal ALL
20 37906-90 BEARING, ball - double row ALL
21 37909-90 RETAINING RING, internal ALL
22 37912-98A PRESSURE PLATE KIT, clutch ALL
23 37913-98 STEEL PLATE (8) ALL
24 37932-98 FRICTION PLATE KIT, includes all nine friction plates ALL

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTS! BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA

49



PRIMARY HOUSING
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t0037b

PRIMARY HOUSING

INDEX PART
NO. NO. DESCRIPTION MODELS
1 375 PIN ALL
2 739A PLUG, magnetic ALL
3 858A SCREW (4) ALL
4 941 SCREW (2) ALL
5 945 SCREW (2) ALL
6 961 SCREW (5) ALL
7 2887WA SCREW (4) ALL
8 4740A SCREW w/ washer (7) ALL
9 4820A SCREW w/ washer (5) ALL
10 6016 WASHER (2) ALL
11 9135 BEARING ALL
12 11147A O-RING, housing cover ALL
13 12052 OIL SEAL ALL
14 12066 OIL SEAL ALL
15 25414-99 COVER, clutch (polished) BH/V
60668-99 COVER, clutch (chrome) BJ/L/M/RIS/IWIXIYIZ,JB
60713-99 COVER, clutch (black wrinkle paint) BT;JA
16 25416-99B SEAL, clutch cover ALL
17 33318-85 LOCKING TAB (6) ALL
18 33445-94A BUSHING ALL
19 33446-94A BUSHING ALL
20 60572-86 COVER, primary chain inspection (chrome) BH/JL/M/RISINIWIXIYIZ,JB
60714-98 COVER, primary chain inspection (black wrinkle paint) BT;JA
21 60539-94 GASKET, primary cover ALL
22 60543-99A COVER ASSEMBLY, primary (chrome) BJ/L/IM/R/ISIW/XIYIZ,JB
60721-99A COVER ASSEMBLY, primary (silver painted) BH/NV
60715-99A COVER ASSEMBLY, primary (black wrinkle paint) BT,JA
23 60567-90A GASKET, inspection cover ALL
24 60630-94B PRIMARY HOUSING ASM. (black texture paint) BJ/L/M/RIS/WIX/YIZ;JB
60586-99A PRIMARY HOUSING ASM. (silver painted) BH/V
60724-98A PRIMARY HOUSING ASM. (black wrinkle paint) BT;JA
25 60678-85 RETAINING RING (2) ALL
26 63859-95A GASKET (2) ALL
H-D INTERNATIONAL ONLY
27 14270-92 DECAL, shift patiern (Japan only) ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTS! BZ | FXSTD BS
FXSTi BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC B8J FLSTFI BX | FXSTS BL | FXSTBI JA 5 1
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t0041d

BELTS, CHAINS AND SPROCKETS

INDEX PART
NO. NO. DESCRIPTION MODELS
1 1783C SCREW (2) ALL
2 3594 SCREW (2) ALL
3 3737A BOLT (5) ALL
4 5416 BOLT ALL
5 6400HB WASHER ALL
6 6516HW WASHER (5) ALL
7 7778 NUT ALL
8 11085 RETAINING RING ALL
9 29923-01 SPACER ALL
10 35211-91A NUT, sprocket ALL
11 39976-01 PAD, chain tensioner ALL
12 39990-01 CHAIN TENSIONER ALL
13 39998-65A ANCHOR PLATE, chain tensioner ALL
14 40007-36B PRIMARY CHAIN ALL
15 40307-00 REARBELT-135T ALL
16 40250-94B SPROCKET, transmission, 32 T ALL
17 40295-00 SPROCKET, rear, 70 T - (silver) BM/X
40289-00 SPROCKET, rear, 70 T - (black) BH/UJ/WL/RITINIW/IYIZ,JA
40303-00 SPROCKET, rear, 70 T - (silver) BS;JB
18 40251-92A LOCKPLATE ALL
19 40266-85 SHAFT EXTENSION ALL
20 40299-83A SLIDING CAM ALL
21 40308-94 COMPENSATING SPROCKET, 25T ALL
22 40384-91 COVER ASSEMBLY, w/springs ALL
23 40392-91 NUT ALL
24 43727-00 SEAL RING BS;JB
SOFTAIL MODELS
FXST BH [FLSTCT  BW[FLSTS FXSTST  BZ [FXSID  BS

FX8TI BV FLSTF BM | FLSTS!
FLSTC BJ FLSTFI BX | FXSTS

FXSTB
FXSTBI

BT
JA

FXSTDI

JB
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CLUTCH CONTROL
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100422 CLUTCH CONTROL

INDEX PART

NO. NO. DESCRIPTION MODELS
Lo 2566 SCREW ALL
/ 2 4132 SCREW (2) ALL
3 6101 WASHER (2) ALL
4 10124 CLAMP ALL
5 11143 RETAINING RING ALL
6 11179 O-RING ALL
7 38666-00 CABLE, clutch control - includes o-ring, anchor pin & boot BH/J/L/M/BRN/WIXIY/Z
38665-00 CABLE, clutch control - includes o-ring, anchor pin & boot BT;JA
38664-00 CABLE, clutch control - includes o-ring, anchor pin & boot BS;JB
8 38608-96 BRACKET, hand lever ALL
9 38630-88 BOQOT, clutch cable ALL
10 45017-93 HAND LEVER, clutch ALL
e 11 45021-86 SPRING, anti-ratile ALL
V12 45032-82 PIN, hand lever pivot ALL
713 45036-88 ANCHOR PIN ALL
14 45044-96 CLAMP, lever bracket ALL
15 45423-92 BUSHING ALL
16 90770-79 SCREW ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 55




REAR BELT GUARD
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100432 REAR BELT GUARD

INDEX PART

NO. NO. DESCRIPTION MODELS
1 3987 BOLT ALL
;2 4383 BOLT ALL
3 6702 WASHER ALL
4 7507 ACORN NUT ALL
5 7669 TEE NUT ALL
6 7899A BOLT, acorn (2) ALL
7 11413 GROMMET ALL
8 60362-00 DEBRIS DEFLECTOR ALL
9 60533-00A BELT GUARD (chrome) BH/J/L/M/RISIVIWIXIYIZ;JB
60564-00A BELT GUARD (black wrinkle) BT, JA

SOFTAIL MODELS
FXST BH FLSTC! BWI[ FLSTS BR[| FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT [ FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 57
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t0028b FRONT BRAKE CONTROL

INDEX PART

) NO. NO. DESCRIPTION MODELS
923 SCREW (2) BJ/M/W/X
3538 SCREW BL/R/Y/Z
2 2579A SCREW (2) ALL
3 3444A SCREW BH/J/LIMTINIWIX/IZ,JA
3594 SCREW BS;JB
4 4091 SCREW BH/R/S/T/NVIY,JA/B
5 4132 SCREW (2) ALL
6 6101 WASHER (2) ALL
7 6703 WASHER BH/L/R/S/TNIYIZ.JA/B
8 7220 LOCKWASHER, external tooth BH/S/T/V,JA/B
9 10031 CLAMP BH/S/T/V,JA/B
10 10053 CLAMP BHA/M/STIVIWIX;JA/B
11 10076 CLAMP BL/R/Y/Z
12 11143 RETAINING RING ALL
713 41713-86 CLAMP (3) BJ/L/M/W/X/Z
14 41731-01 GASKET, (2) ALL
15 41733-88 GASKET, master cylinder - (2) ALL
16 41739-84A FITTING, master cylinder ALL
17 41747-82A FITTING ALL
18 42303-00A BRAKE LINE, front BM/X
42305-00 BRAKE LINE, front BJ/W
45091-97 BRAKE LINE, front BR/Y
45110-96 BRAKE LINE, front BL/Z
45119-00 BRAKE LINE, front BS;JB
— 45199-99 BRAKE LINE, front BH/V
z 45250-98 BRAKE LINE, front BTJA
[ ﬂ,/j 19 45004-96 COVER, reservoir ALL
20 45005-96 GASKET, reservoir cover ALL
21 45006-96C REPAIR KIT, master cylinder (9/16" bore) ALL
22 45016-96 HAND LEVER, front brake control ALL
23 45019-96A MASTER CYLINDER, front - w/hand lever (9/16" bore) ALL
24 45032-82 PIVOT PIN ALL
25 45042-96 SIGHT GLASS ALL
26 45044-96 CLAMP, handiebar control ALL
27 45423-96 BUSHING, lever pivot ALL

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTi Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FX8TBI JA 5 9




REAR BRAKE CONTROL .

60




O N O W N =

REAR BRAKE CONTROL

t0048b
INDEX PART
NO. NO. DESCRIPTION MODELS
515 COTTER PIN ALL
2579A SCREW (2) ALL
3588 SCREW ALL
3655A SCREW ALL
6099 WASHER ALL
6237 WASHER ALL
6366 WASHER ALL
7742 LOCKNUT BH/L/S/TIV/Z;JA/B
9 7951 JAM NUT ALL
10 10108 CLIP, engine harness ALL
11 11364 O-RING (2) ALL
12 40918-87 RETAINING RING ALL
13 40920-87 SPRING, brake return ALL
14 40922-87 BOOT, push rod ALL
15 41755-99A MASTER CYLINDER ASM. ALL
16 41957-97 PUSH ROD KIT ALL
17 42382-87C REBUILD KIT, master cylinder ALL
18 42416-83 PAD, brake lever BJ/M/R/W/XTY
19 42454-99 RESERVOIR, master cylinder with o-rings ALL
20 42455-99 GASKET, master cylinder reservoir ALL
21 42515-00A LEVER, foot brake - includes bushings (chrome) BH/L/S/TIV/Z,JAB
22 42532-82 PAD, brake lever BH/L/S/TV/Z,JA/B
23 42597-00A LEVER, foot brake - includes bushings (chrome) BJ/M/RW/IXIY
24 42460-80B CLEVIS PIN ALL
25 44126-87 RETAINER, brake return spring ALL
26 45042-96 SIGHT GLASS ALL
27 45057-99 COVER, reservoir ALL
28 45156-00 BRAKE LINE, rear ALL
29 57217-02 BUSHING, brake lever (2) ALL
30 41731-01 GASKET (4) ALL
31 41747-82A BOLT (2) ALL
32 72023-51C STOPLAMP SWITCH, rear ALL
33 72463-00 BRACKET, brake line ALL

SOFTAIL MODELS

FXST BH FLSTC! BWI FLSTS B8R [ FXSTSI
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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FRONT BRAKE CALIPER - SPRINGER MODELS
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10046b FRONT BRAKE CALIPER - SPRINGER MODELS

PART
NO. DESCRIPTION MODELS
1 509 SPRING PIN BR/Y
2 534 COTTER PIN BL/z
3 3562 SCREW BL/R/Y/Z
4 6019 WASHER BL/R/Y/Z
5 6758 WASHER BL/Z
6 44020-83 PISTON REBUILD KIT, w/ #7, 8 &10 BL/R/Y/Z
7 44021-83 RETAINING RING, piston BL/R/Y/Z
8 44022-83 DUST BOOT, piston BL/R/Y/Z
9 44077-88D CALIPER ASSEMBLY, front brake - right BL/Z
44079-97 CALIPER ASSEMBLY, front brake - left BR/Y
10 44047-83 SEAL, piston BL/R/Y/Z
11 44048-83 BLEEDER FITTING BL/R/Y/Z
12 44053-83B GUIDE PIN KIT w/ #13, 14 & mtg. pins BL/R/Y/Z
13 44054-83 PIN BOOT BL/R/Y/Z
,,,,, 14 44059-83 O-RING (3) BL/R/Y/Z
15 44074-88B BRACKET, caliper mounting BL/Z
44097-97 BRACKET, caliper mounting BR/Y
16 44061-83 SPRING CLIP BL/R/Y/Z
17 44062-83 RETAINING PAD BL/R/Y/Z
18 44063-83C BRAKE PAD SET, front BL/R/Y/Z
19 44190-88A SCREW, flange BL/Z
20 44197-77 LABEL BL/R/Y/Z
21 44215-97A SCREW, flange BR/Y

SOFTAIL MODELS
FXST BH FLSTCI BW/ FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 63
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10078

FRONT BRAKE CALIPER

INDEX PART
NO. NO. DESCRIPTION MODELS
1 44046-00 CALIPER ASSEMBLY, left BH/JMISITINVIWIX;JA/B
2 44048-83 BLEEDER FITTING BH/J/M/SITIVIWIXJA/B
3 44082-00A PAD KIT BH/J/M/SITIVIWIX;JA/B
4 44147-87A CAP, bleeder BH/J/MISITIVIWIX;JA/B
5 44160-00 BOLT, caliper mounting - lower BH/J/M/SITIVIWIX;JA/B
6 44163-00 BOLT, caliper mounting - upper BH/J/M/SITINIWIX;JA/B
7 44177-00 BOLT, bridge (2) BH/AJ/M/SITIVIW/X;JA/B
8 44313-01 PISTON KIT BH/J/MISITIVIWIX;,JA/B
9 44314-00 PAD PIN KIT BH/J/M/SITIVIWIX;,JA/B
10 44315-00 SEAL KIT BH/J/MISITIN/WIX;JA/B
11 44337-00A SPRING KIT, anti rattle BH/J/M/SITIV/WIX;JA/B
12 44338-00 DECAL BH/J/M/SITN/W/X,JA/B
SOFTAIL MODELS

FXST BH FLSTC} BW| FLSTS FXSTSI BZ | FXSTD BS

FXSTI BV |FLSTF BM | FLSTSI FXSTB BT | FXSTDI  JB

FLSTC BJ | FLSTFI  BX |FXSTS FXSTBI  JA 65




REAR BRAKE CALIPER
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10038a

REAR BRAKE CALIPER

INDEX

PART

NO. NO. DESCRIPTION MODELS
1 44016-00 CALIPER ASSEMBLY, rear brake BHJ/L/M/RITIN WX TZJA
44441-00 CALIPER ASSEMBLY, rear brake BS;JB
2 44048-83 SCREW, bleeder ALL
3 44082-00A PAD KIT BHAUJ/L/M/RITNMWIXIYIZ;JA
44442-00A PAD KIT BS;JB
4 44147-87A CAP, bleeder screw ALL
5 44177-00 BOLT, bridge (3) ALL
6 44313-01 PISTON KIT ALL
7 44314-00 PAD PIN KIT ALL
8 44315-00 SEAL KIT ALL
9 44337-00A SPRING KIT, anti rattle ALL
10 44338-00 DECAL ALL
11 44351-00 BUMPER ALL
SOFTAIL MODELS
FXST BH FLSTCI BW} FLSTS FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI FXSTB BT | FXSTDI JB

FLSTC BJ FLSTFI BX | FXSTS

FXSTBI

JA
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t0067e

FRONT WHEEL

PART
NO. DESCRIPTION MODELS
508 RETAINING PIN BR/Y
3655A SCREW (5;10 - BM) ALL
6590HW WASHER BHJ/MISITINIW/IX;JA/B
6639 WASHER BL/Z
7068 LOCKWASHER BH/J/MIS/TIN/WIX;JA/B
7956 NUT BH//M/T/VIWIX;JB
7987 CASTLE NUT BR/Y
7994 LOCKNUT BL/Z
7 8001 ACORN NUT (2) BS;JB
8 9267 SEALED BALL BEARING (2) ALL
9 11280 SNAP RING BJ/W
10 40910-00 SPACER, right side of wheel BH/T/V;JA
43617-00 SPACER, right side of wheel BM/X
43623-00 SPACER, right side of wheel BS:JB
43624-00 SPACER, right side of wheel BR/Y
44029-00 SPACER, right side of wheel BL/Z
11 433606-00 SPACER, left side of wheel BR/Y
43683-00 SPACER, left side of wheel BH/MJ/LIM/ISITINIWIXIZ;JA/B
12 41043-00 WHEEL ASSEMBLY, 16" solid cast disc BM/X
13 41109-88 AXLE, front BL/Z
41116-97 AXLE, front BR/Y
41584-86A AXLE, front BJ/M/W/X
43346-83B AXLE, front BH/T/V;JA
14 43354-00 AXLE, front BS;JB
15 41123-79 VALVE CAP ALL
16 43005-00 WHEEL ASSEMBLY, front - 16" laced BJ/W
,,,,, 43016-00 WHEEL ASSEMBLY, front - 16" laced BR/Y
43671-00 WHEEL ASSEMBLY, front - 21" laced (with chrome plated hub) BS/T,JA/B
43676-00 WHEEL ASSEMBLY, front - 21" laced (with chrome plated hub) BL/Z
43700-00 WHEEL ASSEMBLY, front - 21" laced (with polished hub) BH/V
17 43032-40C SPOKE & NIPPLE SET, 16" (set of 40) BJ/R/W/IY
43057-80B SPOKE & NIPPLE SET, 21" (set of 40) BH/L/S/TIVIZ;,JA/B
18 43067-97 CAP, hub (chrome) BJ/W
19 43085-97 RIM, 16" (chrome) BJ/RIW/Y
43662-80B RIM, 21" (chrome) BH/L/S/TN/Z,JA/B
20 43155-00 HUB CAP ASM., with snap ring, spacer & cap BJ/W
21 43157-83A VALVE STEM BM/X
22 43608-00 SLEEVE ALL
23 43614-00 HUB SPACER BJ/W
24 43623-00 SPACER, wheel bearing - right BS;JB
25 43672-00 HUB, with bearings and sleeve (chrome plated) BJ/L/R/SITIW/Y/Z;JA/B
43701-00 HUB, with bearings (polished) BH/NV
26 44260-00 BRAKE DISC, front BL/R/Y/Z
44156-00 BRAKE DISC, front BH/J/M/SITIVIWIX,JA/B
27 44447-00 COVER, disc wheel BM/X
28 54321-85 NUT, valve stem BH/J/L/R/SITINIWIY/IZ,JAIB
29 95578-41 WEIGHT, 1/2 0z. - 0.275" |.D. - round BH/J/L/IRISITINIWIYIZ;JAB
95581-47 WEIGHT, 3/4 oz. - 0.275" |.D. - round BH/J/L/R/ISITINIWIYIZ,JA/B
95582-47 WEIGHT, 1 0z.-0.275" 1.D. - round BH/J/L/RISITINIWIY/IZJA/B
30 95595-84 WEIGHT, 1/4 oz. for cast wheel (silver) BM/X

SOFTAIL MODELS
FXST BH FLSTCI BWJ FLSTS BR [ FXSTSI
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI 69




'REAR WHEEL
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t0068b

REAR WHEEL

INDEX PART

NO. NO. DESCRIPTION MODELS

1 508 RETAINING PIN ALL

2 3737A BOLT (5) ALL

3 5756 SPACER ALL

4 6516HW WASHER (5) ALL

5 7987 CASTLE NUT ALL

6 9267 SEALED BALL BEARING (2) ALL

7 40295-00 SPROCKET, rear, 70 T (silver) BM/X
40289-00 SPROCKET, rear, 70 T (black) BH/JA/RITINIWIYIZ,JA
40303-00 SPROCKET, rear, 70 T (silver) w/#43727-00 BS;JB

8 40975-00 WHEEL ASSEMBLY, rear 16" - laced (chrome), with sleeve & bearings BH/J/L/R/N/W/IY/Z

9 40976-00 HUB ASSEMBLY, with sleeve & bearings BH/JIL/IRNIWIN/Z

10 41008-00 WHEEL ASSEMBLY, rear 16" disc (silver), with sleeve & bearings BM/X
41029-00 WHEEL ASSEMBLY, rear 16" disc (black), with sleeve & bearings BT;JA

11 41079-00 WHEEL ASSEMBLY, rear 17" disc (silver), with sleeve & bearings BS;JB

12 41110-79A AXLE KIT ALL

13 41123-79 VALVE CAP ALL

14 41595-00 SPACER, rear axle - left ALL

15 41797-00 BRAKE DISC, rear ALL

16 43032-40C SPOKE & NIPPLE SET, 16" rim (set of 40) BHAJ/L/IRNIWIYIZ

17 43085-97 RIM, 18" (chrome) BHJ/LIBRV/WIYIZ

18 43157-83A VALVE STEM ASSEMBLY BM/S/T/X;JA/B

19 43567-92 SCREW (5) ALL

20 43608-00 SLEEVE ALL

21 43654-00 SPACER, wheel ALL

22 43727-00 SEAL RING BS;JB

23 54321-85 NUT, valve stem BH/JL/RNIWIYIZ

24 95578-41 WEIGHT, 1/2 oz. - 0.275" 1.D. - round BH/JLIBNWIYIZ
95581-47 WEIGHT, 3/4 oz. - 0.275" |.D. - round BH/JIL/RIV/W/IYIZ
95582-47 WEIGHT, 1 0z. - 0.275" 1.D. - round BH/JL/IRIVIWIYIZ

25 95595-84 WEIGHT, 1/4 oz. (silver) BM/S/T/X,JA/B

H-D INTERNATIONAL ONLY
26 40964-00 COVER, axle nut (HDI only) BH/L/IM/SITIV/IX/Z;JA/B

SOFTAIL MODELS
FXST BH FLSTCI BW[ FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI J8
FLSTC BJ FLSTH BX | FX8TS BL | FXST8I JA
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t0050b

FRONT FORK - FXST/1 & FXSTB/I

INDEX PART
NO. NO. DESCRIPTION MODELS
1 2823 SCREW (2) BH/T/V;JA
2 4729 BOLT (2) BH/T/V;JA
3 5710 SPACER (2) BH/T/V;,JA
4 6702 WASHER, right slider (2) BH/T/V;JA
5 7039 LOCKWASHER (2) BH/T/V;JA
6 7041 LOCKWASHER, right slider (2) BH/T/V,JA
7 7962 NUT, right slider (2) BH/T/V;JA
8 45405-75A SCREW w/ washer, damper tube (2) BH/T/V;JA
9 45417-00 SLIDER TUBE (2) BH/T/V;JA
10 45418-00 DAMPER TUBE, complete (2) BH/T/V;JA
11 45419-80 CAP, slider tube (2) BH/T/V;JA
12 45420-80 DUST COVER (2) BH/T/V;,JA
13 45611-86 RETAINING RING BH/T/V;JA
14 45640-00 STEM & BRACKET, w/ bearing & shield BH/T/V;JA
15 45648-85 PAD (felt) (2) BH/T/VJA
16 45670-80 CAP, fork stem BH/T/V;JA
17 45672-80A BRACKET, upper (chrome) BH/T/VJA
18 45685-93 COVER, fork bracket (chrome) BH/T/V,JA
19 45717-63 LOCKWASHER, fork stem nut BH/T/V;JA
20 45718-60 NUT, fork stem BH/T/V;JA
21 45733-48 OIL SEAL, fork tube plug (2) BH/T/V,JA
22 45803-97 LOWER STOP (2) BH/T/VJA
23 45832-77A AXLE CAP, right slider BH/T/VJA
24 45838-77 PLUG, fork tube (2) BH/T/V;JA
25 45842-77A RETAINING RING, oil seal (2) BH/T/V;JA
26 45845-77 O-RING, slider tube plug (2) BH/T/V;JA
27 45858-77 DRAIN SCREW w/ washer (2) BH/T/V;JA
28 45859-77A RING, damper tube (2) BH/T/VJA
29 45865-84 WASHER, slider (2) BH/T/V;JA
30 45866-84 BUSHING, slider tube (2) BH/T/V;JA
31 45873-00 SLIDER, left BH/T/V,JA
45874-91 SLIDER, right BH/T/V;JA
32 45875-84A OIL SEAL, slider (2) BH/T/V;JA
33 45933-86 SPRING, damper tube (2) BH/T/V;JA
34 45940-84 BUSHING, slider (2) BH/T/VJA
35 45998-73 STUD (2) BH/T/VJA
36 46004-00 FORK SLIDER & TUBE ASSEMBLY, left BH/T/V;JA
37 46006-00 FORK SLIDER & TUBE ASSEMBLY, right BH/T/V;JA
38 46048-00 SPRING (2) BH/TV;JA
39 48300-60 ROLLER BEARING w/ cup (2) BH/T/V;,JA
40 48315-60 BEARING CUP (2) BH/T/V;JA
41 48330-48A ADJUSTING NUT, upper - w/ shield BH/T/VJA
42 48332-48B ADJUSTING NUT, upper BH/T/V;JA
43 48361-80 DUST SHIELD, bearing - upper BH/TNJA
44 48365-48A DUST SHIELD, bearing - lower BH/T/VJA
45 59481-00 REFLECTOR, amber - right BH/T/V;JA
46 59482-00 REFLECTOR, amber - left BH/T/V;JA
SOFTAIL MODELS

EXST BH [FLSTCT  BW|FLSTS  BR[FXSTST  BZ [FXSTD 8%

FXSTI BV |FLSTF  BM|FLSTSI  BY |FXSTB BT |FXSTDI  JB

FLSTC  BJ |FLSTFl _ BX |FXSTS _ BL |FXSTBI _ JA 73
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10084b

FRONT FORK - FXSTDA

INDEX PART
NO. NO. DESCRIPTION MODELS
1 992 SCREW (2) BS;JB
2 4213 SCREW (2) BS;JB
3 5710 SPACER (2) BS;JB
4 7039 LOCKWASHER (2) BS;JB
5 7062 WASHER (2) BS;JB
6 45066-00 AXLE HOLDER, right BS;JB
7 45405-75A SCREW w/ washer, damper tube (2) BS;JB
8 45417-00 SLIDER TUBE (2) BS;JB
9 45419-80 CAP, slider tube (2) BS;JB
10 45475-00 STEM & BRACKET, w/bearing & shield BS;JB
11 45611-86 RETAINING RING BS;JB
12 45670-80 CAP, fork stem BS;JB
13 45717-63 LOCKWASHER, fork stem nut BS;JB
14 45718-60 NUT, fork stem BS;JB
15 45733-48 OIL SEAL, fork tube plug (2) BS;JB
16 45769-00 BRACKET, upper BS;JB
17 45790-80 SCREW (2) BS;JB
18 45803-97 LOWER STOP (2) BS;JB
19 45838-77 PLUG, fork tube (2) BS;JB
20 45842-77A RETAINING RING, oil seal (2) BS;JB
21 45845-77 O-RING, slider tube plug (2) BS;JB
22 45859-77A RING, damper tube (2) BS;JB
23 45865-84 WASHER, slider (2) BS;JB
24 45866-84 BUSHING, slider tube (2) BS;JB
25 45875-84A OIL SEAL, slider (2) BS;JB
26 45933-86 SPRING, damper tube (2) BS;JB
27 45940-84 BUSHING, slider (2) BS;JB
28 46000-00 CAP FORK, slider (2) BS;JB
29 46048-00 SPRING (2) BS;JB
30 46064-00 FORK ASSEMBLY, left BS;JB
31 46066-00 FORK ASSEMBLY, right BS;JB
32 46067-00 SLIDER, left BS;JB
46068-00 SLIDER, right BS;JB
33 46175-00 DUST SHIELD (2) BS;JB
34 46176-00 DAMPER TUBE, complete tube (2) BS;JB
35 48300-60 ROLLER BEARING w/ cup (2) BS;JB
36 48315-60 BEARING CUP (2) BS;JB
37 48324-00 SEAT, upper head cone BS;JB
38 48361-80 DUST SHIELD, bearing - upper BS;JB
39 48365-48A DUST SHIELD, bearing - lower BS;JB
40 59481-00 REFLECTOR, amber - right BS;JB
41 59482-00 REFLECTOR, amber - left BS;JB

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR
FXSTI Bv FLSTF BM | FLSTS! BY
FLSTC BJ FLSTFI BX | FXSTS BL

FX5T8!
EXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTD!

BS
JB
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10051¢

FRONT FORK - FLSTC/I & FLSTF/I

PART
NO. DESCRIPTION MODELS
1 941 SCREW (4) BJ/M/W/X
2 3538 SCREW (4) BM/X
3 3892 SCREW (4) BJ/M/W/X
4 3953w BOLT (2) BJ/M/W/X
5 4350A SCREW BJ/M/W/X
6 4453 BOLT BJ/M/W/X
7 4729 BOLT (2) BJ/M/W/X
8 5710 SPACER (2) BJ/MMWIX
9 6655 WASHER BJ/M/W/X
10 6702 WASHER (2) BJ/M/W/X
11 7039 LOCKWASHER (4) BJ/M/W/X
12 7041 LOCKWASHER (2) BJ/M/W/X
13 7124 LOCKWASHER (4) BJ/M/W/X
14 7686 LOCKNUT (2) BJ/M/W/X
15 7748W NUT (2) BJ/M/W/X
16 8108 CLIP NUT (2) BJ/M/W/X
17 14150-86 WARNING LABEL BJ/M/W/X
18 41713-86 CLAMP (2} BJM/W/X
19 45405-75A SCREW w/ washer (2) BJ/M/W/X
20 45419-80 CAP, slider tube (2) BJ/M/MW/X
21 45456-86A BRACKET, upper BJ/M/W/X
22 45605-00 STEM & BRACKET ASM. includes lower brg. cone BJ/M/W/X
23 45611-86 RETAINING RING, fork stem BJ/M/W/X
24 45670-80 CAP, fork stem BJM/W/X
25 45733-48 OIL SEAL, fork tube plug (2) BJ/M/W/X
26 45832-77A AXLE CAP, right slider BJ/M/W/IX
27 45834-77 LOWER STOP (2) BJ/M/W/X
28 45838-77 PLUG, fork tube (2) BJ/M/W/X
29 45842-77A RETAINING RING, oil seal (2) BJ/M/W/X
30 45845-77 O-RING, slider tube plug (2) BJ/M/W/X
31 45858-77 DRAIN SCREW w/ washer, slider (2) BJ/M/W/X
32 45859-77A RING, damper tube (2) BJ/M/W/X
SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS

FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 77




FRONT FORK - FLSTC/l & FLSTF/I
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10051¢ FRONT FORK - FLSTC/l & FLSTF/l (CONT’D)

INDEX PART
NO. NO. DESCRIPTION MODELS
33 45865-84 WASHER, slider (2) BJ/M/W/X
34 45866-84 BUSHING, slider tube (2) BJ/M/W/X
35 45875-84A OIL SEAL (2) BJ/M/W/X
36 45915-00 FORK SLIDER & TUBE ASSEMBLY, right BJ/M/W/X
37 45916-00 FORK SLIDER & TUBE ASSEMBLY, left BJ/M/W/X
38 45917-86 SLIDER, right BJ/M/W/X
39 45918-00 SLIDER, left BJ/M/W/X
40 45930-00 SLIDER TUBE (2) BJ/M/W/X
41 45931-00 SPRING (2) BJ/M/W/X
42 45932-00 DAMPER TUBE (2) BJ/M/W/X
43 45933-86 SPRING, damper tube (2) BJ/M/W/X
44 45940-84 BUSHING, slider (2) BJ/M/W/X
) 45 45964-86 COVER, slider (2) BJ/M/W/X
’ 46 45998-73 STUD (2) BJ/M/W/X
47 48300-60 ROLLER BEARING, w/ cup (2) BJ/M/W/X
48 48315-60 BEARING CUP (2) BJ/M/W/X
49 48361-80 DUST SHIELD, bearing - upper BJ/M/W/X
50 48365-48A DUST SHIELD, bearing - lower BJ/M/W/X
51 50991-86 BRACKET, front panel (2) BJ/M/W/X
52 59481-00 REFLECTOR, amber - right BJ/M/MW/X
53 59482-00 REFLECTOR, amber - left BJ/M/W/X
54 67808-86 FRONT PANEL, (buffed stainless steel) BJ/M/W/X
55 67816-86 BACK PANEL, left - rear BM/X
67821-87 BACK PANEL, left - rear w/ switch hole BJ/W
56 67819-86 TRIM STRIP, front panel (2) BM/X
57 67820-86 BACK PANEL, right - rear BJ/M/W/X

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTD! JB
FLSTC BJ FLSTF! BX | FXSTS BL | FXSTBI JA 79




'FRONT FORK - FXSTS/I
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t0061b

FRONT FORK - FXSTS/

INDEX PART

NO. NO. DESCRIPTION MODELS
1 855B SCREW, shock absorber mounting (2) BL/Z
2 3533 SCREW, spring reaction bracket - right BL/Z
3 3538 SCREW, spring reaction bracket - left BL/Z
4 4350A SCREW, upper triple clamp BL/Z
5 6353 WASHER, spring rod (2) BL/Z
6 6812 WASHER, shock absorber mounting (4) BL/Z
7 6829 WASHER, rubber BL/Z
8 7232 LOCKWASHER, spring reaction bracket BL/Z
9 7959 ACORN NUT, with washer - steering stem BL/Z
10 7680W ACORN NUT (4) BL/Z
11 11456 BUMPER BL/Z
12 45473-88 UPPER TRIPLE CLAMP BL/Z
13 45567-88 ACORN NUT, lower spring rod (2) BL/Z
14 45569-00 RIGID FORK ASSEMBLY w/ stem, lower bearing & dust shield BL/Z
15 45607-93 SPRING FORK BL/Z
16 45611-86 RETAINING RING, fork stem BL/Z
17 45628-92 SPRING ROD ASM. (2) BL/Z
18 45935-88 BUSHING, spring rod (2) BL/Z
19 45936-88 TRAVEL BUMPER (4) BL/Z
20 45937-88 SPRING SEAT (4) BL/Z
21 46053-88 SPRING, rebound - top (2) BL/Z
22 46054-88 SPRING, compression - inner (4) BL/Z
23 46055-88 SPRING, compression - outer (2) BL/Z
24 46056-88 SPRING CUP, compression spring (2) BL/Z
25 46057-88 SPRING CUP, rebound spring (2) BL/Z
26 46060-88 SPRING RESTRAINT, upper (2) BL/Z
27 46065-88 SPRING BRIDGE BL/Z
28 48300-60 ROLLER BEARING w/ cup (2) BL/Z
29 48306-88 BEARING RETAINER, steering head BL/Z
30 48361-80 DUST SHIELD, bearing - upper BL/Z
31 48365-48A DUST SHIELD, bearing - iower BL/Z
32 54485-97 FRONT SHOCK ABSORBER BL/Z
33 59289-92 REFLECTOR, right (amber) BL/Z
34 59290-92 REFLECTOR, left (amber) BL/Z
35 66030-88 DECAL, shock absorber BL/Z

SOFTAIL MODELS

FXST BH FLSTCI BW/ FLSTS BR | FXSTSI BZ [ FXSTD BS
EXST! BV FLSTF BM | FLSTS! BY | FX8TB BT | FXSTDI JB
FLSTC BJ FLSTF! BX | FX8TS BL | FXSTBI JA
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10035b

FRONT FORK - FLSTS/I

INDEX

PART

NO. NO. DESCRIPTION MODELS
1 8558 SCREW BR/Y
2 3533 SCREW BR/Y
3 3538 SCREW BR/Y
4 4029A SCREW BR/Y
5 4350A SCREW, upper friple clamp BR/Y
6 6353 WASHER, spring rod (2) BR/Y
7 6812 WASHER (4) BR/Y
8 6829 WASHER, rubber BR/Y
9 7232 LOCKWASHER BR/Y
10 7680W ACORN NUT (4) BR/Y
11 7959 ACORN NUT, with washer - steering stem BR/Y
12 45491-97 UPPER TRIPLE CLAMP BR/Y
13 45567-88 ACORN NUT, lower spring rod (2) BR/Y
14 45619-97 SPRING FORK BR/Y
15 45628-92 SPRING ROD ASM. (2) BR/Y
16 45633-00 RIGID FORK ASSEMBLY w/ stem, lower bearing & dust shield BR/Y
17 45935-88 BUSHING, spring rod (2) BR/Y
18 45936-88 TRAVEL BUMPER (4) BR/Y
19 45937-88 SPRING SEAT (4) BR/Y
20 46053-88 SPRING, rebound - top (2) BR/Y
21 46054-88 SPRING, compression - inner (4) BR/Y
22 46055-88 SPRING, compression - outer (2) BR/Y
23 46056-88 SPRING CUP, compression spring (2) BR/Y
24 46057-88 SPRING CUP, rebound spring (2) BR/Y
25 46060-88 SPRING RESTRAINT, upper (2) BR/Y
26 46065-88 SPRING BRIDGE BR/Y
27 48300-60 ROLLER BEARING w/ cup (2) BR/Y
28 48306-88 BEARING RETAINER, steering head BR/Y
29 48361-80 DUST SHIELD, bearing - upper BR/Y
30 48365-48A DUST SHIELD, bearing - lower BR/Y
31 54484-97 FRONT SHOCK ABSORBER BR/Y
32 59289-92 REFLECTOR, right (amber) BR/Y
33 59290-92 REFLECTOR, left (amber) BR/Y

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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100622 FORK ROCKERS & CALIPER MOUNTING - FXSTS/I

INDEX PART
NO. NO. DESCRIPTION MODELS
1 534 COTTER PIN, brake reaction link (2) BL/Z
2 4747 SCREW, brake link to bracket BL/Z
3 B6040A WASHER, front axle - outside right BL/Z
4 6042A WASHER, front axle - inside right BL/Z
5 6371 WASHER BL/Z
6 6498 WASHER BL/Z
7 6812 WASHER, brake reaction link BL/Z
8 7012 WAVE WASHER, front axle - right BL/Z
9 7588 NUT, shaft BL/Z
10 7627 ACORN NUT, rockers to forks {(4) BL/Z
11 7667 LOCKNUT, brake reaction link (2) BL/Z
12 9139 BEARING, spherical - fork to rocker (2) BL/Z
13 9140 RACE, spherical bearing - fork to rocker (4) BL/Z
14 9141 BALL, spherical bearing - fork to rocker (4) BL/Z
15 11244 SPACER (rubber) BL/Z
16 41040-88B BRAKE REACTION LINK BL/Z
17 44029-00 SPACER, right BL/Z
18 44030-88A BUSHING, caliper mounting BL/Z
19 44044-00 BRACKET, caliper mounting BL/Z
20 45649-91 ROCKER, left BL/Z
45651-91 ROCKER, right BL/Z
21 45655-88 BEARING RETAINER, rigid fork (2) BL/Z
22 45659-88 JAM NUT, bearing retainer (2) BL/Z
23 45660-88A PIVOT STUD, spring fork to rocker (2) BL/Z
24 45662-88 WASHER, rocker to fork leg (4) BL/Z
25 45663-88A PIVOT STUD, rigid fork to rocker (2) BL/Z

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR [ FXSTS!
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXST8I




FORK ROCKERS & CALIPER MOUNTING - FLSTS/

86




10036 FORK ROCKERS & CALIPER MOUNTING - FLSTS/

INDEX PART
NO. NO. DESCRIPTION MODELS

4163 SCREW (2) BR/Y
4164 SCREW BR/Y
4165 SCREW BR/Y
6042A WASHER, front axle BR/Y
6812 WASHER (2) BR/Y
7862 ACORN LOCKNUT (2) BR/YY
7880 NUT (4) BR/Y
9139 BEARING, spherical - fork to rocker (2) BR/Y
9140 RACE, spherical bearing - fork to rocker (4) BR/Y
9141 BALL, spherical bearing - fork to rocker (4) BR/Y
11260 RUBBER SPACER BR/Y
41047-97 BRAKE REACTION LINK BR/Y
44031-97 PIVOT SLEEVE, left BR/Y
44086-97 BUSHING, caliper mounting BR/Y
44235-97 BRACKET ASSEMBLY, caliper BR/Y
44236-97 BRACKET, caliper mounting BR/Y
45629-97 FORK ROCKER, right BR/Y
45631-97 FORK ROCKER, left BR/Y
18 45655-88 BEARING RETAINER, rigid fork (2) BR/Y
19 45656-97 FORK LEG BRACKET BR/Y
20 45659-88 JAM NUT, bearing retainer (2) BR/Y
21 45683-90 PIVOT STUD, spring fork to rocker (2) BR/Y
22 45662-88 WASHER, rocker to fork leg (4) BR/Y
23 45684-90 PIVOT STUD, rigid fork to rocker (2) BR/Y
SOFTAIL MODELS
FXST BH FLSTCI BWI] FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXST8I JA 87




FRAME & JIFFY STAND

88




10052b FRAME & JIFFY STAND

INDEX PART

NO. NO. DESCRIPTION MODELS
1 728 PLUG, frame (2) BH/L/RTNIY/IZ;JA
;2 939 SCREW (2) ALL
3 2882W BOLT ALL
4 3233 SET SCREW ALL
5 4163 SCREW (3) ALL
6 4311 SCREW ALL
7 6400HB WASHER ALL
8 8702 WASHER ALL
9 6812 WASHER (3) ALL
10 7041 LOCKWASHER (4) ALL
11 10006 CABLE STRAP (3) ALL
10081 CABLE STRAP, clutch cable to frame BS;JB
- 12 10040 PLUG (4, 2 - BRYY) ALL
Y13 10193 WIRE CLAMP ALL
/14 31741-00 PLUG, seat post ALL
15 33630-00 BRACKET, jiffy stand, shift lever & footboard - includes shifter bushings BJ/M/R/W/X/Y
33683-00 BRACKET, jiffy stand, shift lever & footrest - includes shifter bushings ~ BH/L/S/T/V/Z;JA/B
16 45680-20 FORKLOCK, (specify key code) ALL
71452-91A KEY, (specify key code) ALL
61081-92 COVER KEY HEAD SET (2) (not illustrated) ALL
17 47008-00 FRAME BH/J/L/IMIRITINIWIXIYIZ A
48887-00 FRAME BS;JB
18 48315-60 BEARING CUP (2) ALL
19 48868-00 POST, seat ALL
20 50005-85A SPRING, jiffy stand leg ALL
N2 50015-74A LEG STOP ALL
Joe2 50087-89B LEG, jiffy stand (chrome) ALL
23 50972-75 FITTING, lubrication ALL
24 62123-66 BUMPER ALL

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC B8J FLSTFI BX | FXSTS BL | FXST8BI JA 89




REAR FORK AND SHOCK ABSORBERS
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REAR FORK AND SHOCK ABSORBERS

10080

INDEX PART

NO. NO. DESCRIPTION MODELS

1 3574 SCREW (2) ALL

2 4074 BOLT (2) ALL

3 6534 WASHER, hardened - right side ALL

4 6535 WASHER, hardened - left side ALL

5 8724 WASHER (2) ALL

6 7479 FLANGE NUT ALL

7 7783 NUT, rear axle adj. (2) ALL

8 8108 SPEED NUT (2) ALL

9 9270 BEARING, rear fork pivot (2) ALL

10 - 11282 RETAINING RING, fork bearing (2) ALL

11 11514 BUMPER, rear fork BH/J/L/M/RITINIWIXIYIZ;JA
11565 BUMPER, rear fork BS:JB

12 45764-00 LOCKNUT, flange (2) ALL

13 47573-00 REAR FORK, w/#s 11282 & 9270 ALL

14 47577-00 SPACER, rear axle adj. (2) ALL

15 47579-00 ADJUSTING SCREW, rear axle (2) ALL

16 47610-00 PIVOT SHAFT ALL

17 48048-00 BUSHING, rear fork (2) ALL

18 48049-00 SPACER, rear fork (2) ALL

19 54508-00A SHOCK ABSORBER, complete (2) ALL

20 56182-00A BUSHING (2) ALL

21 56183-00 WASHER, with grommet (4) ALL

22 60363-00 SPLASH GUARD ALL

SOFTAIL MODELS

FXST BH FLSTCH BW] FLSTS
FXSTI Bv FLSTF BM | FLSTSI
FLSTC BJ FLSTFI BX | FXSTS

BR
BY
BL

FXSTSI
FXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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RS

10002d

SEATS

INDEX

PART

NO. NO. DESCRIPTION MODELS
1 1001 SCREW (4) BJ/W
2 2534 BOLT (2) BJ/M/W/X
3 2538 SCREW (2) BJ/W
4 3574 BOLT (2) BH/J/LIMISITINIWIXIZ JA/B
5 3767B SCREW BH/L/S/TN/Z;JA/B
6 4180 SCREW (2) BJ/M/W/X
7 5221 RETAINER CLIP (6) BJ/W
8 6019 WASHER BJ/M/W/X
9 6036 WASHER BH/L/S/TIN/Z;,JA/B
10 6333 WASHER (2) BJ/M/W/X
11 6379W WASHER (2) BJ/M/W/X
12 6409 WASHER (2) BJ/M/W/X
13 7601 LOCKNUT (2) BJ/M/W/X
14 11294 SPRING RING, seat strap BJ/M/W/X
15 51184-00 PASSENGER STRAP BL/T/Z,JA
51188-00 PASSENGER STRAP BH/S/V;JB
16 51185-00 PASSENGER STRAP BJ/W
51186-00 PASSENGER STRAP BM/X
17 51798-00 BRACKET, seat mounting BH/J/L/M/TINIWIXIZJA
51650-00 BRACKET, seat mounting BS;JB
18 52097-00 SEAT KIT, w/#s 3574 & 51650-00 BS;JB
19 52189-00 BACKREST KIT w/ concho BJ/W
20 52210-00 SEAT KIT, passenger (w/ textured panel) BM/X
21 52218-00 SEAT, front (w/ textured panel) BM/X
22 52506-00 SEAT, assembly solo - front BJ/W
23 52507-00 SEAT, pillow passenger BJ/W
24 52560-00 SEAT BL/Z
25 52602-00 SEAT BT;JA
26 52720-00A NUT, seat retention (2) BJ/M/W/X
27 52731-00 SISSY BAR UPRIGHT BJ/W
28 52771-82 BRACKET, backrest BJ/W
29 52787-00 SIDE PLATE, right BJ/W
52788-00 SIDE PLATE, left BJ/W
30 59255-91 REFLECTOR (red) (2) BJ/W
31 59768-97 SEAT NUT KIT, with retention washer (2 - BH/L/S/T/V/Z;JA/B) BH/JLIMISITNIWIXIZ,JAIB
32 61657-00 BUSHING, seat strap BJ/M/W/X
33 91710-00 SEAT BH/V
34 91806-00 SEAT ASM., w/#s 3574, 51650-00, & 91765-00 BS;JB
35 91850-00 CONCHO KIT (3) BJ/W
H-D INTERNATIONAL ONLY
36 59256-84A REFLECTOR (amber) (2) (HDI only) BJ/W

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD
FXSTI BV FLSTF BM{ FLSTSI BY | FXSTB BT | FXSTDI
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA

BS
JB
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SEAT - FLSTS/I

seat assembly p/n

Sold only as part of
51792-01
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10003c ‘ SEAT - FLSTS/

INDEX PART

NO. NO. DESCRIPTION MODELS
1 762 CAP, plastic (chrome) BR/Y
2 2927 SCREW BR/Y
3 3574 BOLT (2) : BRYY
4 3633 NUT, seat mounting (2) BR/Y
5 6036 WASHER (2) BR/Y
6 7434 RETAINING WASHER (2) BR/Y
7 7686 LOCKNUT (2) BR/Y
8 52015-97A BRACKET KIT, seat mounting » BR/Y
9 51798-00 BRACKET, passenger seat mounting - rear BR/Y
10 51793-01 SEAT (black trim) w/o rail BRYY
11 52681-97 GRAB RAIL, seat ' BR/Y
12 51792-01 -SEAT ASSEMBLY w/#s 2, 5,7, 10, 11, & 16 BR/Y
13 51796-00 PASSENGER SEAT (black trim) BR/Y
14 59174-99 STUD PLATE BRYY
15 59768-97 SEAT NUT KIT, with retention washer BR/Y
16 91877-97 CONCHO (2) BR/Y

SOFTAIL MODELS

FXST BH FLSTCI BWJ FLSTS BR | FXSTS! BZ | EXSTD BS
FXSTI BV FLSTF BM | FLSTS! BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 95




FOOTRESTS & FOOTBOARDS
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t0034a

FOOTRESTS & FOOTBOARDS

INDEX PART
- NO. NO. DESCRIPTION MODELS
1 4163 SCREW (12) ALL
2 4314 SCREW - left BR/Y
3 43558 SCREW (2; one used on BM/R/S/X/Y;JB) ALL
4 4315 SCREW, right rear footpeg BM/S/X;JB
5 4721 BOLT (1- BR/Y - right; 2-BJ/M/W/X; 4-BH/L/S/T/V/Z;JA/B) ALL
4716W BOLT - left BR/Y
6 6812 WASHER (12) ALL
7 7716 LOCKNUT (4) BJ/M/RW/XIY
8 7778 LOCKNUT (1- BR/Y - right; 2-BJ/M/W/X; 4-BH/L/S/T/IV/Z;JA/B) ALL
7667 LOCKNUT - left BR/Y
9 33048-72 FOOTREST with cover (2-BJ/M/R/W/X/Y; 4-BHIL/S/TIVIZ;JA/B) ALL
33189-63 FOOTREST COVER, (black) (2-BJ/M/R/W/X/Y; 4-BH/L/S/TIVIZ,JA/B)  ALL
""""""" - 10 33630-00 BRACKET, jiffy stand, shift lever & footboard- includes shifter bushings BJ/M/RMW/X/Y
} 11 33683-00 BRACKET, jiffy stand, shift lever & footrest - includes shifter bushings ~ BH/L/S/T/V/Z;JA/B
12 33708-94 BEARING SLEEVE (2) ALL
13 42431-00 SUPPORT ASSEMBLY, right footboard & brake BJ/M/RIWIXIY
14 42507-00A BRACKET, brake lever & footrest BH/L/S/TIV/Z;JA/B
15 49166-00 SUPPORT, passenger footrest - left BR/Y
16 50614-91A PAD (2) BJ/M/RIWIXIY
17 50621-79A FOOTBOARD, includes pad (2) BJ/MIRWIXIY
18 50635-82A BOLT, footboard hinge (4) BJ/M/R/WIXIY
19 50942-00 SUPPORT, passenger footrest (1-BR/Y;2-BH/J/L/M/S/T/V/WIX/Z;,JA/B)  ALL
20 50912-72 SPRING WASHER (2-BJ/M/B/W/X/Y; 4-BH/L/SITN/Z;JA/B) ALL
/
SOFTAIL MODELS
FXST BH FLSTCI BW! FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV | FLSTF BM|FLSTSI ~ BY |FXSTB BT |FXSTDI  JB
FLSTC  BJ |FLSTFl __ BX |FXSTS _ BL |FXSTBI __ JA 97




 HANDLEBAR
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10066b

HANDLEBAR

INDEX PART
NO. NO. DESCRIPTION MODELS
1 3471 BOLT (2) BHAJ/M/ISITIVWIXJA/B
2 3494A SCREW (4) BL/R/S/Y/Z;:JB
3 4816A SCREW (4) BHAMITNIWIX;JA
4 6590HW WASHER (2) BS;JB
5 6753 WASHER (2) BL/Z
6756 WASHER (2) BR/Y
6 7068 - LOCKWASHER (2) ‘ BHA/M/SITINIWIX,JAB
7 7129 LOCKWASHER, right side only BHU/MITINIWIX;JA
8 7768W LOCKNUT (2) BL/R/Y/Z
9 10039 CABLE STRAP (2) BHL/RIMTIVIYIZ,JA
10 45544-88 STUD, rigid fork leg (2) BL/Z
56550-97 STUD, rigid fork leg (2) BR/Y
11 46059-90 SPRING - BL/Z
46058-97 SPRING, right side only BR/Y
12 53156-86 BUSHING (rubber) (4) BHULIMITIVIWIXIZ,JA
53157-97 BUSHING (rubber) (4) BR/Y
13 55919-01 HANDLEBAR BM/X
55933-97 HANDLEBAR BR/Y
56224-99 HANDLEBAR, drag style BTHA
56569-86 HANDLEBAR BJ/W
14 56018-98 HANDLEBAR RISER, right (chrome) BTJA
56019-98 HANDLEBAR RISER, left (chrome) BTJA
15 56093-88A HANDLEBAR BL/Z
56102-99 HANDLEBAR BH/V
16 70345-84 RETAINER (4) ALL
17 56119-77A CLAMP, upper BH/V
56567-86B CLAMP, upper (chrome) BJIMITIWIXKJA
18 56541-86A CLAMP, lower - left (chrome) BJ/M/W/X
56542-86A CLAMP, lower - right (chrome) BJ/M/MW/X
12 56122-77 CLAMP, lower - left BH/V
56124-77 CLAMP, lower - right BH/NV
20 56133-00A CLAMP, upper (2) BS;JB
21 56135-00 CLAMP, lower (2) BS;JB
22 56153-73 SPACER (2) BH/J/MITIVIWIXJA
23 56159-73 CUP WASHER (4) BHUMITNIWLGIA
24 56188-00 HANDLEBAR BS;JB
25 56538-88 CLAMP (2) BL/R/Y/Z
26 56540-88 RISER (2) BL/Z
56548-97 RISER (2) BR/Y
27 70197-86 CABLE, ground w/# 9859 BHAUMITINVIWIX;JA

SOFTAIL MODELS

FXST BH FLSTCH BW| FLSTS BR
FXSTI BV FLSTF BM | FL8TSI BY
FLSTC BJ FLSTFI BX | FXS8TS BL




' THROTTLE CONTROL
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THROTTLE CONTROL

10049b
INDEX PART
N O. NO. DESCRIPTION MODELS
1 10006 CABLE STRAP ALL
2 10146 CLAMP, throttle cables BL/Z
3 10190 WIRE GUIDE, throttle cables BR/Y
4 11155 RETAINING RING ALL
5 11271 RETAINING RING, idie control ALL
6 11272 RETAINING RING, throttle control ALL
7 56206-96 GRIP, left ALL
8 56220-94A GRIP & SLEEVE, throttle - right ALL
9 56305-96 IDLE CONTROL. ASM. BL/Z
56342-01 IDLE CONTROL ASM. BH/J/M/RISIV/WIXIY:JB
56433-98 IDLE CONTROL ASM. BT;JA
10 56306-96 THROTTLE CONTROL ASM. BL/Z
56343-01 THROTTLE CONTROL ASM. BH/J/M/RISINVIWIX/IY :JB
56432-98 THROTTLE CONTROL ASM. BT;JA
11 56394-74 SPRING, adjusting screw ALL
12 56396-74A FRICTION SPRING, throttle ALL
13 56397-74C ADJUSTING SCREW KIT ALL
14 56402-83A ADJUSTING SCREW ALL
15 56508-76 FERRULE, control wire (2) ALL
16 70504-81 CLIP, throttle cables ALL
7
SOFTAIL MODELS
FXST BH FLSTCI BWI FLSTS BR | FXSTS! BZ [ FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 01




WINDSHIELD - FLSTC/I
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10009a WINDSHIELD - FLSTC/

INDEX  PART

SOFTAIL MODELS

FXST ] BH FLSTCI BW|[ FLSTS BR | FXSTS!
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ | FLSTFI BX | FXSTS BL | FXSTBI

NO. NO. . DESCRIPTION MODELS
1 2452 SCREW (2) BJW
2 2921 SCREW (7) BJ/W
3 3589 SCREW (2) BJ/W
4 4343 SCREW (2) BJW
5 6400HB WASHER (8) BJW
6 6703 WASHER (2) BJ/W
7 7651 ACORN NUT (9) BJ/W
8 57061-00 WINDSHIELD ASSEMBLY, complete BJ/W
9 57062-00 BRACKET, windshield - right BJW
57063-00 BRACKET, windshield - left BJ/W
10 58241-95 WINDSHIELD, replacement - with cushion tape BJ/W
11 58252-95 RETAINER, windshield - left BJW
58253-95 RETAINER, windshield - right BJW
12 58272-95 BUSHING, nylon (4) BJ/W
13 58406-75A BRACKET, windshield - outer right BJ/W
14 58408-75A BRACKET, windshield - outer left BJW
- 15 58416-77A TAPE, windshield - horizontal (2) BJ/W
16 58417-77 TAPE, windshield - vertical (2) BJ/W
17 58428-94 HORIZONTAL BRACE, windshield - outer BJ/W
18 58431-94 HORIZONTAL BRACE, windshield - inner BJ/W
19 67621-94 BUSHING (4) BJ/W
20 94004-90T ACORN NUT (2) BJW
21 94426-95 SCREW (2) BJ/W

H-D INTERNATIONAL ONLY

22 57060-00 WINDSHIELD ASSEMBLY, complete BJ/W
23 58213-00 WINDSHIELD, replacement - with cushion tape BJ/W




HEADLAMP
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HEADLAMP

t001 Oa
PART
NO. DESCRIPTION MODELS
2017 SCREW (2) BL/R/Y/Z
3214 BOLT BL/R/Y/Z
3514 SCREW ALL
4411 BOLT BJ/M/W/X
4722 BOLT BH/J/MITIN WX JA
3775 BOLT BS;JB
6 4724 BOLT BH/T/V;JA
3509 BOLT BS;JB
7 6379W WASHER (2) BL/R/Y/Z
8 6701 WASHER (2) BH/T/V;JA
6400HB WASHER (2) BJ/M/W/X
6474 WASHER (2) BS;JB
9 7038 LOCKWASHER BH/UJ/MITINIWIX;JA
10 7130W LOCKWASHER BH/J/M/SITIN/WIX,JA/B
11 7606 NUT BH/T/V;JA
12 7800W NUT BH/J/MITINWIX;JA
7862 NUT, acorn BS;JB
13 9847 WIRE TERMINAL, female spade - R.H. ALL
9848 WIRE TERMINAL, female spade - L.H. (2) ALL
14 10065 CABLE STRAP ALL
15 67601-94 GASKET, headlamp BL/R/S/Y/Z;JB
16 67603-94 ADAPTER RING BL/R/S/Y/Z;JB
17 67685-92 CLIP, bulb BH/L/R/ISITIVIYIZ,JA/B
18 67697-81 BULB, halogen - H-4 BH/L/R/SITIVIYIZ,JA/B
19 67698-81C LENS ASM. w/ bulb, boot & clip - 5-3/4"" BH/L/R/ISITINIYIZ,JA/B
20 67770-00A HEADLAMP ASM. w/ housing & wiring - 5-3/4" w/69609-00 BH/T/V,JA
21 67903-00 HEADLAMP ASM. w/ housing & wiring - 7" BJ/M/W/X
22 67841-00A HEADLAMP ASM. w/ housing & wiring - 5-3/4" BL/Z
67906-00A HEADLAMP ASM. w/ housing & wiring - 5-3/4" BR/Y
23 67705-02 BOOQOT, connector BH/L/R/ISTIVIYIZ,JA/B
24 67713-86 SEALED BEAM UNIT - 7" BJ/M/MW/X
25 67757-92 LENS w/ clip BH/L/R/SITINIY/IZ,JA/B
26 67768-97 MOUNTING BLOCK BJ/M/W/X
27 67769-93 ADAPTER RING BH/T/V,JA
28 67772-97 MOUNTING BLOCK BH/T/V;JA
29 45685-93 MOUNTING PLATE BH/T/V,JA
30 67790-93 TRIM RING (chrome) BH/T/V;JA
31 67892-93 MOUNTING BLOCK BL/R/Y/Z
32 67894-93 TRIM RING (chrome) BL/R/S/YIZ;JA
33 68050-93 RETAINING RING BJ/M/W/X
34 68051-93 TRIM RING (chrome) BJ/M/W/X
35 68052-93 SCREW (3) BJ/M/W/X
36 68258-00A HEADLAMP ASM. w/ housing & wiring - 5-3/4" BS;JB
37 69163-00 MOUNTING BLOCK BS;JB

SOFTAIL MODELS

FXST 8H FLSTCI BW[FLSTS BR [ FXSTSI
FXSTI Bv FLSTF BM | FLSTS! BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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1001 Oa

HEADLAMP (CONT’D)

/39

INDEX PART
NO. NO. DESCRIPTION MODELS
38 68705-93A CONNECTOR ASM., headlamp - w/wires, terminals & splice connectors ALL
70586-93 CONNECTOR, butt splice, 16-22 ga. (4) ALL
40 72056-92 INSULATOR, spade terminal (three-way) ALL
41 72243-94 TERMINAL 1/4 female BJ/L/M/RIS/WIX/Y/IZ;JB
42 72249-94 SHRINK TUBE BJ/L/IM/IRIS/W/X/YIZ;JB
43 73190-96 PIN TERMINAL, 16-20 ga. (2) BJ/M/RMWIXIY
44 73102-96BK PIN HOUSING, 2-place BJ/M/RW/XIY
45 73154-96BK SOCKET HOUSING, 4-place ALL
46 73191-96 CONTACT SOCKET, 16-20 ga. (4) ALL
H-D INTERNATIONAL ONLY
47 53438-92 BULB, position lamp ALL
48 67602-94 GASKET, headlamp BL/R/S/Y/Z;JB
49 67604-94 ADAPTER RING BL/R/S/Y/Z;UB
50 67691-92 GROMMET, position lamp ALL
51 67763-92 LENS ASM., w/ bulb & boot - R.H. Dip BH/L/R/S/TNIYIZ,JA/B
67781-92 LENS ASM., w/ bulb & boot - L.H. Dip BH/L/RISITIVIYIZ,JA/B
52 67793-92 LENS ASM., w/ bulb & boot - R.H. Dip BJ/M/W/X
67801-92 LENS ASM., w/ bulb & boot - L.H. Dip BJ/M/W/X
53 67798-92 BOOT BJ/M/W/X
54 67656-00A HEADLAMP, complete w/wiring- 5-3/4" (L.H. dip) BH/T/V;JA
67653-00A HEADLAMP, complete w/wiring- 5-3/4" (R.H. dip) BH/T/V;JA
55 67655-00A HEADLAMP, complete w/wiring- 5-3/4" (L.H. dip) BL/R/Y/Z
67652-00A HEADLAMP, complete w/wiring- 5-3/4" (R.H. dip) BL/R/Y/Z
56 67904-00 HEADLAMP, complete w/wiring- 7" (R.H. dip) BJ/M/W/X
67905-00 HEADLAMP, complete w/wiring- 7" (L.H. dip) BJ/M/W/X
57 68259-00A HEADLAMP, complete wiwiring- 5-3/4" (L.H. dip) BS;JB
68260-00A HEADLAMP, complete w/wiring- 5-3/4" (R.H. dip) BS;JB
58 68650-92 SOCKET, position lamp BH/L/R/SITINIYIZJA/B
68654-92 SOCKET, position lamp BJ/M/W/X
59 67779-01 MOUNTING RING (HDI only) BH/T/VJA
SOFTAIL MODELS
FXST BH FLSTCIH BWJFLSTS BR | FXSTSI BZ [ FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FX8TBI JA 1 07




PASSING LAMPS - FLSTC/l & FLSTS/I, FRONT TURN SIGNALS - FLSTC/I
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10011c PASSING LAMPS - FLSTC/1 & FLSTS/l, FRONT TURN SIGNALS - FLSTC/

INDEX PART

NO. NO. DESCRIPTION MODELS

1 2647B SCREW (4) BJ/W

2 3514 SCREW (2) BJ/R/WIY

3 3538 SCREW (2) BR/Y

4 5885 SPACER (2) BJ/W

5 6072 WASHER, belleville (2) BJ/W

6 7601 LOCKNUT (2) BJ/W

7 7606 NUT (2) BJ/IR/WIY

8 7892 NUT, passing lamp(2) BR/Y

9 10065 CABLE STRAP BJ/RW/Y

10 11410 GROMMET (2) BR/Y

11 58082-02 BRACKET, passing lamps BJ/W

12 58089-97 BRACKET, passing lamps BR/Y

13 67615-96 WIRING HARNESS, passing lamps BJ/W

14 67858-89 TOGGLE SWITCH, passing lamps BJ/R/W/Y
67915-00 TOGGLE SWITCH ASM., passing lamps, with wire harness BR/Y

15 67846-70 NUT, toggle switch BJ/RWTY

16 68168-89 BULB, turn signal (2) BJ/W

17 68232-97 BAR ASSEMBLY PASSING LAMP BR/Y

18 68766-94 TURN SIGNAL, front (2) BJ/W

19 68440-86 LENS, turn signal (amber) (2) BJ/W

20 68452-86 SCREW (4) BJ/W

21 68519-68A MOUNTING BRACKET (2) BJ/W

22 68619-83 LABEL, passing lamp switch BJ/W
68798-97A LABEL, passing lamp switch BR/Y

23 68648-02 PASSING/DIRECTIONAL LAMP ASSEMBLY, w/o item #4 BJ/W

24 68671-69C PASSING LAMP ASM. w/68672-38 (2) BJ/RIW/Y

25 68674-69A SEALED UNIT, passing lamps (2) BJ/RW/Y

26 68720-62 CLAMP BLOCK, passing lamps (2) BJ/RW/IY

27 68721-62 SWIVEL BLOCK, passing lamps (2) BJ/W

28 68725-62A MOLDING, passing lamps (2) BJ/R/W/IY

29 73191-96 SOCKET CONTACT, 16-20 ga. (8} BJ/RW/IY

30 73152-96BK SOCKET HOUSING, 2-place BJ/W

31 73152-96WE SOCKET HOUSING, 2-place (white) BR/Y

32 73156-96BK SOCKET HOUSING, 6-place BJ/W

H-D INTERNATIONAL ONLY

33 68163-84 BULB, turn signal (2) (HDI only) BJ/W

34 68243-97A BAR ASSEMBLY PASSING LAMP (HD! only) BR/Y

35 68505-90 LENS, turn signal (amber) (2) (HDI only) BJ/W

36 68676-02 PASSING/DIRECTIONAL LAMP ASSEMBLY, w/o item #4 (HDlonly)  BJ/W

37 68730-98A LABEL, fog lamp switch (HDI only) BR/Y

38 68767-94 TURN SIGNAL, (2) (HDI only) BJ/W

39 68846-98A FOGLAMP ASM. w/68672-38 (HDI only) (2) BJ/RWIY

40 68847-98 SEALED UNIT, passing lamps (HDI only) (2) BJ/RIW/Y

SOFTAIL MODELS

FXST BH FLSTC! BW! FLSTS BR [ FXSTSI BZ | FXSTD BS
EXSTI BV FLSTF BM| FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 09




FRONT FENDER - FXST/l, FXSTB/I, FXSTD/l, FLSTC/l & FLSTF/I
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100568 ' FRONT FENDER - FXST/, FXSTB/, FXSTD/l, FLSTC/l, & FLSTF/I

INDEX PART

NO. NO. DESCRIPTION MODELS
NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 994 SCREW (4) BS;JB
2 755 HOLE PLUG BJ/W

3 2531 SCREW (8) BJ/W

4 2604 SCREW (2) BJ/W

5 3485A SCREW (4) BHAJ/MITIVIWIXJA/B

6 3560WA TEE BOLT (2) BJ/w

7 3561WC TEE BOLT (2) BJ/W

8 6702 WASHER (4) BH/S/T/V,JA/B

9 7507 ACORN NUT (4) BH/T/VJA

10 7531 NUT (4) BJ/M/W/X

11 7600 NUT (8) BJ/W

12 7613A PUSH NUT (8) BJ/W

13 7624 NUT (4) BJ/W
14 7629 NUT (2) BJ/W

15 10065 CABLE STRAP (2 BJ/W

16 10102 CLIP BJ/W

17 11437 GROMMET BJ/W

18 14142-86 TRIM, "Heritage Softail" (2) BJ/W

19 45323-01 WASHER (4) BS:.B

20 59129-86A FENDER (prime) BJ/W

21 59139-00 FENDER (prime) BM/X

22 59180-80 LENS, fender lamp (amber) BJ/W

23 59211-74 SIDE TRIM (2) BJ/W

24 59235-86 TRIM SKIRT, lower BJ/W

. 25 59876-00 FENDER (prime) BS;JB
) 26 59924-80A FENDER (prime) BH/T/V;JA
VVVVVVV 27 68193-95 BULB, fender tip lamp BJ/W

28 68706-00 LAMP ASSEMBLY, fender tip - includes lens, bulb & connector asm. BJ/W

29 70196-00 HARNESS ASSEMBLY, front fender tip light BJ/W

30 73191-96 SOCKET CONTACT, 16-20 ga. (4) BJ/W

31 73102-96BK PIN HOUSING, 2-place BJW

32 73152-96BK SOCKET HOUSING, 2-place BJ/W

33 73190-96 PIN TERMINAL, 16-20 ga. (2) BJ/W

H-D INTERNATIONAL ONLY
34 755 HOLE PLUG (2) (HDI only) BJ/W
5 35 59116-96 FENDER TIP ASSEMBLY (HDI only) BJ/W
/ 36 59201-96 LENS, fender tip (chrome) (HDI only) BJ/W

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR [ FXSTSI BZ | FXSTD BS
FXST! Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FX8TS BL | FXSTBI JA 1 1 1




FRONT FENDER - FXSTS/l
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10050b FRONT FENDER - FXSTS/

INDEX PART
* NO. NO. DESCRIPTION MODELS
NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 2723 SCREW shouider (2) BL/Z
2 2738 PIVOT SHAFT (2) BL/Z
3 6409 WASHER (2) BL/Z
4 7531 LOCKNUT (2) BL/Z
5 11244 SPACER (rubber) (2) : BL/Z
6 33714-90A BUSHING BL/Z
7 33720-93 BEARING (4) BL/Z
8 41042-93 PIVOT LINK (2) w/ #7 BL/Z
9 59043-93 INSERT, fender (2) BL/Z
10 59176-96A FENDER (prime) BL/Z
/
J
SOFTAIL MODELS
FXST BH FLSTCI BW/ FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTi BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 1 3




FRONT FENDER - FLSTS/I
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10060c FRONT FENDER - FLSTS/1

INDEX PART
NO. NO. DESCRIPTION MODELS
' NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 509 SPRING PIN BR/Y
2 2447 SCREW BR/Y
3 2448 SCREW BR/Y
4 3268 SCREW, with hole for spring clip BR/Y
5 5216 CRIMP NUT BR/Y
6 6109 WASHER BR/Y
7 7739 LOCKNUT BR/Y
8 7838 NUT BR/Y
9 9194 SPHERICAL BEARING (2) BR/Y
10 9196 SPACER, right BR/Y
9268 SPACER, left - axle nut (not illustrated) BR/Y
11 9207 NYLON INSERT, with 11261 o-ring (2) BR/Y
12 11261 O-RING (2) BR/Y
""" . 13 11437 GROMMET BR/Y
14 43466-97 FENDER HUB CAP (2) BR/YY
15 43467-97 SEAL, fender hub cap (2) BR/Y
16 52441-95 BULB, front fender BR/Y
17 59118-00 LAMP ASM. front fender BR/Y
18 59164-97 FENDER (prime) BR/Y
19 59355-97 MOUNTING PAD, fender lamp BR/Y
20 59357-00 LENS ASM., fender lamp BR/Y
21 73191-96 CONTACT SOCKET (2) BR/Y
H-D INTERNATIONAL ONLY
) 22 755 PLUG BR/Y
23 59122-97 DECORATIVE LENS ASM. (HD!I only) BR/Y
24 59356-97 MOUNTING PAD, fender lamp (HDI only) BR/Y
25 59358-97 LENS, front fender (chrome) (HDI only) BR/Y

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FX8TB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTB! JA 1 15




'REAR FENDER & SUPPORTS - FXST/I, FXSTS/l & FXSTB/ |
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10053¢ REAR FENDER & SUPPORTS - FXST/, FXSTS/l & FXSTB/

INDEX PART
NO. NO. DESCRIPTION MODELS

NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.

1 4179 SCREW (4) BH/L/TN/ZJA
2 4188 SCREW (6) BH/L/T/V/ZJA
3 6379W WASHER (6) BH/L/T/V/IZ;JA
4 7601 LOCKNUT (8) BH/L/TIVIZ;JA
5 59255-91 REFLECTOR, rectangular (red) (2) BH/L/TIVIZJA
6 59768-97 FENDER SEAT NUT KIT (2) BH/L/TV/Z;JA
7 59914-00 FENDER ASM. (prime) BH/L/T/V/ZJA
8 59964-00 SUPPORT, right (chrome) BH/ILIV/Z
59969-00 SUPPORT, left (chrome) BHAN/Z
58991-00 SUPPORT, right (black wrinkie) BT;JA
59066-00 SUPPORT, left (black wrinkle) BT,JA
9 59567-00 PROTECTIVE TAPE, rear fender BH/L/TNI/Z;JA
J
H-D INTERNATIONAL ONLY
10 59254-91 REFLECTOR (amber) (2) BH/L/TV/ZJA
/;
J
J
SOFTAIL MODELS
FXST BH FLSTCI BW|[ FLSTS BR | FXSTSI BZ { FXSTD BS
FXSTi BV FLSTF B8M | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 17




REAR FENDER & SUPPORTS - FLSTC/I, FLSTF/l & FLSTS/I
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t0054¢

REAR FENDER & SUPPORTS - FLSTC/, FLSTF/l & FLSTS/

INDEX PART
NO. NO. DESCRIPTION MODELS
NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.

1 2604 SCREW (2) BJ/W

2 4179 SCREW (4) BJ/M/R/W/XIY

3 4188 SCREW (4 - BM/R/X/Y, 2 - BJ/W) BJ/M/B/W/IXIY

4 6379W WASHER (4 - BM/R/X/Y, 2 - BJ/W) BJ/IM/R/W/IXIY

5 7601 LOCKNUT (6 - BM/X, 8 - BRIJ/W/Y) BJ/M/IRWIXTY

6 7629 NUT (2) BJ/W

7 59255-91 REFLECTOR, rectangular (red) (2) BJ/M/W/X

8 59567-00 PROTECTIVE TAPE BJ/M/R/W/IX/IY

9 59144-00 REAR FENDER (primed) BJ/W

10 59155-00 REAR FENDER (primed) BR/Y

11 59287-92 REFLECTOR, right (red) BR/Y
59288-92 REFLECTOR, left (red) BR/Y

12 59596-00 REAR FENDER (primed) BM/X

13 59672-99 LAMP ASSEMBLY, rear fender tip BJ/W

14 59768-97 FENDER SEAT NUT KIT BJ/M/IR/WIXTY

15 59955-00 SUPPORT, right (chrome) BJ/R/W/Y
59954-00 SUPPORT. left (chrome) BJ/R/W/Y

16 59964-00 SUPPORT, right (chrome) BM/X
59969-00 SUPPORT, left (chrome BM/X

17 67266-94 GROMMET, turn signal (2) BJW

18 68046-79 LENS, rear fender lamp BJ/W

19 68193-95 BULB, rear fender tip lamp BJ/W

20 68446-00 PLUG, button (2) BJ/W

21 73191-96 SOCKET CONTACT, 16-20 ga. (3) BJ/W

22 73153-96BK SOCKET HOUSING, 3-place BJ/W

H-D INTERNATIONAL ONLY

23 59251-90 REFLECTOR ASM., rear (red) BJ/M/R/W/IXIY

24 59254-91 REFLECTOR (amber) (2) BJ/M/W/X

25 59289-92 REFLECTOR, right (amber) (HDI only) BR/Y
59290-92 REFLECTOR, left (amber) (HDI only) BR/Y

26 59117-96 FENDER TIP ASSEMBLY (HDI only) BJ/W

27 68081-96 LENS, rear fender tip - chrome (HD! only) BJ/W

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR | FXSTSI
FXSTi BV FLSTF BM | FLSTSI BY | FXSTB
FLSTC B4 FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTD!

BS
JB
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t0082a

REAR FENDER, SUPPORTS, & LICENSE PLATE BRAKET - FXSTD/

INDEX PART
NO. NO. DESCRIPTION MODELS
NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 2646 SCREW (2) BS;JB
2 2917 SCREW (4) BS;JB
3 3987 SCREW (6) BS;JB
4 6296 SPACER (2) BS;JB
5 6702 WASHER (8) BS;JB
6 6716 WASHER (2) (4-EFI) BS;JB
7 7601 NUT (4) BS;JB
8 7629 NUT (2) (4-EF1) BS;JB
9 7792 NUT (2) BS;JB
10 10228 PLUG (3) BS;JB
11 53436-97 BULB, wedge #W5W BS;JB
12 56627-00 FENDER REINFORCEMENT, right BS;JB
56628-00 FENDER REINFORCEMENT, left BS;JB
13 59053-00 BRACKET, fender mounting (2) BS;JB
14 59287-92 REFLECTOR, R.H. (red) BS;JB
59288-92 REFLECTOR, L.H. (red) BS;JB
15 59438-00 BRACKET ASSEMBLY, ECM mounting BS;JB
16 59465-00 BRACKET ASSEMBLY, ignition module (carb.) BS
17 59543-01 BRACKET ASSEMBLY, electronic control module (EF1) JB
18 59567-00 PROTECTIVE TAPE BS;JB
19 59759-00 FENDER, prime BS;JB
20 59768-97 FENDER SEAT NUT KIT (2) BS;JB
21 59988-72A REFLECTOR, red BS;JB
22 60019-93 REFLECTOR BRACKET BS;JB
23 60028-00 FENDER SUPPORT, right (chrome) BS;JB
60035-00 FENDER SUPPORT, left (chrome) BS;JB
24 60120-00 BRACKET, license plate w/ illuminator BS;JB
25 68889-00 ILLUMINATOR ASSEMBLY, license plate BS;JB
26 68890-00 BRACKET, license plate BS;JB
27 68891-00 HARNESS ASSEMBLY, license plate illuminator BS;JB
28 73154-96WE SOCKET HOUSING, 4-way (2) (white) BS;JB
29 73191-96 SOCKET CONTACT, 20-16 ga. (4) BS;JB
H-D INTERNATIONAL ONLY
30 3689 BOLT (2) (HDI only) BS;JB
31 6703 WASHER (2) (HDI only) BS;JB
;32 7792 NUT (2) (HDI only) BS;JB
33 59259-90 REFLECTOR, red (HDI only) BS;JB
34 59289-92 REFLECTOR, R.H. (amber) (HDI only) BS;JB
59290-92 REFLECTOR, L.H. (amber) (HD} only) BS;JB
35 59994-93A LIGENSE PLATE BRAGKET (HDI only) BS;JB
SOFTAIL MODELS
FXST B8H FLSTCH BWi FLSTS BR[| FXSTSI BZ | FXSTD BS »
FXSTI BV | FLSTF BM|FLSTSI  BY|FXSTB BT |FXSTDI  JB
FLSTC  BJ |FLSTFI  BX|FXSTS _ BL |FXSTBI _ JA 121
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LICENSE PLATE BRACKETS

10039c

INDEX PART

NO. NO. DESCRIPTION MODELS
2604 SCREW (2) BR/Y
2773 SCREW (3, 2 - BR/Y) BJM/IRIWIXIY
3929 SCREW (2) BH/L/T/VIZ,JA
5403B BOLT BJ/M/RIWIXTY
6702 WASHER (2) BH/L/TIV/Z,JA
6703 WASHER (2-BH/L/T/V/Z;JA, 1-BJ/IM/RW/X/Y) ALL
7230 LOCKWASHER (2) BR/Y
7629 NUT (2) BR/Y

9 7792 NUT (3 - BRYY, 4 - BU/M/MW/X, 5 - BH/L/TIV/Z;JA) ALL

10 59984-73 BRACKET, license plate BJ/M/MW/X

11 60020-97 BRACKET, license plate BR/Y

12 59986-75 SUPPORT, license plate BJ/M/W/X

13 60021-97 SUPPORT, license plate BR/Y

14 59988-72A REFLECTOR ALL

15 59993-00A BRACKET, license plate & tail lamp BH/L/T/V/IZ;JA

16 60001-55 CLAMP BJ/M/W/IX

17 60003-89 CLAMP BR/Y

18 60019-93A REFLECTOR BRACKET BH/L/TIV/Z;JA

H-D INTERNATIONAL ONLY

19 3689 BOLT (2-BH/L/TIVIZ;JA) ALL

20 6703 WASHER (2) BH/L/TV/IZJA

21 7792 NUT (2) (HDI only) BH/L/TIVIZ;JA

22 59259-90 REFLECTOR, red BH/L/TIVIZJA

23 59994-93A LICENSE PLATE BRACKET (HDI only) BH/L/T/Z;JA

SOFTAIL MODELS

FXST BH FLSTCI BW[ FLSTS BR [ FXSTSI
EXSTI BV FLSTF BM | FL8TSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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FUEL TANK

t0065b
INDEX PART
NO. NO. DESCRIPTION MODELS

NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 758 PLUG, drain BH/J/L/M/R/T
2 3893 SCREW BH/JL/M/R/T
3 3017 SCREW BH/J/LIM/R/T
4 4197 SCREW BH/J/L/M/R/T
5 4763 SCREW BH/J/L/M/R/T
6 5818 BUSHING, front tank mount (2) BH/J/L/IM/R/T
7 6400HB WASHER (2) BH/J/L/M/R/T
8 6702 WASHER BH/J/LIM/R/T
9 6716 WASHER BH/J/L/IM/R/T
10 7862 LOCKNUT, acorn BH/J/L/M/RIT
11 7965 TEE NUT BH/J/L/M/IR/T
12 10014 CLAMP, fuel hose (2) BH/J/LIM/R/T
13 10038A CLAMP, fuel crossover hose (2) BH/J/L/M/R/T
14 10226 PUSH-IN FASTENER BH/J/L/M/R/T
15 10236 TY-WRAP, double BL/R
16 11529 RUBBER TRIM, fuel tank BH/J/L/M/R/T
17 11533 RETAINING RING (2) BH/J/L/M/R/T
18 26567-99 VACUUM HOSE ASM. BH/J/L/M/R/T
19 27016-00 HOSE REDUCER BH/J/L/M/RIT
20 27072-00 HOSE, valve to atmosphere BH/J/L/M/R/T
21 27153-01 BRACKET, vapor valve BH/J/L/M/RIT
22 28838-00 VENT LINE ASM,, fuel tank to vapor valve BH/J/L/M/R/T
23 56076-97 CLIP, vapor valve BH/J/IL/IM/IRIT
24 60993-00 TRIM PANEL, fuel tank - black leather BR

61155-00 TRIM PANEL, fuel tank - rubber BH/JIL/T
61165-00 TRIM PANEL, fuel tank - laced leather BM

25 61109-85D GASKET BH/J/LIM/R/T
26 61272-928 CAP, fuel filler - right BH/J/L/M/R/T
27 61338-02 FUEL VALVE, vacuum actuated - includes gasket BH/J/L/M/R/T
28 62150-85 VAPOR VALVE BH/J/LIM/R/T
29 62161-02 NUT, fuel valve BH/JILM/R/T
30 62166-02 FILTER, fuel valve BH/J/L/M/R/T
31 62172-02 GASKET, fuel valve BH/J/L/M/IRIT
32 62180-00A FUEL TANK, 5 gallon (primed) BH/J/LM/R/T
33 62880-00 GROMMET, fuel tank, upper rear BH/J/L/M/RIT
34 62881-00 GROMMET, fuel tank, lower rear and front (3) BH/J/L/M/R/T

NOTE: Insulator and crossover fuel hose is sold in bulk length under the

following part number. Cut to length.
35 62555-95 INSULATOR, 5/8" I.D. (nylon) (8 ft. Ig.) BH/J/LM/RIT
36 63501-68A HOSE, 1/4" 1.D. x 5/8 " O.D. (rubber) (25' length) BH/JA/M/R/T
37 63521-95 HOSE, 5/16"1.D. x 5/8 " O.D. (rubber) (25’ length) BH/J/LM/RIT
38 63505-84 INSULATOR, 9/16" 1.D. (nylon) (8 ft.1g.) BH/J/LM/R/T

SOFTAWL MODELS

FXST BH [FLSTCI  BW|FLSTS BR | FXSTSl  BZ
EXSTI BV | FLSTF BM|FLSTSI  BY|FXSTB BT
FLSTC BJ |FLSTFI _ BX |FXSTS _ BL |FXSTBI __ JA

FXSTD
FXSTD!

BS
JB
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FUEL TANK - FUEL INJECTED

SOFTAIL MODELS

FXST
FXST!
FLSTC

BH
Bv
BJ

FLSTOI
FLSTF
FLSTFI

BWIFLSTS BR
BM | FLSTS! BY
BX | FXSTS BL

EXSTSI
FXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB

t0090b
INDEX PART
NO. NO. DESCRIPTION MODELS

NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 758 PLUG, drain BV/W/X/Y/IZJA
2 3017 SCREW BV/W/X/Y/IZ;JA
3 3893 SCREW BV/W/X/YIZ,JA
4 4197 BOLT BVMW/X/YIZ,JA
5 4763 SCREW BV/W/X/Y/Z;JA
6 5818 BUSHING, front tank mount (2) BV/W/X/YIZJA
7 6400HB WASHER (2) BV/W/X/YIZ;JA
8 6702 WASHER BV/W/X/YIZ,JA
9 6716 WASHER BV/W/X/IYIZ,JA
10 7862 LOCKNUT, acorn BV/WIXIYIZJA
11 7965 TEE NUT BV/W/X/IYIZ,JA
12 10038A CLAMP, fuel crossover hose (2) BV/W/X/YIZ;JA
13 10222 CLAMP BV/W/X/YIZ,JA
14 10226 PUSH-IN FASTENER BV/W/X/YIZJA
15 10236 TY-WRAP, doubie BV/WIX/IY/IZ;JA
16 11323 O-RING (2) BV/W/X/YIZ;,JA
17 11529 RUBBER TRIM, fuel tank BV/W/IX/YIZJA
18 11533 RETAINING RING (2) BV/WIXIY/IZ;JA
19 27016-00 HOSE REDUCER BV/W/X/YIZ,JA
20 27072-00 HOSE, valve to atmosphere BVW/X/IY/IZJA
21 27153-01 BRACKET, vapor valve BV/W/XIYIZ:JA
22 27249-96 CONNECTOR, straight BV/W/X/YIZ,JA

" 23 28828-00 TUBE, tank to valve BV/W/X/Y/IZJA
24 28838-00 VENT LINE ASM,, fuel tank to vapor valve BVWIXIYIZ:JA
25 56076-97 CLIP, vapor valve BV/W/XIYIZ.JA
26 60993-00 TRIM PANEL, fuel tank - black leather BY
61155-00 TRIM PANEL, fuel tank - rubber BV/W/Z;JA
61165-00 TRIM PANEL, fuel tank - laced leather BX

27 61109-85D GASKET BVW/X/YIZ,JA
28 61272-92B CAP, fuel filler - right BV/WIX/IYIZ;JA
29 61625-01 FUEL TANK, 5 gallon (primed) BV/W/IX/Y/Z;JA
30 62150-85 VAPOR VALVE BVMW/X/IYIZ;JA
31 62189-01A CHECK VALVE, out (with o-ring #11323 and flex tubing) BV/W/XIYIZJA
32 62843-00 PLUG, fuel tank BVW/X/YIZ;JA
33 62880-00 GROMMET, fuel tank, upper rear BV/W/X/Y/Z;JA
34 62881-00 GROMMET, fuel tank, lower rear and front (3) BV/W/X/IY/IZJA
35 62900-01 FUEL LINE, from tank {o intake BV/W/X/YIZ,JA

NOTE: Insulator and crossover fuel hose is sold in bulk length under the

following part number. Cut to length.
36 62555-95 INSULATOR, 5/8" 1.D. (nylon) (8 ft.1g.) BV/W/X/YIZ,JA
37 63521-95 HOSE, 5/16" 1.D.x 5/8 " O.D. (rubber) (25’ length) BVW/X/YIZ;,JA
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FUEL TANK - FXSTD

100852
INDEX PART
NO. NO. DESCRIPTION MODELS

NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 758 PLUG, drain 2000-BS
2 3893 SCREW 2000-BS
3 4197 SCREW 2000-BS
4 4763 SCREW 2000-BS
5 5818 BUSHING, front tank mount (2) 2000-BS
6 6400HB WASHER (2) 2000-BS
7 6702 WASHER 2000-BS
8 7748W NUT 2000-BS
(S] 7862 LOCKNUT, acorn 2000-BS
10 7965 TEE NUT 2000-BS
11 10014 CLAMP, fuel hose (2) 2000-BS
12 10038A CLAMP, fuel crossover hose (2) 2000-BS
13 11323 O-RING (2) 2000-BS
14 26567-99 VACUUM HOSE ASSEMBLY 2000-BS
i5 27560-00 HOSE REDUCER 2000-BS
16 27072-00 HOSE, valve to atmosphere 2000-BS
17 27153-01 BRACKET, vapor valve 2000-BS
18 27249-96 CONNECTOR, straight 2000-BS
19 28828-00 TUBE, tank to valve 2000-BS
20 28838-00 VENT LINE ASM., fuel tank to vapor valve 2000-BS
21 56076-97 CLIP, vapor valve 2000-BS
22 62082-00 FUEL TANK (primed) 2000-BS
23 61109-85D GASKET 2000-BS
24 61272-92B CAP, fuel filler - right 2000-BS
25 61338-02 FUEL VALVE, vacuum actuated - includes gasket 2000-BS
26 61721-00A BRACKET ASSEMBLY, rear 2000-BS
27 62146-00 FRONT TANK MOUNT (2) 2000-BS
28 62150-85 VAPOR VALVE 2000-BS
29 62161-02 NUT, fuel valve 2000-BS
30 62166-02 FILTER, fuel valve 2000-BS
31 62172-02 GASKET, fuel valve 2000-BS
32 62842-00 ADAPTER, fuel valve 2000-BS
33 62843-00 PLUG, fuel valve 2000-BS
34 62919-00 GROMMET, fuel tank, upper rear 2000-BS
35 62881-00 GROMMET, fuel tank, lower rear and front (3) 2000-BS

NOTE: Insulator and crossover fuel hose is sold in bulk length under the

following part number. Cut to length.
36 62555-95 INSULATOR, 5/8" I.D. (nylon) (8 ft.1g.) 2000-BS
37 63501-68A HOSE, 1/4" 1.D. x 5/8 " O.D. (rubber) (25 length) 2000-BS
38 63521-95 HOSE, 5/16" 1.D. x 5/8 " O.D. (rubber) (25’ length) 2000-BS
39 63505-84 INSULATOR, 9/16" 1.D. (nylon) (8 ft. Ig.) 2000-BS

SOFTAIL MODELS
EXST BH FLSTCI BW/ FLSTS BR | FXSTS! BZ | FXSTD BS
FXSTi 8v FLSTF BM I FLSTSI BY | FXSTB BT | FXSTDI JB

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTB! JA
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t0091a FUEL TANK - FXSTD - FUEL INJECTED

ENDEX PART

_ INO. NO. DESCRIPTION MODELS
NOTE: REFER TO PAINTED PARTS BOOK FOR PAINTED PART NUMBERS.
1 758 PLUG, drain JB
2 3893 SCREW JB
3 4197 SCREW JB
4 4763 SCREW JB
5 5818 BUSHING, front tank mount (2) JB
6 6400HB WASHER JB
7 6701 WASHER (2) JB
8 7748W NUT JB
[®] 7862 LOCKNUT, acorn JB
10 7965 TEE NUT JB
i1 10038A CLAMP, fuel crossover hose (2) JB
T 12 10222 CLAMP JB
/ 13 11323 O-RING (2) JB
14 27016-00 HOSE REDUCER JB
15 27072-00 HOSE, valve to atmosphere JB
16 27153-01 BRACKET, vapor valve JB
17 27249-96 CONNECTOR, straight JB
18 28828-00 TUBE, tank to valve JB
19 28838-00 VENT LINE ASM., fuel tank to vapor valve JB
20 56076-97 CLIP, vapor vailve JB
21 61109-85D GASKET JB
22 61272-92B CARP, fuel filler - right JB
23 61721-00A BRACKET ASSEMBLY, rear JB
24 62082-00 FUEL TANK (primed) JB
25 62146-00 FRONT TANK MOUNT (2) JB
/26 62150-85 VAPOR VALVE JB
27 62189-01A CHECK VALVE, out (with o-ring and flex tubing) JB
28 62190-01 FUEL LINE, from tank to intake JB
29 62843-00 PLUG, fuel tank JB
30 62919-00 GROMMET, fuel tank, upper rear JB
31 62881-00 GROMMET, fuel tank, lower rear and front (3) JB

NOTE: Insulator and crossover fuel hose is sold in bulk length under the
following part number. Cut to length.

32 62555-95 INSULATOR, 5/8" 1.D. (nylon) (8 ft. Ig.) JB
33 63521-95 HOSE, 5/16" 1.D.x 5/8 " O.D. (rubber) (25’ length) JB
M,,///]
SOFTAIL MODELS
FXST BH FLSTCI BWI FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTF! BX | FXSTS BL | FXSTBI JA 1 31
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FUEL PUMP - FUEL INJECTED

0 092d
INDEX PART
NO. NO. DESCRIPTION MODELS
1 1311D SCREW (10) BV/W/X/Y/IZ;JA/B
2 1314 SCREW BV/W/X/Y/Z;JA/B
3 10006 CABLE STRAP (2) BV/W/X/YIZ,JA/B
4 10222 CLAMP (2) BV/W/X/YIZ,JA/B
5 11117 O-RING BV/W/IX/IYIZ,JA/B
6 11351 O-RING BV/W/X/Y/IZ;,JA/B
7 27408-01 REGULATOR BV/W/X/YIZJA/B
8 61001-01 FUEL FILTERKIT BV/W/IX/YIZ,JAB
9 61192-96 GASKET, fuel gauge BV/W/IX/YIZ,JA/B
10 61209-01A BAIL BV/W/X/Y/Z;JA/B
11 61231-01 BAIL BRACKET BV/WIX/Y/Z,JA/B
12 61315-02 GASKET, top plate JB
13 61381-02 GASKET, top plate BV/WIX/YIZJA
14 61583-02 SPRING BV/W/X/Y/IZ,JA/B
15 61960-00 RUBBER CUSHION BV/W/X/Y/IZ;JA/B
16 61961-00 RUBBER SLEEVE BV/WIX/IYIZ;JA/B
17 62163-01 HOUSING FUEL PUMP BV/W/X/Y/Z,JAIB
18 62165-01 ENDCAP, housing fuel pump BV/W/XIY/Z;JA/B
19 62188-01 SPACER, rubber BV/WIX/YIZ;JA/B
20 62357-00 HOSE, fuel pump to filter BV/WIX/YIZ,JA/B
21 62373-01 REGULATOR HOUSING BV/W/X/Y/Z;JA
22 62897-01 PUMP ASSEMBLY, fuel BV/W/IX/YIZ,JAIB
23 72435-00 HEADER ASSEMBLY 3-way BV/W/X/Y/Z,JA/B
24 72437-00 CLIP CONNECTOR BV/W/X/YIZ,JA/B
25 72904-01BK PIN HOUSING 4-way BV/W/X/YIZ,JA/B
26 72990-01 PIN TERMINAL (3) BV/WIX/Y/Z;JA/B
27 74191-98 SOCKET TERMINAL (2) BV/W/X/Y/IZ,JA/B
28 75099-01A FUEL GAUGE BV/W/X/Y/Z;JA/B

75130-01A MODULE ASSEMBLY, fuel pump - complete JB

75132-01A MODULE ASSEMBLY, fuel pump - complete BV/W/X/IYIZ,JA
29 75142-02 FUEL LEVEL SENDER, w/harness JB

75208-02 FUEL LEVEL SENDER, w/harness BV/WIX/YIZ;JA

SOFTAIL MODELS
FXST BH FLSTCH BWI FLSTS BR [ FXSTSI BZ [ FXSTD BS
FXSTI BV FLSTF BM| FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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SENDING UNITS- CARBURETED MODELS
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SENDING UNITS - CARBURETED MODELS

INDEX PART
. NO. DESCRIPTION MODELS

1311D SCREW (5-BH/J/L/M/R/T; 10-BS) BH/J/L/M/R/SIT
10006 TIEWRAP (2) BS

3 10102 CLIP, adhesive back BH/J/L/M/R/SIT
10103 CLIP, adhesive back BH/J/L/M/R/SIT

4 11117 O-RING BS

5 61192-96 GASKET, cap gauge BH/J/ILIM/R/SIT

6 61324-01 GASKET, fuel sending unit BH/J/L/M/R/T

7 61315-02 GASKET, top plate BS

8 70280-01 HARNESS, fuel gauge to sending unit BS

9 70368-00 WIRE LEAD, ground BS

10 72435-00 CONNECTOR, 3-place BS

11 72437-00 CLIP BS

12 72902-01BK PIN HOUSING 2-way BH/J/LMM/R/T

13 72904-01BK PIN HOUSING 4-way (2) BS

14 72914-01BK SOCKET HOUSING 4-way BS

15 72990-01 PIN TERMINAL (7) BH/J/L/M/R/SIT

16 72991-01 TERMINAL, socket (3) BS

17 73165-01 TERMINAL,socket (2) BH/JILM/R/T

18 73166-01 TERMINAL, pin (2) BH/J/L/M/R/T

19 73167-01 TERMINAL, boot - male (2) BH/JILMIRT

20 73168-01 TERMINAL, boot - female (2) BH/J/L/M/R/T

21 74113-98BK SOCKET HOUSING, 3-way (black) BS

22 74153-98 SECONDARY LOCK, 3-way socket BS

23 74191-98 SOCKET TERMINAL (12) BS

24 74195-98 SEAL PIN (2) BS

25 75049-01A FUEL GAUGE BH/J/L/IM/R/IT

26 75053-01A FUEL GAUGE BS

27 75062-01 SENDING UNIT, with gasket BH/J/L/M/R/T

28 75129-00B TOP PLATE ASSEMBLY BS

29 75206-01A KIT, sender unit, w/# 8704 BS

SOFTAIL MODELS

FXST BH FLSTC! BWI] FLSTS BR
FXSTI BV FLSTF BM | FLSTSI BY
FLSTC B8J FLSTF! BX | FXSTS BL

FXSTSI
FXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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FUEL TANK TRIM
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NOTE: The fuel tank decal shown above for the FXSTD model is a
silk-screen which is only sold as part of the painted fuel tank assem-

NOTE: The fuel tank decal shown above for the FXST model is a silk-
screen which is only sold as part of the painted fuel tank assembly.
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FUEL TANK TRIM

00088
INDEX PART
NO. NO. DESCRIPTION MODELS
1 13774-00 DECAL, left (for concord purple tanks) BL/Z
13775-00 DECAL, right (for concord purple tanks) BL/Z
13914-99 DECAL, left (for vivid black, luxury rich red tanks BL/Z
2-tone luxury rich red/vivid black tanks)
13915-99 DECAL, right (for vivid black, luxury rich red tanks BLZ
2-tone luxury rich red/vivid black tanks)
13918-99 DECAL, left (for impact blue tanks BL/Z
2-tone luxury blue/diamond ice tanks)
13919-99 DECAL, right (for impact blue tanks BL/Z
2-tone luxury blue/diamond ice tanks)
2 13549-02 DECAL, left (for vivid black, luxury rich red tanks BJ/W
2-tone luxury rich red/vivid black tanks
2-tone real red/diamond ice tanks)
13550-02 DECAL, right (for vivid black, luxury rich red tanks BJ/W
2-tone luxury rich red/vivid black tanks
2-tone real red/diamond ice tanks)
13551-02 DECAL, left (for jade sunglo, real teal, & suede green tanks BJ/W
2-tone suede green/vivid black tanks
13552-02 DECAL, right (for jade sunglo, real teal, & suede green tanks BJ/W
2-tone suede green/vivid black tanks
13553-02 DECAL, left (for luxury blue tanks BJ/W
2-tone luxury blue/diamond ice tanks)
13554-02 DECAL, right (for luxury blue tanks BJ/W
2-tone luxury blue/diamond ice tanks)
3 13778-00 DECAL (2) (for jade sunglo, & real teal tanks) BM/X
13926-99 DECAL (2) (for vivid black, luxury rich red, white pearl, real red, BM/X
concord purple, & diamond ice tanks
2-tone luxury rich red/vivid black tanks
2-tone real red/diamond ice tanks)
13928-99 DECAL (2) (for impact blue, 2-tone luxury blue/diamond ice tanks) BM/X
4 13618-01 DECAL (2) (for jade sunglo tanks) BT;JA
15363-98 DECAL (2) (for vivid black tanks) BT,JA
5 62156-00 MEDALLION, left (for 2-tone luxury rich red/vivid black tanks & BR/Y
2-tone real red/diamond ice tanks)
62157-00 MEDALLION, right (for 2-tone luxury rich red/vivid black tanks & BR/Y
2-tone real red/diamond ice tanks)
62196-01 MEDALLION, left (for 2-tone suede green/vivid black tanks) BR/Y
62197-01 MEDALLION, right (for 2-tone suede green/vivid black tanks) BR/Y
62773-02 MEDALLION, left (for vivid black tanks) BR/Y
62774-02 MEDALLION, right (for vivid black tanks) BR/Y
6 SEE NOTE (for vivid black, luxury rich red, luxury blue & diamond ice tanks) BH/V
7 SEE NOTE (for vivid black, luxury rich red, luxury blue, concord purple, BS;JB

real teal, & real red tanks)

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FX8TSI BZ [ FXSTD BS
FXST} BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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OIL TANK & LINES
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OIL TANK AND LINES

10018h
INDEX PART
NO. NO. DESCRIPTION MODELS
4206 SCREW ALL
4216 SCREW (2) ALL
4217 SCREW (2) ALL
5775 SPACER (3) ALL
8102 FLANGE NUT (2) ALL
10080 CLAMP, drain hose (3) ALL
10208 CLAMP (2) ALL
10216 CLIPR, oil lines ALL
9 11105 O-RING ALL
10 11326 O-RING (3) ALL
11 11345 O-RING, dipstick ALL
12 11447 GROMET (3) ALL
13 33525-00 OIL LINE - feed ALL
14 33531-00 OIL LINE - return ALL
15 45468-00 CONNECTOR ASSEMBLY, vent ALL
16 45806-00 OIL LINE - vent ALL
17 62492-01 OIL TANK (gloss black) BH/V
62498-01 OIL TANK (chrome) BJ/L/IM/R/IS/WIXIY/X;JB
62840-01 OIL TANK (black wrinkle) BT;JA
18 62769-00 BRACKET, oil tank top ALL
19 62845-00 FILLER CAP, w/ dipstick ALL
20 63553-00A HOSE, oil tank drain ALL
21 63601-00 CONNECTOR ASSEMBLY, oil line (2) ALL
22 63628-00 ELBOW, oil drain ALL
23 63632-00 OIL LINE RETAINER ASSEMBLY (2) ALL
24 63783-00 OIL LINE RETAINER ASSEMBLY (3) ALL
25 63611-00 HOSE, oil feed ALL
26 60328-98A DRAIN PLUG, with o-ring ALL

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR
FXSTI 8v FLSTF BM | FLSTSI BY
FLSTC BJ FLSTFI BX | FXSTS BL

EXSTS!
FXSTB
FXSTB!

BZ
BT
JA

FXSTD
FXSTD!

BS
JB
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'EXHAUST SYSTEM - FXST/, FLSTC/l, FXSTS/l & FXSTB/I
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EXHAUST SYSTEM - FXST/, FLSTC/l, FXSTS/l & FXSTB/

INDEX PART
NO. NO. DESCRIPTION MODELS
1 3728 BOLT (4) BH/J/L/TNIWI/Z;JA
2 6701 WASHER (2) BH//WL/TIN/W/Z,JA
3 6703 WASHER (4) BHM/LTINIW/Z,JA
4 7593 NUT (4) BH/J/IL/TIVIWIZ, JA
5 7601 FLANGE LOCKNUT (2) BH/JWL/TINIWIZ;JA
6 9955 CLAMP, shield (4) BH/J/L/TIV/WIZ;JA
7 10074 CLAMP, muffler shield (4) (Calif.) BH/J/L/T
8 65086-00 SPACER STUD (2) BH//LITIVIWIZ,JA
9 65283-94 CLAMP, mufiler (2) BHJIL/TIVIWIZJA
10 65328-83 CLAMP, exhaust manifold (2) BH/J/L/TIVIWIZ;JA
11 65401-00A EXHAUST PIPE, front BH/J/L/TIVIWIZJA
12 65413-00 MUFFLER (2) BHIJ/LTIVIWIZ,JA
65842-00 MUFFLER, catalytic (2) (Calif.) BH/J/LT
13 65463-00 SHIELD, muifler (2 used on Cal. vehicles) BH/MUJLIT
14 65603-00 EXHAUST PIPE, rear BH/JLITIVIWIZ;JA
15 65702-00 SHIELD, rear exhaust BH/J/L/TNIW/ZJA
16 65732-00 SHIELD, front exhaust BH/L/TIVIZ;JA
65750-00 SHIELD, front exhaust BJ/W
17 65912-00 TUBE ASSEMBLY, interconnect BH/J/LITINVIWIZ,JA
18 65927-00 GASKET, exhaust interconnect (2) BHJ/LTINIWIZ,JA
19 65324-83A GASKET, exhaust port BH/JILITIVIWIZ JA
20 65325-83A RETAINING RING, exhaust gasket (2) BH/J/LITIVIWIZ;JA
H-D INTERNATIONAL ONLY
21 10074 CLAMP, muffler shield (front muffler) (2) (HDI only) BH/J/WLTIVIWIZ,JA
22 65463-00 SHIELD, muffler (on front muifler only) (HDI only) BHJ/LTIN/WIZJA
23 65682-00 MUFFLER, catalytic (HDI only) BHJ/LITINV/WIZ,JA
24 65885-00 MUFFLER (HDI only) BH/J/LITIVIWIZ; JA

SOFTAIL MODELS

FXST BH FLSTCI BWI FLSTS BRI FXSTSI
EXSTI Bv FLSTF BM | FLSTS! BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

BZ
BT
JA

FXSTD
FXSTDt

BS
JB
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EXHAUST SYSTEM - FLSTF/l & FXSTD/I
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EXHAUST SYSTEM - FLSTF/l & FXSTD/I

INDEX PART
NO. NO. DESCRIPTION MODELS
1 3728 BOLT (6) BM/S/X;JB
2 3987 SCREW (2) BM/S/X;JB
3 4190 SCREW (2) BM/S/X;JB
4 5416 CARRAIGE BOLT BM/S/X;JB
5 6702 WASHER (2) BM/S/X;JB
6 6703 WASHER (2-BM, 6-BS) BM/S/X;JB
7 7593 NUT (4) BM/S/X;JB
8 7601 FLANGE LOCKNUT BM/S/X;JB
9 9955 CLAMP (7) BM/S/X;JB
10 10074 CLAMP, muffler shield (4) BM/S/X;JB
11 65090-00 MUFFLER, front - catalytic (Calif.) BM/S
65094-00 MUFFLER, front BM/S/X;JB
12 65148-00 SHIELD, front exhaust BM/X
65085-00 SHIELD, front exhaust (chrome) BS;JB
13 65283-94 CLAMP, muffler (2) BM/S/X;JB
14 65328-83 CLAMP, exhaust manifold (2) BM/S/X;JB
15 65435-00 MUFFLER SUPPORT BM/S/X;JB
16 65445-00 HEAT SHIELD, exhaust pipe BM/S/X;JB
17 65463-00 HEAT SHIELD, muffler (2) BM/S/X;JB
18 65464-00 HEAT SHIELD, rear exhaust pipe BM/S/X;JB
19 65499-00 EXHAUST PIPE, front BM/S/X;JB
20 65503-00 EXHAUST PIPE, rear BM/S/X;JB
21 65654-97 CLAMP, exhaust pipe BM/S/X;JB
22 65734-95 BRACKET, muffler BM/S/X;JB
23 65827-90 WASHER BM/S/X;JB
24 65890-00 MUFFLER, rear BM/S/X;JB
65900-00 MUFFLER, rear - catalytic (Calif.) BM/S
25 65926-00 MUFFLER BRACKET, rear BM/S/X;JB
26 65324-83A GASKET, exhaust port BM/S/X;JB
27 65325-83A RETAINING RING, exhaust gasket (2) BM/S/X;JB
28 65652-97A BRACKET, exhaust BM/S/X;JB
29 65826-90A SEAL, exhaust interconnect BM/S/X;JB
H-D INTERNATIONAL ONLY
30 65894-00 MUFFLER, rear (HDI only) BM/S/X;JB
31 65939-00 MUFFLER, front - catalytic (HDI only) BM/S/X;JB

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR
FXSTI BvV FLSTF BM | FLSTSI BY
FLSTC BJ FLSTFI BX | FXSTS BL

FXSTSI
FXS8TB
FXSTBI

BZ
BT
JA

FXSTD
FXSTDI

BS
JB
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EXHAUST SYSTEM - FLSTS/I
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100012 EXHAUST SYSTEM - FLSTS/I

INDEX PART

. NO. NO. DESCRIPTION MODELS
oA 861A BOLT BR/Y
) 3728 BOLT (8) BR/Y

3 3775 BOLT, left (2) BR/Y
4 4017 BOLT (4) BR/Y
5 4719W BOLT, right (2) BR/Y
6 5416 CARRIAGE BOLT (2) BR/Y
7 6701 WASHER BR/Y
8 6702 WASHER (4) BR/Y
9 6703 WASHER (8) BR/Y
10 7038 LOCKWASHER (4) BR/Y
11 7041 LOCKWASHER (4) BR/Y
12 7593 NUT (4) BR/Y
13 7601 LOCKNUT (2) BR/Y
j 14 9955 CLAMP (11) BR/Y
15 65283-94 CLAMP, muffler (3) BR/Y
16 65311-97 SUPPORT TUBE, muiffler (2) BR/Y
17 65324-83A GASKET, exhaust port BR/Y
18 65325-83A RETAINING RING, exhaust gasket (2) BR/Y
19 65328-83 CLAMP, exhaust manifold (2) BR/Y
20 65364-00 MUFFLER, right - catalytic (Calif. only) BR
21 65366-00 MUFFLER, left - catalytic (Calif. only) BR
22 65498-00 EXHAUST PIPE, front BR/Y
23 65513-00 EXHAUST PIPE, right - rear BR/Y
24 65081-00 EXHAUST PIPE, left BR/Y
25 65652-97A BRACKET, exhaust BR/Y
) 26 65654-97 CLAMP, exhaust pipe (3) BR/Y
///// ’ 27 65655-00 MUFFLER, right BR/Y
28 65679-00 MUFFLER, left BR/Y
29 65708-97 BRACKET, exhaust BR/Y
30 65734-95 BRACKET, muffler (4) BR/Y
31 65781-82 GASKET, interconnect BR/Y
32 65782-82 WASHER, interconnect BR/Y
33 65907-97 HEAT SHIELD, front BR/Y
34 65908-00 HEAT SHIELD, rear BR/Y
35 65909-00 HEAT SHIELD, right - lower - rear BR/Y
36 65910-97 HEAT SHIELD, left - front BR/Y
37 65911-97 HEAT SHIELD, left - rear BR/Y

o H-D INTERNATIONAL ONLY

38 65793-00 MUFFLER, left (H.D.L) BRIY
39 65806-00 MUFFLER, right - catalytic (H.D.L.) BR/Y
SOFTAIL MODELS
EXST BH FLSTCI BW| FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTF! BX | FXSTS BL | FXSTBI JA 145
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BATTERY

t0033b

INDEX PART
NO. NO. DESCRIPTION MODELS
1 4312 TERMINAL BOLT (2) ALL
2 65989-97A BATTERY, sealed - includes terminal bolts ALL
3 66042-79A WARNING LABEL ALL
4 66210-00 CUSHION, rubber ALL
5 70060-92A CABLE ASSEMBLY, battery negative ALL
6 70078-00 CABLE ASSEMBLY, battery positive ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD B8S
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 147




INSTRUMENTS
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INSTRUMENTS

INDEX PART
NO. NO. DESCRIPTION MODELS
1 2501A SCREW (4) BH/J/LIM/IRITNMWIXIYIZ DA
2 5443 CARRAIGE BOLT BH/J/L/M/RITNNIXIYIZJA
3 6771A WASHER BHM/LM/RITINWNIXIYIZ;,JA
4 7549A LOCKNUT, acorn BH/J/LIMIRITINIWIXIYIZJA
5 10065 CABLE STRAP (2) BHAJALMIRITNIWIXIYIZ,JA
6 61081-92 COVER KEY HEAD SET (2) BHAJ/LM/BRITN/WIXIYIZ,JA
7 67033-99A SPEEDOMETER, mph BHJ/L/M/RITINIWIXIYIZ . JA
8 67190-89 SEAL, speedometer BH/J/L/M/BITINIWIXIYTZ,JA
9 67271-99 BACK CLAMP BH/JLM/BITIN/WIXIYIZJA
10 67854-98 SWITCH, odometer reset BHUJ/L/M/RITINIWIXIYIZ,JA
11 67880-94 BOOQT, reset switch BH/J/L/M/BITINIWIXIYIZJA
12 68112-99 BEZEL, indicator lamps BH/J/LM/BTN/WIXIYIZJA
13 68113-99A HOUSING ASSEMBLY, indicator lights - includes connector BHUJ/L/M/IRITNIWIXIYIZ A
14 71248-00 INSTRUMENT PANEL, black BT;JA
71250-00 INSTRUMENT PANEL, chrome BH/JILIMIRINIWIXIYIZ
15 71265-95 TRIM, instrument panel BH/J/LMIRITINIWIXIY(Z,JA
16 71302-93A NAMEPLATE, ignition switch BH/J/L/M/B/TIN/WIXIYIZ,JA
17 71313-96 IGNITION SWITCH (specify key code) BHJ/L/IMIRITINIWIXIYTZ;,JA
71452-91A KEY (specify key code) BH/J/L/M/RITIVIWIXIYIZ,JA
18 74158-98 SECONDARY LOCK, 8-way socket BHJ/LM/RITINIWIXIYIZ,JA
19 74191-98 SOCKET TERMINAL (7) BHUJ/L/MIBITNIWIXIYIZ JA
20 74195-98 SEAL PIN BHUJ/L/MIBRITNIWIXIYTZ,JA
21 74118-98BK SOCKET HOUSING, 8-way (black) BH/J/LMIBITNIWIXIYIZ,JA
H-D INTERNATIONAL ONLY
22 67197-99A SPEEDOMETER, kph BH/JILNIRITINIWIXIYIZ;JA
67196-99A SPEEDOMETER, mph/kph BHMJILNM/RTIN/WIXIYIZJA

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR [ FXSTSI BZ [FXSTD
FXSTI Bv FLSTF BM | FLSTSI BY | FX8TB BT | FXSTDI
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA

BS
JB
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INSTRUMENTS - FXSTD/I
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INSTRUMENTS - FXSTDA

INDEX PART
NO. NO. DESCRIPTION MODELS
1 2501A SCREW (4) BS;JB
2 3008 SCREW BS;JB
3 3658 SCREW (2) BS;JB
4 4194 SCREW (2) BS;JB
5 6716 WASHER (2) BS;JB
6 67223-00 SEAL, speedometer BS:JB
7 67423-00 BRACKET, instrument panel mounting BS;JB
8 67854-98 RESET, switch speedometer BS;JB
9 67880-94 BOOQT, reset switch BS;JB
10 68892-00 HOUSING ASSEMBLY, indicator lights - includes connector BS;JB
11 68893-00 BEZEL, indicator lights BS.JB
12 68894-00 BACK CLAMP BS;JB
13 68901-00A SPEEDOMETER, mph BS;JB
14 71313-96 IGNITION SWITCH (specify key code) BS;JB
71452-91A KEY (specify key code) BS;JB
61081-92 COVER KEY HEAD SET (2) (not illustrated) BS;JB
15 71439-00 INSTRUMENT PANEL BS;JB
16 71440-00A TRIM INSERT, dashboard BS;JB
17 71464-00 TRIM, instrument panel BS;JB
18 74118-98BK SOCKET HOUSING, 8-way (black) BS;JB
19 74158-98 SECONDARY LOCK, 8-way socket BS;JB
20 74191-98 SOCKET TERMINAL (12) BS;JB
21 74195-98 SEAL PIN (2) BS;JB
H-D INTERNATIONAL ONLY
22 68902-00A SPEEDOMETER, kph BS;JB
68903-00A SPEEDOMETER, mph/kph BS;JB

SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTD! JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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FRONT TURN SIGNALS
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t0058g FRONT TURN SIGNALS

INDEX PART

SOFTAIL. MODELS

FXST BH FLSTCI BW/ FLSTS BR [ FXSTSI
FXST! BV FLSTF BM | FLSTSI BY | FXSTB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI

NO. NO. DESCRIPTION MODELS
s 927A SCREW (4) BTJA

2 4391 SCREW (2) BT;JA

3 7744 JAM NUT (2) BH/L/M/R/SIVIXIYIZ,JB

4 7753 NUT (2) BT;JA

5 10006 CABLE STRAP (2; 4-BS) BH/L/M/R/S/IV/XIYIZ;JB
10065 CABLE STRAP BH/L/M/R/SITINIXIYIZ,JA/B
10181 CABLE STRAP (2) BT,JA

6 58060-93 MOUNTING CLAMP, front turn signal (2) BT;JA

7 67822-88 BALL STUD (2) BH/A/M/R/ISINIXIYIZ,JB

8 67827-88A CLAMP, ball stud (2) BH/L/M/R/SIVIXIYIZ;JB

9 67828-88A RETAINER, right BH/L/M/R/SIVIX/YIZ;JB

10 67829-88 BALL RECEPTACLE, left BH/L/M/R/SIVIXIYIZ,JB

11 68168-89 BULB, front turn signals (2) BH/L/M/R/SITINIXIYIZ;JA/B

12 68904-00 SOCKET ASSEMBLY, w/# 68974-00 (2) BH/L/M/R/ISITIVIXIYIZ,JA/B

13 68972-00 TURN SIGNAL, front (2) BH/L/M/R/ISITINIXIYIZ,JA/B

14 68973-00 LENS (2) BH/L/M/R/SITINIXIYIZ;JA/B

15 68989-98 STANDOFF, front turn signal (2) BT;JA

16 73191-96 SOCKET CONTACT, 16-20 ga. (6) BH/L/M/R/SITINVIXIYIZ,JAIB

17 73156-96BK SOCKET HOUSING, 6-place BH/L/M/R/SITINIXIYIZ;,JAIB

H-D INTERNATIONAL ONLY

18 68163-84 BULB (2) (HDI only) BH/L/M/R/SITINIXIYIZ,JA/B

19 68906-00 SOCKET ASSEMBLY, w/# 68974-00 (2) BH/L/M/R/S/TINIXIYIZ;JA/B

20 68975-00 TURN SIGNAL, front (2) (HDI only) BH/L/M/R/SITIVIXIYIZ;JAIB

21 68976-00 LENS (2) (HD! only) BH/L/M/R/SITINIXIYIZ,JA/B
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REAR TURN SIGNALS
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REARTURN SIGNALS

INDEX PART
- NO. NO. DESCRIPTION MODELS
) 1 2692WB SCREW (4) BJ/W
72 3576 BOLT (2) BJ/W
3 4232 SCREW (2) BH/L/M/RITINIXIYIZ,JA
2871W SCREW (2) BS;JB
4 6702 WASHER (2) BH/L/S/TIVIZJA/B
6771A WASHER (2) BM/R/X/Y
5 68440-86 LENS, rear turn signal (2) BJ/W
6 68452-86 SCREW (4) BJ/W
7 68480-02 SUPPORT, rear lamp mounting (2) BH/ALMIRITINIXIYIZJA
8 68510-74C BRACKET, rear turn signal BJ/W
9 68572-64B BULB, rear turn signal (2) ALL
10 68713-94A LAMP w/ wire, rear (amber) (2) BJ/W
11 68821-00 SUPPORT, rear lamp mounting (2) BS;JB
, 12 68905-00 SOCKET ASSEMBLY, w/# 68974-00 (2) BH/L/M/R/SITIVIXIYIZ;JA/B
<13 68977-00 TURN SIGNAL (2) BH/L/M/R/SITINIXIYIZ,JA/B
14 68973-00 LENS (2) BH/L/M/R/ISITINIXIYIZ,JA/B
15 73152-96BK SOCKET HOUSING, 2-place (2) (BS;JB-right) (black) ALL
73152-96WE SOCKET HOUSING, 2-place - left (white) BS:JB
16 73191-96 CONTACT SOCKET, 16-20 ga. (4) ALL
H-D INTERNATIONAL ONLY
17 68506-92 LENS, turn signal (amber) (2) (HD! only) BJ/W
18 68765-94A LAMP w/ wire, rear (amber) (2) (HDI only) BJ/W
19 68978-00 TURN SIGNAL (2) (HD! only) BH/L/M/R/SITIVIXIYIZ,JA/B
. 20 68163-84 BULB (2) (HDI only) BH/L/M/R/SITIVIXIYIZ;JA/IB
] 21 683907-00 SOCKET ASSEMBLY, w/# 68974-00 (2) BH/L/M/R/SITINIX/YIZ,JA/B
/S22 68979-00 LENS (2) (HDI only) BH/L/M/R/SITIVIXIYIZ,JA/B

SOFTAIL MODELS
EXST BH FLSTCI BW] FLSTS BR | FXSTS! BZ | FXSTD
FX8TI BV FLSTF BM | FLSTS! BY | FXSTB BT | FXSTDI
FLSTC BJ FLSTF! BX | FXSTS BL | FXSTBI JA

BS
JB
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TAIL LAMP
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t0028¢

TAIL LAMP

INDEX PART

NO. NO. DESCRIPTION MODELS

1 3022A SCREW BHMJIL/M/TIVIW/IXIZ;JA

2 4166 SCREW (3) BR/Y

3 7792 NUT (3) BR/YY

4 7964 J-NUT BJ/M/W/X

5 10113 CLIP, double (4) BR/Y

6 10183 CLIP, T-stud (4-BRY/Y, 5-BH/LIMIT/X/Z;JA, 7-BJ/W) BH/J/L/M/RITINIWIXIY IZ;JA

7 10184 CLIP, T-stud (1-BJ/W, 2-BH/L/T/V/Z;JA, 3-BM/R/X/Y) BH/J/L/MIRITINVIWIXIY/Z,JA

8 52441-95 BULB, license lamp BR/Y

9 68026-99 SCREW, tail lamp (2) BH/J/LIMITINIWIXIZJA

10 68066-99 TAIL LAMP BASE ASM. BJ/M/W/X

11 68140-99A LENS, tail lamp - includes screws BHA/LIMITINVIWIXIZ,JA

12 68168-89A BULB, tail lamp BH/J/LIMIRITIVIWIXIYIZ;JA

13 68226-97 GASKET, lens BR/Y

14 68233-97 TAIL LAMP ASSEMBLY BR/Y

15 68235-97 GASKET, license plate lens BR/Y

16 68236-97 LENS, license plate BR/Y

17 68237-97 PAD, mounting BR/Y

18 68238-97 LENS BR/Y

19 68296-99 TAIL LIGHT CHROME BJ/M/W/X

20 68818-00 HARNESS, rear lamps BJ/M/W/X

21 68819-00 HARNESS, rear lamps BH/L/TN/IZ,JA

22 68830-99 CIRCUIT BOARD AND COVER BH/J/L/MTIVIWIXIZ,JA

23 68832-99 BULB SOCKET ASM., includes socket housing & terminal pins BH/JLIMITINIWIXIZ,JA

24 73154-96BK SOCKET HOUSING, 4-place BHAJ/LMITIVIWIXIZ,JA

25 73156-96BK SOCKET HOUSING, 6-place BH/JL/M/TNIWIXIZ,JA

26 73158-96BK SOCKET HOUSING, 8-place BHJL/MITINWIXIZ,JA

27 73191-96 CONTACT SOCKET, 16-20 ga. (16) BHUJWL/MIRITNIWIXIYIZJA
H-D INTERNATIONAL ONLY

28 53436-97 BULB, license lamp (HDI only) BR/Y

29 68141-99A LENS, tail lamp - includes screws (HDI only) BHAJL/MTNIWIXIZ,JA

30 68169-90A BULB, tail lamp (HDI only) BH/J/L/M/RITINWIXIYIZ;JA

31 68234-97 TAIL LAMP ASSEMBLY (HDI only) BR/Y

32 68239-97 LENS, tail lamp (red) (HDI only) BR/Y

33 68833-99 BULB SOCKET ASM., includes socket housing & terminal pins (HDI BH/J/ILIMITINIWIXIZJA

only)

SOFTAIL MODELS
FXST BH FLSTCt BW/| FLSTS BR [ FXSTSI BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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10083c

TAIL LAMP - FXSTD/I

INDEX PART

NO. NO. DESCRIPTION MODELS
1 68168-89A BULB, tail lamp BS;JB
2 68353-00 HARNESS, rear lamp BS;JB
3 68354-00A TAIL LAMP LENS ASSEMBLY, includes clips & gasket BS;JB
4 68817-00 HARNESS, rear lighting BS;JB
5 68931-00A TAIL LAMP ASSEMBLY BS;JB
6 72266-94 SHRINK TUBE BS;JB
7 72412-97 SEAL, cable #12-14 awg (3) BS;JB
8 73102-96BK PIN HOUSING, 2-way (black) BS;JB
9 73102-96WE PIN HOUSING, 2-way (white) BS;JB
10 73104-96BK PIN HOUSING, 4-way (black) BS;JB
11 73104-96WE PIN HOUSING, 4-way (white) BS;JB
12 73154-96BK SOCKET HOUSING, 4-place BS;JB
13 73158-96BK SOCKET HOUSING, 8-place BS;JB
14 73190-96 TERMINAL, pin (12) BS;JB
15 73191-96 CONTACT SOCKET, 16-20 ga. (11) BS;JB

H-D INTERNATIONAL ONLY

16 68169-90A BULB, tail lamp (HDI only) BS;JB
17 68356-00A TAIL LAMP LENS ASSEMBLY, includes clips & gasket (HDI only) BS;JB
18 68381-00 HARNESS, rear lamp (HDI only) BS;JB
19 68932-00A TAIL LAMP ASSEMBLY (HDI only) BS;JB

SOFTAIL MODELS

FXST BH FLSTCI BW[ FLSTS BR [ FXSTSI BZ [ FXSTD
FXSTI BV FLSTF BM | FLETSI BY | FXSTB BT | FXSTDI

FLSTC BJ FLSTFI BX | FXSTS BL | FX8TBI JA

BS
JB
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10031b

HORN

INDEX PART

NO. NO. DESCRIPTION MODELS

1 2447 SCREW (2) BR/Y

2 2939 SCREW (3) BR/Y

3 3563 SCREW (2) BH/JIL/MISITIV/WIXIZ;JAIB

4 6109 WASHER BH/J/L/M/ISITINIWIXIZ,JA/B

5 7481 ACORN NUT BH/J/L/M/SITIN/WIX/IZ;JA/B

6 7495 NUT ALL

7 7624 LOCKNUT (2) BR/Y

8 8108 NUT, speed (2) BH/J/L/MISITINIWIXIZJA/B

9 68385-97 PAD, horn mounting BR/Y

10 69012-93A COVER, horn (chrome) BH/J/L/M/SIVIWIX/Z;JB
69042-98 COVER, horn (black wrinkle) BT,JA

11 69060-90D HORN ASM. with 7495 nut BH/J/L/MISITINIWIXIZ;JA/B

12 69062-91A CLAMP BH/J/LMISITIVIWIXIZ,JA/B

13 69069-97 HORN COVER BR/Y

14 69120-91 BRACKET, horn BH/JLMIS/TIVIW/XIZ,JA/B

15 69123-92 MOUNT, horn (rubber) BH/J/L/N/SITINIW/XIZ; JA/B

16 69070-97A HORN ASSEMBLY, with mounting pad BR/Y

SOFTAIL MODELS
FXST BH FLSTCI BW|[ FLSTS BR
FXSTI BV FLSTF BM | FLSTSI BY

FLSTC BJ FLSTFI BX | FXSTS BL

FXSTSI
FXSTB
FXSTBI

BZ
BT
JA

FXSTD
FXSTD!

BS
JB
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WIRING HARNESS, MAIN-CARBURETED
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10069d

WIRING HARNESS, MAIN-CARBURETED

INDEX PART
NO. NO. DESCRIPTION MODELS
1 70216-01 MAIN WIRING HARNESS BH/J/L/IM/R/S/T

includes the following:
2 9840 TERMINAL, ring type BH/J/L/M/R/S/T
3 10065 CABLE STRAP (17) BH/J/L/M/R/S/T
4 10136 ANCHOR (2) BH/J/L/M/R/S/T
5 27667-00A FUSE BLOCK COVER BH/J/L/M/R/S/T
6 31522-00B RELAY BH/J/UM/R/S/T
7 70974-00A SHIELD, loom BH/J/L/M/R/S/T
8 72033-93 TERMINAL, socket (6) BH/J/L/M/R/S/T
9 72039-71A TERMINAL, pin BH/J/L/M/R/S/T
10 72043-71A PIN HOUSING. 1-way BH/J/L/M/R/S/IT
11 72106-94BK RECEPTACLE, 6-way pin (black) BH/J/L/M/R/S/T
12 72113-94BK SOCKET HOUSING, 3-way (black) BH/J/L/M/R/S/T
13 72119-94BK SOCKET HOUSING, 12-way (black) BH/J/L/M/R/S/T
14 72124-94GY PIN HOUSING, 4-way (gray) BH/J/L/M/R/S/T
15 72126-94GY PIN HOUSING, 6-way (gray) BH/J/L/M/R/S/T
16 72139-94GY SOCKET HOUSING, 12-way (gray) (2) BH/J/L/M/R/S/T
17 72144-94 SECONDARY LOCK, 4-way BH/J/L/M/R/S/T
18 72146-94 SECONDARY LOCK, 6-way (2) BH/J/L/M/R/SIT
19 72153-94 SECONDARY LOCK, 3-way BH/J/L/M/R/SIT
20 72159-94 SECONDARY LOCK, 12-way (3) BH/J/L/M/R/S/T
21 72164-94 PLUG 4-pin connector BH/J/L/M/R/SIT
22 72190-94 TERMINAL, pin (15) BH/J/LIM/R/S/T
23 72191-94 TERMINAL, socket (30) BH/J/LM/R/SIT
24 72195-94 SEAL PIN (9) BH/J/LIM/R/S/T
25 72199-94 ANCHOR T-STUD (3) BH/J/L/M/R/SIT
26 72213-94 TERMINAL, socket (3) BH/J/L/M/R/SIT
27 72214-94 CABLE SEAL, #14-16 wire (3) BH/J/L/M/R/S/T
28 72230-98 SOCKET HOUSING, 3-way BH/J/L/M/R/S/T
29 72231-98 SECONDARY LOCK, 3-way BH/J/L/M/R/S/T
30 72242-94 TERMINAL, ring (3) BH/J/L/M/R/SIT

72266-94 SHRINK TUBE (2) (not illustrated) BH/J/L/M/R/SIT
31 72280-95 SOCKET HOUSING, (black) (2) BH/J/L/IM/R/S/T
32 72290-94 TERMINAL, female (2) BH/J/L/M/R/S/T
33 72291-94 TERMINAL, female spade - 14-16 ga. (3) BH/J/LMI/R/S/T
SOFTAIL MODELS

FXST BH FLSTCI BW|[ FLSTS BR | FXSTSH BZ | FXSTD BS

FXSTI BY FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB

FLSTC BJd FLSTFI BX | FXSTS BL | FXSTB! JA 1 63
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10069d WIRING HARNESS, MAIN-CARBURETED (CONTINUED)

INDEX PART

NO. NO. DESCRIPTION MODELS
1 70216-01 MAIN WIRING HARNESS (CONTINUED) BH/J/L/M/R/S/T
includes the following:
34 72292-94 TERMINAL, female, 12 ga. BH/J/L/M/R/S/T
35 72293-94 HOUSING, female, 3-way BH/J/L/M/R/S/T
36 72295-94 HOUSING, starter connection - female BH/J/L/M/R/SIT
37 72330-95 FUSE, 15 amp (7) BH/J/L/M/R/S/T
38 72366-95 HEAT SHRINK TUBE, (yellow) BH/J/L/M/R/S/T
72369-00 BRACKET, fuse block mounting (not illustrated) BH/J/L/M/R/S/T
72411-97 SHRINK TUBE (15) (not illustrated) BH/J/L/M/R/SIT
39 72428-00 TERMINAL, female (2) BH/J/L/M/R/S/T
40 72429-00 TERMINAL, female #12-16 wire (2) BH/J/L/M/R/S/T
41 72430-00 FUSE BLOCK, type 0 BH/J/L/M/R/SIT
42 72432-00 FUSE BLOCK, type 2 BH/J/L/M/R/SIT
43 72434-00 TERMINAL (12) BH/J/L/M/R/SIT
44 72516-01 DUST CAP BH/J/L/M/R/SIT
45 72914-01BK SOCKET HOUSING, 4-way (black) BH/J/L/M/R/S/T
45 72991-01 SOCKET TERMINAL, #14-16 wire (2) BH/J/L/M/R/SIT
a7 73104-96BK PIN HOUSING, 4-way (black) BH/JL/M/R/SIT
48 73106-96BK PIN HOUSING, 6-way (black) BH/J/LM/R/SIT
49 73108-96BK PIN HOUSING, 8-way (black) BH/J/L/M/R/S/T
50 73190-96 TERMINAL, pin 20-16 ga. (18) BH/J/L/M/R/S/T
51 73196-96 ANCHOR T-STUD (3) BH/J/L/M/R/S/T
52 74108-98BK PIN HOUSING, 8-way (black) BH/J/L/M/R/SIT
53 74112-98BK HOUSING SOCKET, 2-way (black) BH/J/L/M/R/SIT
54 74119-98BK HOUSING SOCKET, 12-way (black) BH/J/L/M/R/S/T
55 74148-98 SECONDARY LOCK, pin - 8-way BH/J/L/M/R/S/T
56 74152-98 SECONDARY LOCK, socket - 2-way BH/J/L/M/R/SIT
57 74159-98 SECONDARY LOCK, socket - 12-way BH/J/L/M/R/S/T
58 74190-98 TERMINAL, pin (7) BH/J/L/M/R/S/T
59 74191-98 TERMINAL, socket (10) BH/J/IL/M/R/S/IT
60 74195-98 SEAL PIN, plug (3) BH/J/L/M/R/SIT

SOFTAIL MODELS

FXST BH FLSTCI BW| FLSTS BR | FXSTS!
FXSTI BV FLSTF BM| FLSTS! BY | FX8TB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI
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t0087b

WIRING HARNESS, MAIN - FUEL INJECTED

INDEX PART
NO. NO. DESCRIPTION MODELS
1 70431-01 MAIN WIRING HARNESS BV/W/X/Y/Z,JA/B
includes the following:
2 9840 TERMINAL, ring type BV/W/IXIYIZ,JA/B
3 9937 TERMINAL, female, #14-16 wire (4) BV/W/X/Y/Z,JA/B
10006 CABLE STRAP (4) (not illustrated) BV/W/X/Y/Z,JA/B
4 10065 CABLE STRAP (15) BV/W/X/Y/Z,JA/B
5 27667-00A FUSE BLOCK COVER BV/W/X/Y/Z,JA/B
6 31511-01A RELAY, biack BV/W/X/Y/Z,JA/B
7 31522-00B - RELAY BV/W/X/Y/Z,JA/B
8 70598-99 BOOQOT, engine temperature sensor BV/W/X/Y/IZ;JA/B
9 70974-00A SHIELD, loom BV/W/X/Y/Z,JA/B
10 72033-93 TERMINAL, socket (18) BV/W/X/YIZ,JA/B
11 72039-71A TERMINAL, pin BV/W/X/Y/Z,JA/B
12 72043-71A PIN HOUSING. 1-way BV/W/X/Y/Z;JA/B
ffffff 13 72076-00 SOCKET TERMINAL, # 18 wire (27) BV/W/X/Y/Z,JA/B
14 72077-00 SEAL PIN (9) BV/W/X/Y/Z,JA/B
15 72106-94BK RECEPTACLE, 6-way pin (black) BV/W/X/Y/Z,JA/B
16 72113-94BK SOCKET HOUSING, 3-way (black) BV/W/X/Y/Z;JA/B
17 72124-94GY PIN HOUSING, 4-way (gray) BV/W/X/Y/Z,JA/B
18 72126-94GY PIN HOUSING, 6-way (gray) BV/W/X/Y/Z,JA/B
19 72139-94GY SOCKET HOUSING, 12-way (gray) BV/W/X/Y/Z;JA/B
20 72144-94 SECONDARY LOCK, 4-way BV/W/X/Y/Z,JA/B
21 72146-94 SECONDARY LOCK, 6-way (2) BV/W/X/Y/Z,JA/B
22 72153-94 SECONDARY LOCK, 3-way BV/W/X/Y/Z,JA/B
23 72159-94 SECONDARY LOCK, 12-way (2) BV/W/X/Y/Z,JA/B
24 72164-94 PLUG 4 way connector BV/W/X/Y/Z;JA/B
- 25 72190-94 TERMINAL, pin (16) BV/W/X/Y/Z,JA/B
26 72191-94 TERMINAL, socket (14) BV/W/X/Y/Z,JA/B
27 72199-94 ANCHOR T-STUD (3) BV/W/X/Y/Z,JA/B
28 72213-94 TERMINAL, socket (3) BV/W/IX/Y/ZJA/B
29 72214-94 CABLE SEAL, #14-16 wire (3) BV/W/X/Y/Z,JA/B
30 72230-98 SOCKET HOUSING, 3-way BV/W/X/Y/IZ,JA/B
31 72231-98 SECONDARY LOCK, 3-way BV/W/IX/Y/Z,JA/B
32 72242-94 TERMINAL, ring (3) BV/WIX/YIZ,JA/B
33 72244-95 SOCKET HOUSING, 2-way (2) BV/W/X/Y/Z,JAB
34 72245-95 SOCKET TERMINAL, #16-18 wire (4) BV/W/X/Y/Z,JA/B
35 72247-95 SOCKET HOUSING, 2-way BV/W/X/Y/Z;JA/B
36 72263-95 SOCKET HOUSING, 4-way (2) BV/W/X/Y/Z;JA/B
o 72266-94 HEAT SHRINK (4) (not illustrated) BV/W/X/Y/Z,JA/B
37 72273-95 SOCKET HOUSING, 2-way BV/W/X/Y/Z;JA/B
38 72280-95 SOCKET HOUSING, (black) (2) BV/W/X/Y/Z;JA/B
39 72290-94 TERMINAL, female (2) BV/W/X/Y/Z;,JA/B
40 72291-94 TERMINAL, female spade - 14-16 ga. (3) BV/W/X/Y/Z;JA/B
SOFTAIL MODELS
FXST BH FLSTCI BWT FLSTS BR | FXSTSI BZ | FXSTD BS
FXSTI Bv FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDOI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 167
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t0088

WIRING HARNESS, MAIN - FUEL INJECTED (CONTINUED)

INDEX PART
NO. NO. DESCRIPTION MODELS
1 70431-01 MAIN WIRING HARNESS (CONTINUED) BV/W/X/Y/IZ;JA/B
includes the following:
41 72292-94 TERMINAL, female, 12 ga. BV/W/X/Y/Z,;JA/B
42 72293-94 HOUSING, female, 3-way BV/W/X/Y/Z,JA/B
43 72295-94 HOUSING, starter connection - female BV/W/X/YIZ,JA/B
44 72330-95 FUSE, 15 amp (8) BV/W/X/Y/Z,JA/B
45 72366-95 HEAT SHRINK TUBE, (yellow) BV/W/X/YIZ;JA/B
72369-00 BRACKET, fuse block mounting (not illustrated) BV/W/X/Y/Z,JA/B
72411-97 HEAT SHRINK (18) (not illustrated) BV/W/X/Y/Z;JA/B
46 72428-00 TERMINAL, female (4) BV/W/X/Y/IZ;JA/B
47 72430-00 FUSE BLOCK, type 0 BV/W/X/Y/Z;JA/B
48 72432-00 FUSE BLOCK, type 2 BV/W/X/Y/Z;JA/B
49 72434-00 TERMINAL (16) BV/W/X/Y/Z;JA/B
50 72516-01 DUST CAP BV/W/X/Y/Z;JA/B
51 72914-01BK SOCKET HOUSING, 4-way (black) BV/W/X/Y/Z,JA/B
52 72991-01 SOCKET TERMINAL, #14-16 wire (3) BV/W/X/Y/Z;JA/B
53 73104-96BK PIN HOUSING, 4-way (black) BV/W/X/Y/Z;JA/B
54 73106-96BK PIN HOUSING, 6-way (black) BV/W/X/Y/Z;JA/B
55 73108-96BK PIN HOUSING, 8-way (black) BV/W/X/Y/Z,JA/B
56 73190-96 TERMINAL, pin 20-16 ga. (18) BV/W/X/Y/Z,JA/B
57 73196-96 ANCHOR T-STUD (3) BV/W/X/Y/Z,JA/B
58 74108-98BK PIN HOUSING, 8-way (black) BV/W/X/Y/Z;JA/B
59 74112-98BK HOUSING SOCKET, 2-way (black) BV/W/X/Y/Z;JA/B
60 74113-98BK HOUSING SOCKET, 3-way (black) BV/W/X/Y/IZ;JA/B
61 74119-98BK HOUSING SOCKET, 12-way (black) BV/W/X/Y/Z;JA/B
62 74148-98 SECONDARY LOCK, pin - 8-way BV/W/X/Y/Z;JA/B
63 74152-98 SECONDARY LOCK, socket - 2-way BV/W/X/Y/Z,JA/B
64 74153-98 SECONDARY LOCK, socket - 3-way BV/W/X/Y/Z;JA/B
65 74159-98 SECONDARY LOCK, socket - 12-way BV/W/IX/YIZ;JA/B
66 74190-98 TERMINAL, pin (7) BV/W/X/Y/Z;JA/B
67 74191-98 TERMINAL, socket (15) BV/W/X/Y/Z;JA/B
68 74195-98 SEAL PIN, plug (3) BV/W/X/Y/Z;:JA/B

SOFTAIL MODELS

FXST BH FLSTCI BWI FLSTS BR
FXST! Bv FLSTF BM | FLSTSI BY
FLSTC BJ FLSTFI BX | FX8TS BL

FXSTSI
FXSTB
FXSTBI

8Z
BT
JA

FXSTD
FXSTDI

BS
JB
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t0021a

HANDLEBAR SWITCHES

INDEX PART

NO. NO. DESCRIPTION MODELS
1 2955 SCREW (4) ALL
2 3658 SCREW (4) ALL
3 10181 CABLE STRAP (as req'd.) ALL
4 70345-84 RETAINER, wiring (2) ALL
5 71509-00 CLIP ALL
6 71563-96 HOUSING, lower - right ALL
7 71564-96 HOUSING, upper - right ALL
8 71567-96 HOUSING, upper - left ALL
9 71568-96 HOUSING, lower - left ALL
10 71589-96B SWITCH ASM., engine stop/start (w/# 3 & 18) ALL
11 71590-96 STOPLAMP SWITCH, front (w/# 3 & 18) ALL
12 71591-00 SWITCH ASM., right turn signal (w/# 3 & 18) ALL
13 71597-96B SWITCH ASM., dimmer & horn (w/# 3 & 18) ALL
14 71598-00 SWITCH ASM.,, left turn signal (w/# 3 & 18) ALL
15 72116-94BK PLUG, 6-way socket (2) ALL
16 72156-94 SOCKET LOCK, secondary, 6-way (2) ALL
17 72176-94 FRONT SEAL, 6-way plug (2) ALL
18 72191-94 TERMINAL, socket (as req'd.) ALL
19 72266-94 HEAT SHRINK TUBE, dual wall, .3 x 2"(as req'd.) ALL

SOFTAIL MODELS

FXST BH FLSTC! BW[ FLSTS BR | FXSTSI BZ
FXST! 8v FLSTF BM | FLSTSI BY | FXSTB BT

FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA

FXSTD
FXSTDJ

BS
JB
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100641 SWITCHES & CIRCUIT BREAKERS

PART
NO. DESCRIPTION MODELS
i1 2501A SCREW (4) ALL
/o2 3892 SCREW (2) ALL
3 3574 SCREW (2) ALL
4 6047 WASHER ALL
5 7626W LOCKNUT (2) ALL
6 7629 NUT (2) ALL
7 8483A RIVET (3) ALL
8 9989A CLIP, circuit breaker ALL
9 10065 CABLE STRAP ALL
10 10108 CLIP (5) ALL
11 10149 CLIP, T-stud (2) BJ/R/S/W/Y;JB
12 10177 CABLE STRAP - (for non siren vehicles) : ALL
13 10183 CLIP, T-stud ALL
L14 10224 CLIP, T-stud ALL
15 . 10225 FASTENER, nylon BH/JIL/M/RITIN/WIXIYTZ;JA
16 11290 O-RING, neutral indicator switch ALL
17 27153-01 BRACKET ASSEMBLY, vapor valve -This bracket is mounted to ALL
p/n 72467-01 for siren bikes only. For non siren bikes this bracket
will be mounted as usual. '
18 31522-00B STARTER RELAY ALL
19 33904-00 SWITCH, neutral indicator, with o-ring ALL
20 48099-01 BRACKET, module ALL
21 68921-01A MODULE, turn signal canceller ALL
68923-00A MODULE, security system ) ALL
; 22 68926-00 REMOTE CONTROL FOB ALL
i 23 71313-96 IGNITION SWITCH, (specify key code) w/#10065 ALL
o 71452-91A KEY (specify key code) ALL
24 72330-95 FUSE, 15 amp (6) ALL
25 72368-00 ELECTRICAL BOX BH/JIL/M/R/T
26 72369-00 BRACKET, fuse block ALL
27 72374-00 WIRE TROUGH ALL
28 72380-00 BRACKET, electrical connectors (located behind steering head) ALL
29 72466-01 BRACKET, electrical - rear (located behind oil tank) w/#72508-00A ALL
72508-00A BRACKET, electrical ALL
30 72456-01 ELECTRICAL BOX, EFI BV/W/X/Y/Z;JA
31 70045-94A WIRE ASM., circuit breaker to starter ALL
32 72023-51C STOPLAMP SWITCH, rear ALL
\3 33 74599-77B CIRCUIT BREAKER, 30 amp - battery ALL
/34 89577-95 CAP, thread protector - (for non siren vehicles) ALL
H-D INTERNATIONAL ONLY
35 3588 SCREW (2) - (for siren vehicles) (HDI) ALL
36 7499 NUT - (for siren vehicles) (HDI) ALL
37 10039 CABLE STRAP (2) - (for siren vehicles) (HDI) ALL
38 68921-01A MODULE, turn signal canceller ALL
68925-00A MODULE, security system & turn signal canceller (HDI) ALL
39 68927-00 REMOTE CONTROL. FOB (HDI) ALL
40 68958-00 SIREN- (for siren vehicles) (HDI) ALL
41 69018-00 BATTERY REPLACEMENT KIT, siren ALL
42 72467-01 BRACKET, siren - (for siren vehicles) (HD!) ALL

SOFTAIL MODELS

EXST BH FLSTCI BW| FLSTS BR | FX5TSI BZ | FXSTD BS
FX8TI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXS8TS BL | FXSTBI JA 1 73




SADDLEBAGS - FLSTC/I
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10026b SADDLEBAGS - FLSTC/

INDEX PART
NO. NO. DESCRIPTION MODELS
1 5221 FASTENER, self-locking (4) BJ/W
;2 6229W WASHER (4) BJ/W
3 6702 WASHER (2) BJ/W
4 7507 ACORN NUT (2) BJ/W
5 7531 FLANGE NUT (4) BJ/W
6 7601 LOCKNUT (4) BJ/W
7 90247-00 BUCKLE ASSEMBLY (4) BJ/W
8 90346-00 SUPPORT, lower - front (2) BJ/W
9 90367-97 STUD (4) BJ/W
10 90524-01 ISOLATOR (2) BJ/W
11 90476-00 SADDLEBAG, left BJ/W
90477-00 SADDLEBAG, right BJ/W
12 91850-00 CONCHO KIT, with backing plate & 5221 fasteners (2) BJ/W

vvvvvv " H-D INTERNATIONAL ONLY
98837-97 SADDLEBAG REMOVAL KIT, includes four thread protector caps BJ/W
(not illustrated)

SOFTAIL MODELS

FXST BH FLSTCI BW] FLSTS BR | FXSTS] BZ [ FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 1 75




SADDLEBAGS - FLSTS/I .
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10027¢ SADDLEBAGS - FLSTS/1

INDEX PART

NO. NO. DESCRIPTION MODELS
;o 6229W WASHER (2) BR/Y
2 6702 WASHER (2) BR/Y

3 7507 ACORN NUT (2) BR/Y

4 7531 NUT (4) BR/Y

5 7601 LOCKNUT (4) BR/Y

6 90346-00 SUPPORT, lower front (2) BR/Y

7 90367-97 STUD (4) BR/Y

8 90524-01 ISOLATOR (2) BR/Y

9 91300-01 SADDLEBAG, right (black trim) BR/Y

91299-01 SADDLEBAG, left (black trim) BR/Y

10 91877-97 CONCHO (4) BR/Y

98837-97 SADDLEBAG REMOVAL KIT, includes four thread protector caps (not BR/Y
i illustrated)

H-D INTERNATIONAL ONLY
98837-97 SADDLEBAG REMOVAL KIT, includes four thread protector caps (not BR/Y
illustrated) (HDI)

SOFTAIL MODELS
FXST BH FLSTCH BW][ FLSTS BR | FXSTSI BZ | FXSTD 8BS
FXST! Bv FLSTF BM | FLSTS! BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA 177
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10044b MIRRORS

INDEX PART

~ NO. NO. DESCRIPTION MODELS
(R 5774 SPACER (2) ALL
/2 7127 LOCKWASHER - right side BJ/T/W;JA
3 7736 ACORN NUT (1-left side ALL, 1-right side BJ/T/W;JA) ALL
4 91875-88A MIRROR KIT, short - right - convex BH/J/ILIM/RISNIWIXIYTZ:JB
91892-88A MIRROR KIT, short - left - convex BH/J/L/MIR/ISNIWIXIY/Z:JB
91909-90A MIRROR KIT, long - right - convex (black) BT;JA
91910-90A MIRROR KIT, long - left - convex (black) BT,JA

S

SOFTAIL MODELS
FXST BH FLSTCI BW] FLSTS BR | FXSTS! BZ | FXSTD BS
FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC 8J FLSTFI BX | FXSTS BL | FXSTBI JA 179




CALIFORNIA EVAPORATIVE EMISSIONS KIT
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St

CALIFORNIA EVAPORATIVE EMISSIONS COMPONENTS

t0057a
INDEX PART
NO. NO. DESCRIPTION MODELS

NOTE: These parts are required for moiorcycles sold in the state of California.
4195 SCREW, canister to transmission housing (2) (not illustrated) ALL
6116 WASHER , canister to transmission housing (2) (not illustrated) ALL
11321 CABLE STRAP, canister to mounting bracket (2) (not illustrated) ALL

1 27042-84A CANISTER ASM. ALL

28839-00 VENT LINE ASM,, fuel tank to vapor valve & carb to canister (not illust.) ALL
28884-00 EVAF. TUBE ASM. large diameter tube from canister to carb backplate BH/J/L/M/R/S/T

(not illustrated)
27293-00 CANISTER MOUNTING BRACKET (not illustrated) ALL
27328-00 HOSE, rollover valve to canister (not illustrated) ALL
29312-95 CONNECTOR, evap. (not illustrated) ALL
56076-97 RETAINER, vent line (not illustrated) ALL

NOTE: Hose is sold in bulk length under the

following part numbers. Cut to length.
26571-89 HOSE, 7/32" I.D. x 7/16" O.D. (rubber) (10'Ig.) (not illustrated) ALL
27138-90 HOSE, 3/16" 1.D. x 11/32" O.D. (rubber)(10’Ig.) (not illustrated) ALL
SOFTAIL MODELS
FXST BH FLSTCI BW| FLSTS BR | FXSTSI BZ | FXSTD BS

FXSTI BV FLSTF BM | FLSTSI BY | FXSTB BT | FXSTDI JB
FLSTC BJ FLSTFI BX | FXSTS BL | FXSTBI JA
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GLOSSARY

A L
A e Adjuster L H e s left hand
ASM i Assembly LG e e Long
B M
=3 S PO PUTRUPURUUP Black MACH e Machine
BRG ittt Bearing VIt Millimeter
C MPH. .o Miles Per Hour
. MTG i Mounting
O L. e e California N
CARB .o Carburetor
CONN....ooriierrreer e Connecting/Connector NO e Number
CONT. et Continue 0
CTSKuiiiiinerere e Countersink ) ]
CY Lo Cylinder ODuiiici s Outside Diameter
0. e Over Size
D
O et e Ounce
DA e Diameter P
E P LT e e e e Plate
EF L e Electronic fuel injection R
ENG oo Engine )
EVAP oottt Evaporation REQD o Required
EXH oottt Exhaust RoH. Right Hand
F S
F T et s e Foot SOC Socket
STD e et e Standard
G T
G e s Gauge
H PO PO TP P PP PP Teeth
T et e Trademark
HDD e e Head W
HD e Harley-Davidson International .
I WV e s e With
LD s Inside Diameter
N T et e Internal
K
KPP H. et Kilometers Per Hour
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S

780

8558
856A
858A
861A

895
923
925
927A
928
939

941
945
946

956

960
961

992
1039
1311C

1314
1783C

2447

2448

2452

2501A

2531

2534
2538

2566

2579A

2604

2646

26478

2692WB

HARDWARE LISTING

SCREW, 1/4-20 X 7/8 int. hex. hd. cap sems
SCREW, 3/8-16 X 2 knurled socket hd.
SCREW, 5/16-24 X 1 knurled socket hd.
SCREW, 5/16-18 X 2-3/4 hex cap (Grade 5)
SCREW, 3/8-16 X 1 knurled socket hd.(Grade 8
steel)

SCREW, 5/16-18 X 3.00 hex head flange
SCREW, 1/4-20 X 21/32 socket pan hd.
SCREW, 1/4-28 X 5/8 socket button hd.
SCREW, 1/4-20 X 3/4 button hd. (Grade 8 steel)
BOLT, M5 X 0.8 X 35.2 (metric) hex

SCREW, 1/4-20 X 1 w/washer (Grade 2 steel)
(self tapping)

SCREW, 1/4-20 X 5/8 button hd. Torx

SCREW, 1/4-20 X 2-1/2 button hd. Torx
SCREW, 1/4-20 X 2 1/4 hex socket button head
(w/lockpatch)

SCREW, 5/16-18 X 3-1/4 button head w/lock
patch (Grade 8)

SCREW, 1/4-20 X 1-3/4 hex socket head cap
SCREW, 1/4-20 X 1/2 Torx pan hd w/washer
(Grade 8 steel)

SCREW, 7/16-20 X 1-1/2 torx T50 button head
SCREW, 5/16-18 X 2-1/2 hex flange cap (Grade 8)
SCREW, No. 8-32 x 1/2 Philips truss hd.
(self-sealing)

SCREW, K50-2.24 X 17.25MM torx truss head
SCREW, 5/16-18 x 7/8 Pozidriv flat ctsk. hd.
(Grade 2 steel)

SCREW,#10-24 X 5/8 button hd. (Grade 8 steel)
SCREW,#10-24 X 1/2 button hd. (Grade 8 steel)
SCREW, No. 12-24 X 13/16” pan head with lock
patch

SCREW, #8-32 x 3/8 hex washer head
(self-tapping)

SCREW, No. 4-40 x 5/16 Pozidriv pan hd.
(grade 2 steel)

SCREW, 5/16-24 X 3/4” button hd. (Grad 8 steel)
SCREW, 1/4-20 X 1.0 machine pan head w/ lock
patch

SCREW, 8-32 X 7/8 self tapping

SCREW, #8-32 X 5/16 machine oval head
SCREW, No. 10-32 X 1/2 Pozidriv pan hd.
(Grade 2 steel)

SCREW, No. 8-32 x 3/4 Pozidriv pan hd.

(Grade 2 steel)

SCREW, No. 10-24 X 3/4 hex. socket (locking)
(Grade 8 steel)

SCREW, NO. 10-24 X 1/2 socket hd. (Grade 8

steel)

2720

2773

2823

2871W
2882W
2887WA
2917

2921
2927
2039
2941

2955

2980
3008

3017
3022A
3214
3233
3249

3268

3275
3300

3403
3444A

3471
3485A

3494A
3509
3514
3533
3538
3560WA
2561WC
3562
3563

3574
3576

SCREW, No. 10-24 X 1 Torx hd. (w/ locking
adhesive)

SCREW, 1/4-20 X 1/2 Pozidriv pan hd.

(Grade 2 steel)

SCREW, 5/16-24 X 3/8 Pozidriv truss hd.
(w/lockwasher)(Grade 2 steel)

BOLT, 5/16-18 X 1-1/4 hex. hd. (Grade 5 steel)
BOLT, 5/16-18 X 5/8 hex. hd. (Grade 5 steel)
SCREW, 5/16-18 X 3/4 hex cap head

SCREW, 3/8-16 X 3/4 knurled socket hd.
(Grade 8 steel)

SCREW, No. 12 X 5/8 pan hd. Torx (locking)
SCREW,1/4 - 20 X 1/2" flat hd. socket cap
SCREW, No. 8-32 X 5/16 pan hd.

SCREW, 1/4-20 X 35/64 hex socket cap self
tapping (Grade 5)

SCREW, #6-32 X 1/4 pan head phillips machine
w/washer

SCREW, M6 X 16 MM flange head

SCREW, #10-24 x 1-1/4 sckt. hd. cap Torx
(adhesive)

SCREW, #10-24 x .44" pan hd. Torx (self-tapping)
SCREW, 1/4-20 x 1.0 sems cross recess
SCREW, 3/8-16 X 1-1/4 socket hd. (thd. cutting)
SET SCREW, 1/4-28 X 1/4 socket hd.

SCREW, 5/16-18 X 1-3/16 hex socket head cap
(Grade 8)

SCREW, 5/16-18 X 1-1/4 socket hd.

(Grade 8 steel)

SCREW, 5/16-18 X 3/4 hex socket head cap
SCREW, 5/16-18 X 1-1/2 socket head cap

w/ lock patch (Grade 8)

LOCKNUT, M8 X 7 X 12mm hex.

SCREW, 1/4-20 X 5/8 socket fillis. hd.
(w/lockpatch)

BOLT, 1/2-13 X 2-3/4 hex. hd. (Grade 5 steel)
SCREW, 5/16-18 X 1-3/4 knurled socket hd.
(Grade 8 steel)

BOLT, 5/16-18 X 7/8 hex. hd.

BOLT, 3/8-16 X 2-3/4 hex. hd.(Grade 8 steel)
SCREW, No. 8-32 X 1 fillister hd.

SCREW, 5/16-24 X 3/8 socket button hd.
SCREW, 5/16-24 X 1/2 hex. socket button hd.
BOLT TEE, 10-24 X 3/8"

BOLT TEE, 10-24 X 3/8”

SCREW, No.12 X 1/2 hex. washer hd. (seli-tap)

SCREW, 1/4-20 X 3-9/16 large flange hex head
(Grade 5)

SCREW, 1/4-20 X 3/4 hex washer hd.

SCREW, 5/16-18 X 1/2 hex washer hd.
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3588
3589
3594
3601

3602A
3633
3655A

3658
3689
3692A
3693A
36998
3728
3736A
3737A

3746
37678
3775
3784

3892
3893

3929
3953W
3987
4017
4029A
4069A
4074
4091

4132
4163

4164
4165

4166
4168
4175

4179
4180
4188
4190
4195

184

HARDWARE LISTING

SCREW, 1/4-20 X 1/2 hex. flange hd.

SCREW, 5/16-24 X 1-1/4 socket hd. (chrome)
SCREW, 1/4-20 X 5/8 hex socket head cap
SCREW, 1/4-20 x 1-1/4 knurled sckt. hd.

(Grade 8 steel)

10-32 x 1/2 sems (self-tapping), w/ washer
NUT, 1/4-20 knuried

SCREW, 5/16-18 X 7/8 pan head torx w/lock patch
(Grade 8)

SCREW, #10-24 X 1/2 hex socket button head
BOLT, 1/4-20 X 5/8 zinc plate

SCREW, 5/16-18 X 1.0 hex head w/lock patch
SCREW, 5/16-18 X 1-3/4 hex head w/lock patch
SCREW, 3/8-16 X 2.0 hex flange (Grade 8)
SCREW, 1/4-20 X 1/2 hex. hd.

SCREW, 5/16-18 X 1-1/4 hex flange w/lock patch
SCREW, 7/16-14 X 2-1/4 hex head cap w/locking
patch (Grade 5)

SCREW, 1/4-20 X 2-1/4 hex head flange (grade 8)
BOLT, 1/4-20 X 5/8 hex. hd.(Grade 5 steel)
SCREW, 3/8-16 X 2 hex hd. (Grade 5 steel)
SET SCREW, 1/2-20 X 1/2 socket hd.
(w/lockpatch)

SCREW, 1/4 X 5/8 (self-tapping)

SCREW, 1/4-20 X 1/2 hex washer head

(self tapping)

SCREW, 5/16-18 X 1/2 hex head

BOLT, 5/16-24 X 1/2 hex. hd.(Grade 5 steel)
BOLT, 5/16-18 X 3/4 hex. hd.(Grade 5 steel)
BOLT, 5/16-18 X 1 hex. hd.(Grade 5 steel)
SCREW, 3/8-16 X 2-1/4 socket hd.(black)
SCREW, 1/4-20 X 3/4 knurled socket hd.

BOLT, 1/2-13 X 2 hex. hd. shoulder

BOLT, No. 10-24 X 1/2 hex. washer hd.
(self-tapping)

SCREW, 1/4-20 X 1 1/8 hex socket button hd
SCREW, 3/8-16 X 7/8 button hd. torx

(Grade 8 steel)

SCREW, 3/8-16 X 1-1/4 button hd. torx

(Grade 8 steel)

SCREW, 3/8-16 X 1-5/8 button hd. torx

(Grade 8 steel)

SCREW, 8-32 X 1/2" button hd. torx

SCREW, 3/8-16 X 1” self tapping

SCREW, 1/2-20 X 5/8" socket button head w/lock
patch

SC REW, 3/8-16 X 1" torx

SCREW, 3/8-16 x 1-1/2 button hd. torx

SCREW, 3/8-16 X 1-1/4” button hd. torx
SCREW, 3/8-16 X 3/4" button hd. torx

SCREW, 3/8-18 X 3" hex socket

4197
4206
4213
4216
4217
4232
4311
4312
4313
4314
4315
4326A
4343

4350A
43558
4358A
4383
4391
4411
4453
4716W
4717A

4719W
4721
4722
4724
4726
4729
4740A

4741A
4747

4763

4814A

4816A
4820A
5403B
5416
5443
5710
5756
5775
6003
6016
6019
6036

BOLT, 3/8-16 X 3-3/4” hex (Grade 5 steel)
SCREW, 3/16-18 X 1" hex head

SCREW, M8 X 30mm button hd. cap

SCREW, 5/16-18 X 7/8 flange hex head (Grade 5)
SCREW, 5/16-18 X 1.0 flange hex head (Grade 5)
SCREW, 5/16-18 X 2-3/4 torx button head (Gr. 5)
SCREW, 3/8-16 X 1-5/8” socket hd.

BOLT, M6 X 1.0 X 12 flange head

SCREW, 3/8-16 X 1-1/4" socket hd.

SCREW, 3/8-16 X 3" socket hd. torx (Grade 8)
SCREW, 3/8-16 X 3-1/2" socket hd. torx (Grade 8)
SCREW, 5/16-18 X 2 hex. soc. hd.

SCREW, 5/16-24 x 1-3/4 hex sckt button hd.
(adhesive)

SCREW, 3/8-16 X 1-1/2 hex. soc. hd.

SCREW, 3/8-16 X 1-3/4" socket hd torx (Grade 8)
SCREW, 10-32 X 5-1/4” hex cap

SCREW, 5/16-18 X 5/8 washer (Grade 2 steel)
BOLT, 5/16-24 X 5/8 hex. hd. (Grade 5 steel)
BOLT, 3/8-24 X 1-3/4 hex. hd.(Grade 5 steel)
BOLT, 1/4-20 X 7/8 hex. hd.

BOLT, 3/8-16 X 1-1/4 hex. hd.(Grade 5 steel)
SCREW, 1/4-20 X 2-1/4 knurled socket hd.
(w/lockpatch)

BOLT, 3/8-16 X 2-1/2 hex. hd.(Grade 5 steel)
BOLT, 3/8-16 X 1-1/2 hex. hd.(Grade 5 steel)
BOLT, 3/8-16 X 2-1/4 hex. hd.(Grade 5 steel)
BOLT, 3/8-24 X 1-1/2 hex. hd.(Grade 5 steel)
BOLT, 7/16-20 X 1-1/2 hex. hd.(Grade 5 steel)
BOLT, 7/16-20 X 1-1/4 hex. hd.(Grade 5 steel)
SCREW, 1/4-20 X 1-1/4 knurled socket hd.
(w/lockpatch)

SCREW, 1/4-20 X 1 hex. socket hd.(w/lockpatch)
SCREW, 3/8-16 X 2-5/8 knurled socket hd.
(Grade 8 steel)

SCREW, 5/16-18 X 1-1/4 button hd. torx

(Grade 5 steel)

SCREW, 1/4-20 X 1-1/8 knurled socket hd.
(w/lockpatch)

SCREW, 5/16-18 X 1-1/2 socket hd.

SCREW, 1/4-20 X 2 hex. socket

CARRIAGE BOLT, 1/4-20 X 3/8

CARRIAGE BOLT, 3/8-16 X 1/8 (Grade 5 steel)
CARRIAGE BOLT, 5/16-18 X 1-3/4"

WASHER, 63/64 X 1-1/2 X 5/64

WASHER, 21/32 X 1-5/16 X 5/8

WASHER, 11/32 X 1/2 X 31/64

WASHER, 1-3/16 X 1-3/8 X 5/64

WASHER, 11/32 X 11/16 X 1/16

WASHER, 25/34 X 59/64 X 3/16 heat treated
WASHER, 17/64 X 1 X 1/16




6040A
6042A
6047
6057
6072
6099
6101
6109
6116
6229W
6237
6333
6353
6366
6371
6379W
6400HB
6409
6448HB
6474
6497HW
6498
6516HW
6530
6532
6534
6535
6590HW
6639
6655
6701
6702
6703
6716
6724
6753
6756
6758
6762B
6771A
6812
6829
6852
7038
7039
7041
7062
7068
7124
7127

HARDWARE LISTING

WASHER, 3/4 X 1-1/2 X 1/16 (layered)
WASHER, 1 X 1-1/5 X 1/16 (layered)
WASHER, 13/64X 13/64 X 3/64
WASHER, 1/2 X 7/8 X 3/16 (nylon)
WASHER, 3/8 X 1 1/4 X 5/64
WASHER, 1/4 X 7/16 X 1/16
WASHER, 17/64 X 27/64 X 1/16
WASHER, 5/16 X 11/16 X 1/8
WASHER, 5/16 X 13/16 X 1/8
WASHER, 5/16 X 1-1/16 X 3/64
WASHER, 5/16 X 1-1/8 X 5/64
WASHER, 5/16 X 7/8 X 5/64
WASHER, 3/8 X 13/16 X 1/16 (chrome)
WASHER, 1/2 X 1-1/4 X 3/32
WASHER, 25/64 X 1 X 3/32

WASHER, 3/8 X 5/8 X 3/64

WASHER, 5/16 X 13/16 X 3/32
WASHER, 1/2 X 3/4 X 1/32 (plastic)
WASHER, 13/32 X 13/16 X 7/64
WASHER, 3/8 X 5/16 X 3/16 (hardened)
WASHER, 7/16 X 1-1/8 X 3/64
WASHER, 9/16 X 13/16 X 1/32 (nylon)
WASHER, 7/16 X 1-1/8 X 1/8
WASHER, 1/2 X 1 X316

WASHER, 3/8 X 3/4 X 1/8

WASHER, 3/8 X 1-3/4 X 3/32 (hardened)
WASHER, 5/16 X 1-1/4 X 3/32 (hardened)
WASHER, 1/2 X 1-1/8 X 3/32
WASHER, 5/8 X 1-5/16 X 3/32 (chrome)
WASHER, 5/8 X 1-1/2 X 3/32
WASHER, 3/8 X 13/16 X 1/16
WASHER, 5/16 X 11/16 X 1/16
WASHER, 1/4 X 5/8 X 1 /16

WASHER, No. 10 X 1/2 X 3/64
WASHER, 21/32 X 1-1/16 X 1/16
WASHER, 1/2 X 1-1/4 X 1/8 (notched)
WASHER, 1/2 X 1-1/16 X 3/32
WASHER, 3/8 X 37/64 X 7/64
WASHER, 11/16 X 29/32 X 1/32
WASHER, 21/64 X 33/64 X 1/16
WASHER, 13/32 X 11/16 X 1/16
WASHER, 31/64 X 1 X 7/64

WASHER, 41/64 X 1-1/8 X 5/64
LOCKWASHER, 3/8

LOCKWASHER, 7/16

LOCKWASHER, 5/16

LOCKWASHER, M 84 X 13X 1.2
LOCKWASHER, 1/2

LOCKWASHER, 1/4 internal tooth
LOCKWASHER, 5/16 internal tooth

7129
7130W
7220
7230
7232
7479
7481
7495
7499
7507

7531
7549A
7593
7600
7601
7606
7613A
7624
7626W
7627
7629
7651
7667
7669
7680W

7686
7716
7736

7739
7742
7744

7748W
7753
7768W
7778
7783
7792
7800W
7838
7848W

7862
7879
7880
7951

LOCKWASHER, 1/2 internal tooth
LOCKWASHER, 3/8 internal tooth
LOCKWASHER, No. 10 external tooth
LOCKWASHER, 1/4 external tooth
LOCKWASHER, 5/16 external tooth
FLANGENUT 5/8-11 steel (Grade 6)

ACORN NUT, 5/16-18 X 5/8 X 1/2 hex
FLANGE NUT, M6

FLANGE NUT, 1/4-20

ACORN NUT, 5/16-18 X 11/16 X 1/2 hex.
(Grade 2 steel)(chrome)

FLANGE LOCKNUT, 5/16-18 X 9/32 X 1/2 hex.
ACORN NUT, 5/16-18 X 9/16 X 1/2 hex.
FLANGE NUT, 5/16-24

HEX NUT, No. 4-40 (keps)

FLANGE LOCKNUT, 3/8-16

LOCKNUT, No. 8-32 X 1/4 X 1/4 hex.(chrome)
SPEED NUT, 1/8 dia. stud size

LOCKNUT, No. 10-24 X 1/4 X 3/8 hex.
LOCKNUT, 3/18-32 (nylon) (Grade 6)

ACORN NUT, 1/2-13 X 3/4 hex (chrome)

NUT, No. 10-32 X 3/8 hex (keps)

ACORN NUT, No. 12-24 X 3/8 hex

NUT, 3/8-16 X 9/32 X 9/16 hex. (w/nylon insert)
TEE NUT, 5/16-18

ACORN NUT, 3/8-16 X 25/32 X 9/16 hex.
(Grade 2 steel)(chrome)

LOCKNUT, 1/4-20 X 5/16 X 7/16 hex.
FLANGE LOCKNUT, 1/4-20 X 7/16 hex
ACORN NUT, 5/16-24 X 19/32 X 1/2 hex.
(Grade 2 steel)(chrome)

LOCKNUT, 5/16-18 X 11/32 X 1/2 hex.
LOCKNUT, 1/4-20 X 7/32 X 7/16 hex.

JAM NUT, 5/16-24 X 3/16 X 1/2 hex.

(Grade 2 steel)

NUT, 5/16-18 X 1/4 X 1/2 hex.(Grade 2 steel)
NUT, 5/16-24 X 1/4 X 1/2 hex.(Grade 2 steel)
LOCKNUT, 1/2-13 X 19/32 X 3/4 hex.
LOCKNUT, 3/8-16 X 7/16 X 9/16 hex.

NUT, 3/8-16 X 5/16 X 9/16 hex.(Grade 2 steel)
NUT, 1/4,-20 X 1/4 hex. (Grade 2 steel)

NUT, 3/8-24 X 5/16 X 9/16 hex.(Grade 2 steel)
HEX NUT, No. 10-24 (keps)
JAM NUT, 7/16-20 X 1/4 X 11/16 hex.

(Grade 2 steel)
ACORN NUT, 3/8-16 (locking)(chrome)
FLANGENUT, 1/2-13 x 1/2 x 3/4 (Grade 6 steel)
NUT, 1/2-13 X 7/16 X 3/4 hex.(Grade 2 steel)
JAM NUT, 3/4-16 X 17/64 X 1-7/64 (grade 2)
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7956 HEX NUT, 1/2-20 x 1/2 x 3/4

7959 ACORN NUT, 1/2-13 x 13/16 x 3/4 (chrome)
7962 NUT, 5/16-18 X 1-11/16 hex

7974 JAM NUT, 5/8-18 x 3/8 x 1

7987 CASTLE NUT, 5/8-18 X 15/16 hex

7994 LOCKNUT, 5/8-18 X 15/16 hex

8001 ACORN NUT, 1/2-20 X 1.0 X 3/4 hex (Grade 5)

chrome
8108 SPEED NUT, 11/32 dia.
994 SCREW, 5/16-18 X 7/8 torx button hd (grade 5)

94004-90TACORN NUT, 1/4-20 x 5/8 x 7/16 (chrome)
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10006 101 10224 173 11319A 41 14783-00 15 17922-99 9
10008 133 10225 173 11321 181 14784-00 15 17923-99 9
10006 135 10226 125 11323 127 14785-00 15 17939-99 9
10006 153 10226 127 11323 129 14786-00 15 17945-36B 9
100086 167 10228 121 11323 131 14787-00 15 17947-36 9
10006 31 10236 125 11326 139 14788-00 15 17948-99 9
10006 89 10236 127 11342 41 14789-00 15 17964-99 9
1001 93 1039 9 11345 139 14790-00 15 17966-99 9
10014 125 10998 43 11351 133 15363-98 137 17968-99 9
10014 129 11031 17 11364 61 16113-02 5 18001-83B 7
10014 21 11067 47 11410 109 16114-02 5 18011-86 7
10031 59 11085 53 11413 57 16118-02 5 18020-83 7
10038A 125 11096 49 11437 111 16119-02 5 18074-83A 7
10038A 127 11105 139 11437 115 16121-02 5 18076-83 7
10038A 129 11105 43 11447 139 16126-02 5 18085-99 7
10038A 131 11116 39 11456 81 16128-02 5 18112-92A 7
10039 173 11117 133 11494 17 16129-02 5 18124-83A 7
10039 99 11117 135 11514 91 16132-02 5 18130-83D 7
10040 89 11132 43 11529 125 16142-02 5 18131-83D 7
10053 59 11132 9 11529 127 16155-02 5 18133-83B 7
10065 105 11140 13 11533 125 16184-02 5 18134-83A 7
10065 109 11143 55 11533 127 16247-00 19 18201-83 7
10065 111 11143 59 11565 91 16478-85A 7 18202-83 7

- 10065 149 11145 9 12035B 47 16480-92 7 18219-83A 7
10065 153 11147A 51 12045 4 16525-99 7 18222-83A 7
10065 163 11150 41 12052 51 16526-99 7 18229-83 7
10065 167 11155 101 12066 51 16574-99A 13 18535-99 9
10065 173 11161 43 12067A 43 16574-99A 43 18538-99A 9
10074 141 11165 43 12068 13 16583-00 15 18635-99A 9
10074 141 11179 43 1311D 133 16589-99A 13 21930-99 11
10074 143 11179 55 1311D 135 16595-99A 13 21931-99 11
10076 59 11182 39 1314 133 16595-99A 7 21933-99 11
10080 139 11191 41 13549-02 137 16715-83 7 21936-99 11
10081 89 11244 113 13550-02 137 16716-99 7 21937-99 11
10102 111 11244 85 13551-02 137 16717-99 7 21938-99 11
10102 135 11248 39 13552-02 137 16719-99 9 22097-99 11
10103 135 11256 7 13553-02 137 16722-99 7 22132-99 11
10108 173 11260 87 13554-02 137 16724-99 7 22307-99 13
10108 61 11261 115 13618-01 137 16775-99 7 23912-00 11
10113 157 11270 9 13774-00 137 16834-99 7 24039-01A 13
10124 55 11271 101 13775-00 137 17045-99A 17 24316-99 11
10136 163 11272 101 13778-00 137 17045-99A 9 2447 115
10146 101 11273 13 13914-99 137 17052-99 7 2447 161
10149 173 11273 7 13915-99 137 17053-99 7 2448 115
10177 173 11280 69 13918-99 137 17360-83A 9 2452 103
10177 31 11282 91 13919-99 137 17375-83A 9 24603-00 19
10177 33 11286 17 13926-99 137 17386-99 9 24604-00A 13
10177 35 11289 37 13928-99 137 17428-57 9 24619-00 13
10181 153 11289A 45 14142-86 111 17572-99 9 24620-00 13
10181 171 11290 173 14150-86 77 17573-99 9 24983-00 17
10183 157 11290 43 14270-92 51 17574-99 9 2501A 149
10183 173 11291 25 14716-00 15 17575-99 9 2501A 151
10184 157 11291 37 14717-00 15 17576-99 9 2501A 173
10190 101 11292 27 14728-00 15 17577-99 9 25244-99 17
10193 89 11292 29 14761-00 15 17594-99 9 25267-99B 17
10208 139 11293 17 14762-00 15 17611-83 9 2531 111
10216 139 11293 9 14764-00 15 17618-99 9 2534 93
10222 127 11294 93 14780-00 15 17620-99 9 25344-99 17
10222 131 11298 17 14781-00 15 1783C 53 25364-01 17
10222 133 11301 17 14782-00 15 17907-01 9 25367-01 17
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25369-01 17 27125-89 21 27586-88 23 29465-99 27 31661-90 39
2538 93 27126-89 21 27587-88 23 29465-99 29 31662-90 39
25414-99 51 27127-89 21 27600-01A 25 29474-99 27 31663-90 39
25416-99B 51 27128-89 21 27603-01 25 29474-99 29 31664-94 39
25533-99A 17 27130-90 21 27604-01A 25 29476-99 27 31682-00 33
25534-99 17 27136-90A 21 27608-01 25 29476-99 29 31688-90 39
25544-00 17 27137-81 21 27609-01 25 29482-00 27 31689-90 39
25604-00 43 27138-90 181 27612-01 25 29501-99 27 31692-90 39
25605-00 43 27146-89 21 27613-99 21 2955 171 31695-90 39
25607-99 17 27147-89 21 27628-01 25 29581-01 27 31702-98 39
25609-99 17 27148-89 21 27629-01 25 29581-01 29 31703-98 39
25610-99 17 27153-01 125 27630-01 25 29582-01 27 31725-00 33
2566 55 27153-01 127 27635-01 25 29582-01 29 31741-00 89
25716-99 17 27153-01 129 27667-00A 163 29583-01 27 31742-00 33
25717-00 17 27153-01 131 27667-00A 167 29583-01 29 31742-00 35 e
25719-00 17 27153-01 173 2773 123 29584-01 27 31743-01 35 ‘
25721-00 17 27156-89 21 27886-78A 23 29584-01 29 31772-01 35
25722-00 17 27162-89 21 2823 73 29588-01 27 31773-01 3 “
25723-00 17 27170-89 21 2871W 155 29588-01 29 31981-99B 33
2579A 59 2720 31 28828-00 127 29658-01 29 31981-99B 35
2579A 61 2723 113 28828-00 129 29660-01 29 31983-00B 33
25938-00 17 27231-98 21 28828-00 131 29662-01 29 31983-00B 35
26035-99A 17 27243-95 21 2882W 89 29664-01 29 3214 105
2604 111 27249-96 127 28838-00 125 29666-01 29 32316-99 25
2604 119 27249-96 129 28838-00 127 29668-01 29 32316-99 37
2604 123 27249-96 131 28838-00 129 29744-01 27 32317-86A 33
26210-99 17 27260-00 21 28838-00 131 29744-01 29 32317-86A 35
262248-00 17 27261-96 21 28839-00 181 2980 49 3233 89
26255-00 17 27262-96 21 2887WA 51 29923-01 53 32424-98 25
26352-95A 13 27263-96 21 28884-00 181 29981-95 31 32424-98 37
26400-82 17 27267-00 21 29062-95B 27 30017-01 31 32446-99 37
26432-76A 13 27270-95 25 29126-90A 27 3008 151 3249 43
2646 121 27293-00 181 29127-95A 27 3017 125 32543-99 17
26464-99 17 27311-76 23 29127-95A 29 3017 127 32568-00A 33
2647B 109 27315-88A 23 29161-00 27 30202-01 35 32612-01A 35
26561-99 37 27317-88 23 29169-00 27 3022A 157 3268 115
26567-99 125 27328-00 181 2917 105 31342-94 39 32707-01 37
26567-99 129 27339-90 23 2917 121 31430-94 39 32727-00 17
26571-89 181 27360-76 23 29181-00 27 31510-90 39 3275 21
2692WB 155 27361-76A 23 2921 103 31511-01A 167 3275 25
26995-86B 21 27362-76 23 29229-88C 27 31515-90 39 32762-01A 35
26995-86B 25 27371-76A 23 29256-00 27 31516-94 39 32766-01A 35
27002-89 21 2738 113 29269-83A 27 31518-90 39 32768-01A 35 ~
27009-86A 21 27405-00 23 29269-83A 29 31519-90 39 3290 17 e
27009-86A 25 27406-00 21 2927 95 31521-98 39 3300 43
27010-86A 21 27408-01 133 29312-95 181 31522-00B 163 33005-02 43
27010-86A 25 27414-99B 21 29313-95 27 31522-00B 167 33006-02 43
27016-00 125 27421-99B 21 29313-95 29 31522-00B 173 33007-02 43
27016-00 127 27428-00A 21 29338-99 27 31525-90 39 33048-72 97
27016-00 131 27429-00A 21 29342-99 27 31527-90 39 33051-02 43
27042-84A 181 27560-00 129 29350-99 27 31530-90 39 33052-02 43
27072-00 125 27575-88A 23 29366-00 27 31535-91 39 33126-94 39
27072-00 127 27576-92 23 2939 161 31538-98 39 33127-94 39
27072-00 129 27577-92 23 29404-01 27 31548-90 39 33189-63 97
27072-00 131 27579-88A 23 29404-01 29 31553-94A 39 33301-00A 41
27100-88 21 27580-88 23 2941 31 31600-90 39 33304-00 41
27101-88 21 27581-88 23 29449-98A 27 31604-91 39 33318-85 51
27122-89 21 27582-88 23 29456-99 27 31606-00 33 33344-94 43
27123-89A 21 27583-88 23 29461-99 27 31655-99 33 33364-00A 41
27124-89 21 27585-88 23 29461-99 29 31660-90 39 33374-00 41
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33375-00A 41 3509 105 3728 145 40266-85 53 4180 93
33376-00 41 35093-00 13 37312-75 49 40289-00 53 4188 117
33383-02 41 3514 105 37313-80 49 40289-00 71 4188 119
33445-94A 51 3514 109 3736A 9 40295-00 53 4190 143
33446-94A 51 35211-91A 53 3737A 53 40295-00 71 4194 151
33449-94 39 35251-93C 45 3737A 71 40299-83A 53 4195 181
33525-00 139 35252-93B 45 3746 9 4029A 83 41957-97 61
33531-00 139 3533 81 37496-90 49 40303-00 53 4197 125
33630-00 89 3533 83 375 43 40303-00 71 4197 127
33630-00 97 3538 109 375 51 40307-00 53 4197 129
33660-90B 41 3538 59 37550-98 49 40308-94 53 4197 131
33668-90B 41 3538 77 3767B 93 40323-00 17 4206 139
33670-97 41 3538 81 37707-98A 49 40384-91 53 4213 75
33683-00 89 3538 83 3775 105 40392-91 53 4216 139
33683-00 97 3559 39 3775 145 4069A 33 4217 139
337 43 3560WA 111 37802-98B 49 4074 91 42303-00A 59
33708-94 41 3561WC 111 3784 41 4091 59 42305-00 59
33708-94 97 3562 63 37871-98A 49 40910-00 69 4232 155
33714-90A 113 35622-79C 47 37873-90 49 40918-87 61 42382-87C 61
33719-79A 41 35625-94 47 37874-90 49 40920-87 61 42416-83 61
33720-93 113 35626-94 47 37883-98 49 40922-87 61 42431-00 97
33849-97 41 35629-79 47 37884-98 49 40964-00 71 42454-99 61
33895-82A 41 3563 161 37903-90 49 40975-00 71 42455-99 61
33904-00 173 35632-79 47 37904-90 49 40976-00 71 42460-80B 61
33904-00 43 35653-98 45 37905-00 49 41008-00 71 42507-00A 97
3403 39 3574 173 37906-90 49 41029-00 71 42515-00A 61
34064-00A 41 3574 91 37909-90 49 41040-88B 85 42532-82 61
34088-87A 41 3574 93 37912-98A 49 41042-93 113 42533-91A 45
34091-85 47 3574 95 37913-98 49 41043-00 69 42597-00A 61
34191-79E 41 3576 155 37932-98 49 41047-97 87 43005-00 69
34193-79E 41 3588 173 38608-96 55 41079-00 71 43016-00 69
34195-79E 41 3588 61 38630-88 55 41109-88 69 43032-40C 69
3444A 59 3589 103 38664-00 55 41110-79A 71 43032-40C 71
34541-00 43 3594 43 38665-00 55 41116-97 69 43057-80B 69
34544-00 43 3594 53 38666-00 55 41123-79 69 43067-97 69
34546-00 43 3594 59 38712-68 37 41123-79 71 43085-97 69
34564-90A 41 3601 35 38723-99 37 4132 55 43085-97 71
34611-65 41 3602A 33 3892 173 4132 59 4311 89
3471 99 3602A 35 3892 77 41584-86A 69 4312 147
34732-00 45 3633 95 3893 125 41595-00 71 4313 43
34774-00 45 3655A 61 3893 127 4163 87 4314 97
3485A 111 3655A 69 3893 129 4163 89 4315 97
34904-86C 45 3658 151 3893 131 4163 97 43155-00 69
34920-86A 45 3658 171 3909 41 4164 87 43157-83A 69
3494A 99 36801-87B 45 3929 128 4165 87 43157-83A 71
34972-02A 41 3689 121 3953W 77 4166 157 4326A 39
34977-02A 41 3689 123 3987 121 4168 43 43346-83B 69
34978-00A 41 3692A 9 3987 143 41713-86 59 43354-00 69
35025-79B 47 3693A 9 3987 57 41713-86 77 43360-00 69
35026-94 47 36998 43 39954-99A 17 41731-01 59 4343 103
35027-94 47 37069-90 49 39964-99A 17 41731-01 61 43466-97 115
35028-94 47 37071-87 45 39965-99 17 41733-88 59 43467-97 115
35029-94 47 37075-87 45 39976-01 53 41739-84A 59 4350A 77
35042-91 47 37088-90 49 39990-01 53 41747-82A 59 4350A 81
35051-89 47 37090-98A 49 39998-65A 53 41747-82A 61 4350A 83
35060-00 17 37105-99 45 40007-36B 53 4175 7 43558 97
35064-79 47 37189-99 45 4017 145 41755-99A 61 43567-92 71
35076-79 45 37232-00 45 4017 41 4179 117 4358A 39
35078-79 45 3728 141 40250-94B 53 4179 119 43608-00 69
35087-99 45 3728 143 40251-92A 53 41797-00 71 43608-00 71
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43614-00 69 44313-01 67 45607-93 81 45859-77A 73 46068-00 75
43617-00 69 44314-00 65 45611-86 73 45859-77A 75 46175-00 75
43623-00 69 44314-00 67 45611-86 75 45859-77A 77 46176-00 75
43623-00 69 44315-00 65 45611-86 77 45865-84 73 47008-00 89
43624-00 69 44315-00 67 45611-86 81 45865-84 75 4716W 19
43654-00 71 44337-00A 65 45619-97 83 45865-84 79 4718W 97
43662-80B 69 44337-00A 67 45628-92 81 45866-84 73 4717A 35
43671-00 69 44338-00 65 45628-92 83 45866-84 75 4717A 43
43672-00 69 44338-00 67 45629-97 87 45866-84 79 4719W 145
43676-00 69 44351-00 67 45631-97 87 45873-00 73 4721 97
43683-00 69 44441-00 67 45633-00 83 45874-91 73 4722 105
43700-00 69 44442-00A 67 45640-00 73 45875-84A 73 4724 105
43701-00 69 44447-00 69 45648-85 73 45875-84A 75 4726 19
43727-00 53 4453 77 45649-91 85 45875-84A 79 4729 73
43727-00 71 45004-96 59 45651-91 85 45915-00 79 4729 77
4383 57 45005-96 59 45655-88 85 45916-00 79 4740A 17
4391 153 45006-96C 59 45655-88 87 45917-86 79 4740A 43
44.016-00 67 45016-96 59 45656-97 87 45918-00 79 4740A 51
44.020-83 63 45017-93 55 45659-88 85 45930-00 79 4741A 17
44.021-83 63 45019-96A 59 45659-88 87 45931-00 79 4741A 31
44.022-83 63 45021-86 55 45660-88A 85 45932-00 79 4741A 37
44.029-00 69 45032-82 55 45662-88 85 45933-86 73 4741A 9
44.029-00 85 45032-82 59 45662-88 87 45933-86 75 4747 85
44.030-88A 85 45036-88 55 45663-88A 85 45933-86 79 47573-00 91
44-031-97 87 45042-96 59 45670-80 73 45935-88 81 47577-00 91
44.044-00 85 45042-96 61 45670-80 75 45935-88 .83 47579-00 91
44.046-00 65 45044-96 55 45670-80 77 45936-88 81 47610-00 91
44.047-83 63 45044-96 59 45672-80A 73 45936-88 83 4763 125
44.048-83 63 45057-99 61 45680-90 89 45937-88 81 4763 127
44.048-83 65 45066-00 75 45683-90 87 45937-88 83 4763 129
44-048-83 67 45091-97 59 45684-90 87 45940-84 73 4763 131
44.053-83B 63 45110-96 59 45685-93 105 45940-84 75 48048-00 91
44.054-83 63 45119-00 59 45685-93 73 45940-84 79 48049-00 91
44059-83 63 45156-00 61 45717-63 73 45964-86 79 48052-00 45
44061-83 63 45199-99 59 45717-63 75 45998-73 73 48053-00 45
44062-83 63 45250-98 59 45718-60 73 45998-73 79 48054-00 19
44.063-83C 63 45323-01 111 45718-60 75 46000-00 75 48093-00 19
44.074-88B 63 45359-00 15 45733-48 73 46004-00 73 48094-00 19
44077-88D 63 45405-75A 73 45733-48 75 46006-00 73 48099-01 173
44.079-97 63 45405-75A 75 45733-48 77 46048-00 73 48127-01 31
44-082-00A 65 45405-75A 77 45764-00 91 46048-00 75 4814A 43
44.082-00A 67 45417-00 73 45769-00 75 46053-88 81 4818A 99
44.086-97 87 45417-00 75 45790-80 75 46053-88 83 4820A 51
44.097-97 63 45418-00 73 45803-97 73 46054-88 81 48300-60 73
4411 105 45419-80 73 45803-97 75 46054-88 83 48300-60 75
44.126-87 61 45419-80 75 45806-00 139 46055-88 81 48300-60 79
44147-87A 65 45419-80 77 45832-77A 73 46055-88 83 48300-60 81
44147-87A 67 45420-80 73 45832-77A 77 46056-88 81 48300-60 83
44156-00 69 45423-92 55 45834-77 77 46056-88 83 48306-88 81
44160-00 65 45423-96 59 45838-77 73 46057-88 81 48306-88 83
44163-00 65 45456-86A 77 45838-77 75 46057-88 83 48315-60 73
44177-00 65 45468-00 139 45838-77 77 46058-97 99 48315-60 75
44177-00 67 45473-88 81 45842-77A 73 46059-90 99 48315-60 79
44190-88A 63 45475-00 75 45842-77A 75 46060-88 81 48315-60 89
44197-77 63 45491-97 83 45842-77A 77 46060-88 83 48324-00 75
44215-97A 63 45544-88 99 45845-77 73 46064-00 75 48330-48A 73
44235-97 87 45567-88 81 45845-77 75 46065-88 81 48332-48B 73
44236-97 87 45567-88 83 45845-77 77 46065-88 83 48361-80 73
44260-00 69 45569-00 81 45858-77 73 46066-00 75 48361-80 75
44313-01 65 45605-00 77 45858-77 77 46067-00 75 48361-80 79
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48361-80 81 53436-97 157 57063-00 103 59289-92 121 6019 63
48361-80 83 53438-92 107 5710 73 59289-92 81 6019 93
48365-48A 73 5403B 123 5710 75 59289-92 83 60328-98A 139
48365-48A 75 5416 143 5710 77 59290-92 119 60328-98A 45
48365-48A 79 5416 145 57217-02 61 59290-92 121 6036 93
48365-48A 81 5416 53 5756 71 59290-92 81 6036 95
48365-48A 83 54321-85 69 5774 179 59290-92 83 60362-00 57
48868-00 89 54321-85 71 5775 139 59355-97 115 60363-00 91
48887-00 89 5443 149 58060-93 153 59356-97 115 B6040A 85
49166-00 97 54484-97 83 58082-02 109 59357-00 115 6042A 85
50005-85A 89 54485-97 81 58089-97 109 59358-97 115 B6042A 87
50015-74A 89 54508-00A 91 5818 125 59438-00 121 6047 173
50087-89B 89 55919-01 99 5818 127 59465-00 121 60533-00A 57
50614-91A 97 55933-97 99 5818 129 59481-00 73 60539-94 51
50621-79A 97 56018-98 929 5818 131 59481-00 75 60543-99A 51
50635-82A 97 56019-98 99 58213-00 103 59481-00 79 60564-00A 57
508 69 56076-97 125 58241-95 103 59482-00 73 60567-90A 51
508 71 56076-97 127 58252-95 103 59482-00 75 6057 41
509 115 56076-97 129 58253-95 103 59482-00 79 60572-86 51
509 63 56076-97 131 58272-95 103 59543-01 121 60586-99A 51
50912-72 97 56076-97 181 58406-75A 103 59567-00 117 60630-94B 51
50942-00 97 56093-88A 99 58408-75A 103 59567-00 119 60647-94 39
50972-75 89 56102-99 99 58416-77A 108 59567-00 121 60668-99 51
50991-86 79 56119-77A 99 58417-77 1083 59536-00 119 60678-85 51
51184-00 93 56122-77 99 58428-94 103 59672-99 119 60713-99 51
51185-00 93 56124-77 99 58431-94 103 59759-00 121 60714-98 51
51186-00 93 56133-00A 99 5885 109 59768-97 117 60715-99A 51
51188-00 93 56135-00 99 58991-00 117 59768-97 119 6072 109
515 61 56153-73 99 59043-93 113 59768-97 121 60721-99A 51
51650-00 93 56159-73 99 59053-00 121 59768-97 93 60724-98A 51
51792-01 95 56182-00A 91 59066-00 117 59768-97 95 609 41
51793-01 95 56183-00 91 59116-96 111 59876-00 111 609 43
51796-00 95 56188-00 99 59117-96 119 59914-00 117 6099 33
51798-00 93 56206-96 101 59118-00 115 59924-80A 111 6099 35
51798-00 95 56220-94A 101 59122-97 115 59954-00 119 6099 61
52015-97A 95 56224-99 99 59129-86A 111 59955-00 119 60993-00 125
52097-00 93 56305-96 101 59139-00 111 59964-00 117 60993-00 127
5216 115 56306-96 101 59144-00 119 59964-00 119 61001-01 133
52189-00 93 56342-01 101 59155-00 119 59969-00 117 6101 55
5221 175 56343-01 101 59164-97 115 59969-00 119 6101 59
5221 93 56394-74 101 59174-99 95 59984-73 123 61081-92 149
52210-00 93 56396-74A 101 59176-96A 113 59986-75 123 61081-92 151
52218-00 93 56397-74C 101 59180-80 111 59988-72A 121 61081-92 89
52441-95 115 56402-83A 101 59201-96 111 59988-72A 123 6109 115
52441-95 157 56432-98 101 59211-74 111 59993-00A 123 6109 161
52506-00 93 56433-98 101 59235-86 111 59994-93A 121 61109-85D 125
52507-00 93 56508-76 101 59251-90 119 59994-93A 123 61109-85D 127
52560-00 93 56538-88 99 59254-91 117 60001-55 123 61109-85D 129
52602-00 93 56540-88 99 59254-91 119 60003-89 123 61109-85D 131
52681-97 95 56541-86A 99 59255-91 117 60019-93 121 61155-00 125
52720-00A 93 56542-86A 99 59255-91 119 60019-93A 123 61155-00 127
52731-00 93 56548-97 99 59255-91 93 60020-97 123 6116 181
52771-82 93 56550-97 99 59256-84A 93 60021-97 123 61165-00 125
52787-00 93 56567-86B 99 59259-90 121 60028-00 121 61165-00 127
52788-00 93 56569-86 99 59259-90 123 6003 47 61192-96 133

. 53156-86 99 56627-00 121 59287-92 119 60035-00 121 61192-96 135
1 53157-97 99 56628-00 121 59287-92 121 601 17 61209-01A 133
' B34 63 57060-00 103 59288-92 119 60120-00 121 61231-01 133
534 85 57061-00 103 59288-92 121 6016 51 61272-92B 125
53436-97 121 57062-00 103 59289-92 119 6019 19 61272-92B 127
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61272-92B 129 62843-00 127 65086-00 141 65890-00 143 67271-99 149
61272-92B 131 62843-00 129 65090-00 143 65894-00 143 67423-00 151
61315-02 133 62843-00 131 65094-00 143 65900-00 143 6753 99
61315-02 135 62845-00 139 65148-00 143 65907-97 145 6756 99
6 1324-01 135 62880-00 125 6516HW 19 65908-00 145 6758 63
61338-02 125 62880-00 127 6516HW 53 65909-00 145 67601-94 105
6 1338-02 129 62881-00 125 6516HW 71 6590HW 689 67602-94 107
61381-02 133 62881-00 127 65283-94 141 6590HW 99 67603-94 105
61583-02 133 62881-00 129 65283-94 143 65910-97 145 67604-94 107
61625-01 127 62881-00 131 65283-94 145 65911-97 145 67615-96 109
61657-00 93 62897-01 133 6530 19 65912-00 141 67621-94 103
61721-00A 129 62900-01 127 65311-97 145 65926-00 143 67628 9
61721-00A 131 62919-00 129 6532 43 65927-00 141 67652-00A 107
6 1960-00 133 62919-00 131 65324-83A 141 65939-00 143 67653-00A 107
61961-00 133 6296 121 65324-83A 143 65989-97A 147 67655-00A 107
62082-00 129 6333 93 65324-83A 145 66030-88 81 67656-00A 107
62082-00 131 634 43 65325-83A 141 66042-79A 147 67685-92 105
62123-66 89 63501-68A 125 65325-83A 143 66210-00 147 67691-92 107
62146-00 129 63501-68A 129 65325-83A 145 6639 89 67697-81 105
62146-00 131 63501-68A 23 65328-83 141 6655 77 67698-81C 105
62150-85 125 63505-84 125 65328-83 143 6701 105 67705-92 105
62150-85 127 63505-84 129 65328-83 145 6701 131 67713-86 105
62150-85 129 63521-95 125 6534 o1 6701 141 6771A 149
62150-85 131 63521-95 127 6535 91 6701 145 6771A 155
62156-00 137 63521-95 129 65364-00 145 6702 111 67757-92 105
62157-00 137 63521-95 131 65366-00 145 6702 121 67763-92 107
62161-02 125 6353 81 65401-00A 141 6702 123 67768-97 105
62161-02 129 6353 83 65413-00 141 6702 125 67769-93 105
622163-01 133 63553-00A 139 65435-00 143 6702 127 67770-00A 105
622165-01 133 63601-00 139 65445-00 143 6702 129 67772-97 105
62166-02 125 63611-00 139 65463-00 141 6702 143 67779-01 107
622166-02 129 63628-00 139 65463-00 141 6702 145 67781-92 107
6217 39 63632-00 139 65463-00 143 6702 155 67790-93 105
62172-02 125 6366 61 65464-00 143 6702 175 67793-92 107
62172-02 129 6371 85 65498-00 145 6702 177 67798-92 107
622180-00A 125 63731-99 13 65499-00 143 6702 41 67801-92 107
622188-01 133 63783-00 139 65503-00 143 6702 57 67808-86 79
62189-01A 127 63798-99 13 65513-00 145 6702 73 67816-86 79
62189-01A 131 6379W 105 65603-00 141 6702 77 67819-86 79
62190-01 131 6379W 117 65652-97A 143 6702 89 67820-86 79
622196-01 137 B8379W 119 65652-97A 145 6703 103 67821-87 79
62197-01 137 6379W 93 65654-97 143 6703 121 67822-88 153
6229W 175 63815-99 9 65654-97 145 6703 123 67827-88A 153
6220W 177 63859-95A 51 65655-00 145 6703 123 67828-88A 153
62357-00 133 6400HB 103 65679-00 145 6703 141 67829-88 153
6237 61 6400HB 105 65682-00 141 6703 143 67841-00A 105
62373-01 133 6400HB 125 | 65702-00 141 6703 145 67846-70 109
62375-57A 45 6400HB 127 65708-97 145 6703 59 67854-98 149
62492-01 139 6400HB 129 65732-00 141 67033-99A 149 67854-98 151
62498-01 139 6400HB 131 65734-95 143 6716 121 67858-89 109
622555-95 125 6400HB 53 65734-95 145 6716 125 67880-94 149
62555-95 127 6400HB 89 65750-00 141 6716 127 67880-94 151
62555-95 129 6409 113 65781-82 145 6716 151 67892-93 105
62555-95 131 6409 93 65782-82 145 6716 35 67894-93 105
62555-95 23 6448HB 43 65793-00 145 67190-89 149 67903-00 105
62769-00 139 6474 105 65806-00 145 67196-99A 149 67904-00 107
62773-02 137 6497HW 4 65826-90A 143 67197-99A 149 67905-00 107
62774-02 137 6498 85 65827-90 143 67223-00 151 67906-00A 105
62840-01 139 65081-00 145 65842-00 141 6724 9 67915-00 109
62842-00 129 65085-00 143 65885-00 141 67266-94 119 68026-99 157
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T 68042-99 13 68519-68A 109 68989-98 153 71439-00 151 72195-94 163
" 68042-99 17 6852 15 69012-93A 161 71440-00A 151 72195-94 31
) 68042-99 37 68572-64B 155 69018-00 173 71452-1A 149 72199-94 163
68046-79 119 68619-83 109 69042-98 161 71452-91A 151 72199-94 167
68050-93 105 68648-02 109 69046-01 19 71452-91A 173 72199-94 31
68051-93 105 68650-92 107 69047-01 19 71452-91A 89 72199-94 37
68052-93 105 68654-92 107 69060-90D 161 71464-00 151 72199-94 45
68066-99 157 68671-69C 109 69062-91A 161 71509-00 171 7220 59
68081-96 119 68674-69A 109 69069-97 161 71563-96 171 72213-94 163
68112-99 149 68676-02 109 69070-97A 161 71564-96 171 72213-94 167
68113-99A 149 68705-93A 107 69120-91 161 71567-96 171 72214-94 163
6812 81 68706-00 111 69123-92 161 71568-96 171 72214-94 167
6812 83 68713-94A 155 69136-00 19 71589-96B 171 72230-98 163
6812 85 68720-62 109 | 69137-00 19 71590-96 171 72230-98 167
6812 87 68721-62 109 69163-00 105 71591-00 171 72231-98 163
7 6812 89 68725-62A 109 70045-94A 173 71597-96B 171 72231-98 167
/6812 97 68730-98A 109 70060-92A 147 71598-00 171 72242-94 163
68140-99A 157 68765-94A 155 70078-00 147 72023-51C 173 72242-94 167
68141-99A 157 68766-94 109 7012 85 72023-51C 61 72242-94 31
68163-84 109 68767-94 109 70196-00 111 72033-93 163 72243-94 107
68163-84 153 68798-97A 109 70197-86 99 72033-93 167 72244-95 167
68163-84 155 68817-00 159 70216-01 163 72039-71A 163 72245-95 167
68168-89 109 68818-00 157 70216-01 165 72039-71A 167 72247-95 167
68168-89 153 68819-00 157 70280-01 135 72043-71A 163 72249-94 107
68168-89A 157 68821-00 155 70345-84 171 72043-71A 167 72249-94 31
68168-89A 159 68830-99 157 70345-84 99 72056-92 107 72263-95 167
68169-90A 157 68832-99 157 70368-00 135 72076-00 167 72266-94 159
68169-90A 159 68833-99 157 7038 105 72077-00 167 72266-94 163
Y 68193-95 111 68846-98A 109 7038 145 72106-94BK 163 72266-94 167
/ 68193-95 119 68847-98 109 7039 19 72106-94BK 167 72266-94 171
T 68226-97 157 68889-00 121 7039 73 72113-94BK 163 72273-95 167
68232-97 109 68890-00 121 7039 75 72113-94BK 167 72280-95 163
68233-97 157 68891-00 121 7039 77 72116-94BK 171 72280-95 167
68234-97 157 68892-00 151 7041 145 72119-94BK 163 72290-94 163
68235-97 157 68893-00 151 7041 39 72124-94GY 163 72290-94 167
68236-97 157 68894-00 151 7041 41 72124-94GY 167 72291-94 163
68237-97 157 68901-00A 151 7041 73 72126-94GY 163 72291-94 167
68238-97 157 68902-00A 151 7041 77 72126-94GY 167 72292-94 165
68239-97 157 68903-00A 151 7041 89 72139-94GY 163 72292-94 169
68243-97A 109 68904-00 153 70431-01 167 72139-94GY 167 72293-94 165
68258-00A 105 68905-00 155 70431-01 - 169 72143-94 45 72293-94 169
68259-00A 107 68906-00 153 70504-81 101 72144-94 163 72295-94 165
/ ©68260-00A 107 68907-00 155 70586-93 107 72144-94 167 72295-94 169
= 6829 81 68921-01A 173 70598-99 167 72146-94 163 7230 123
6829 83 68921-01A 173 7062 75 72146-94 167 7232 81
68296-99 157 68923-00A 173 7068 69 72153-94 163 7232 83
68353-00 159 68925-00A 173 7068 99 72153-94 167 72330-95 165
68354-00A 159 68926-00 173 70974-00A 163 72156-94 171 72330-95 169
68356-00A 159 68927-00 173 70974-00A 167 72159-94 163 72330-95 173
68381-00 159 68931-00A 159 7124 77 72159-94 167 72366-95 165
68385-97 161 68932-00A 159 71248-00 149 72163-94BK 45 72366-95 169
68440-86 109 68958-00 173 71250-00 149 72164-94 163 72366-95 31
68440-86 155 68972-00 153 71265-95 149 72164-94 167 72368-00 173
68446-00 119 68973-00 153 7127 179 72176-94 171 72369-00 165
68452-86 109 68973-00 155 7129 99 72190-94 163 72369-00 169
v 68452-86 155 68975-00 153 71302-93A 149 72190-94 167 72369-00 173
; 68480-02 155 68976-00 153 7130W 105 72190-94 45 72374-00 173
_.~ 68505-90 109 68977-00 155 71313-96 149 72191-94 163 72380-00 173
68506-92 155 68978-00 155 71313-96 151 72191-94 167 72411-97 165
68510-74C 155 68979-00 155 71313-96 173 72191-94 171 72411-97 169
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72412-97 159 73154-96WE 121 74195-98 149 7626W 173 7965 131
72428-00 165 73156-96BK 109 74195-98 151 7627 85 7974 15
72428-00 169 73156-96BK 153 74195-98 165 7629 111 7987 69
72429-00 165 73156-96BK 157 74195-98 169 7629 119 7987 71
72430-00 165 73158-96BK 157 7434 95 7629 121 7994 69
72430-00 169 73158-96BK 159 74430-00A 45 7629 123 8001 69
72432-00 165 73165-01 135 74540-01 31 7629 173 8102 139
72432-00 169 73166-01 135 74599-77B 173 7629 35 8108 161
7 2434-00 165 73167-01 135 7479 N 765 13 8108 77
72434-00 169 73168-01 135 7481 161 7651 103 8108 91
72435-00 133 73190-96 107 7495 161 7667 85 8483A 173
72435-00 135 73190-96 111 7499 173 7667 97 8558 81
72437-00 133 73190-96 159 75049-01A 135 7669 57 8558 83
72437-00 135 73190-96 165 75053-01A 135 7680W 81 856A 41
7 2456-01 173 73190-96 169 75062-01 135 7680W 83 858A 51
72463-00 61 73191-96 107 7507 111 7686 77 861A 145
72466-01 173 73191-96 109 7507 175 7686 95 8871 39
72467-01 173 73191-96 111 7507 177 7716 97 8873 43
72508-00A 173 73191-06 115 7507 57 7736 179 8876A 47
72516-01 165 73191-96 119 75099-01A 133 7736 41 8879 39
72516-01 169 73191-96 121 75129-00B 135 7739 115 8883 39
72604-01BK 31 73191-96 153 75130-01A 133 7742 61 895 13
72614-01BK 31 73191-96 155 75132-01A 133 7744 153 89577-95 173
72644-01 31 73191-96 157 75142-02 133 7748W 129 8977 43
72654-01 31 73191-96 159 75206-01A 135 7748W 131 8983 17
72690-01 31 73196-96 165 75208-02 133 7748W 77 8989 15
72691-01 31 73196-96 169 7531 111 7753 153 8990A 17
728 89 739A 51 7531 113 7768W 99 8991 15
72902-01BK 135 74102-98BK 37 7531 175 7778 53 8992A 43
72904-01BK 133 74108-98BK 165 7531 177 7778 97 8996A 43
72904-01BK 135 74108-98BK 169 7549A 149 7783 91 90247-00 175
72914-01BK 135 74112-98BK 165 755 111 7792 121 9028 13
72914-01BK 165 74112-98BK 169 755 111 7792 121 90346-00 175
72914-01BK 169 74113-98BK 135 755 115 7792 123 90346-00 177
72990-01 133 74113-98BK 169 758 125 7792 123 90367-97 175
72990-01 135 74118-98BK 149 758 127 7792 157 90367-97 177
72991-01 135 74118-98BK 151 758 129 780 41 90476-00 175
72991-01 165 74119-98BK 165 758 131 7800W 105 90477-00 175
72991-01 169 74119-98BK 169 7588 85 7838 115 90524-01 175
73102-96BK 107 74142-98 37 7593 141 7838 39 90524-01 177
73102-96BK 111 74148-98 165 7593 143 7848W 49 9077 39
73102-96BK 159 74148-98 169 7593 145 7862 105 90770-79 55
73102-96WE 159 74152-98 165 7600 111 7862 125 9110 13
73104-96BK 159 74152-98 169 7601 109 7862 127 9120 13
73104-96BK 165 74153-98 135 7601 117 7862 129 9121 13
73104-96BK 169 74153-98 169 7601 119 7862 131 9122 13
73104-96WE 159 74158-98 149 7601 121 7862 87 9123 13
73106-96BK 165 74158-98 151 7601 141 7879 19 9124 13
73106-96BK 169 74159-98 165 7601 143 7880 87 9125 13
73108-96BK 165 74159-98 169 7601 145 7892 109 9126 13
73108-96BK 169 74190-98 165 7601 175 7899A 57 9127 13
73152-96BK 109 74190-98 169 7601 177 7951 61 9128 13
73152-96BK 111 74191-98 133 7601 19 7956 69 9129 13
73152-96BK 155 74191-98 135 7601 93 7959 81 91299-01 177
73152-96WE 109 74191-98 149 7606 105 7959 83 9130 13
73152-96WE 155 74191-98 151 7606 109 7962 73 91300-01 177
73153-96BK 119 74191-98 165 7613A 111 7964 157 9131 13
73154-96BK 107 74191-98 169 762 95 7965 125 9132 13
73154-96BK 157 74192-98 37 7624 111 7965 127 9133 13
73154-96BK 159 74195-98 135 7624 161 7965 129 9134 13
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51 994 111

85 9955 141

87 9955 143

85 9955 145

87 9989A 173
85
87
93
93
91850-00 175
91850-00 93
91875-88A 179
91877-97 177
91877-97 95
=, 91892-88A 179
1 91909-90A 179
7 91910-90A 179
9194 115
9196 115
9198 13
9207 115
923 59
925 39
9267 69
9267 71
9268 115
9270 91
927 A 153
» 928 39
7/ 929A 39
939 89
94004-90T 103
941 51
941 77
944.26-95 103
945 51
946 27
946 29
95578-41 69
95578-41 71
95581-47 69
. 95581-47 71
| 95582-47 - 69
95582-47 71
95595-84 69
95595-84 71
956 15
960 33
961 51
9837 41
9840 163
9840 167
9843 31
9847 105
9848 105
| 98837-97 175
/ 98837-97 177
98837-97 177
992 75
9937 167
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